v/ 74

lllustrated Parts Manual

Models
450A
450AJ)

P/N
3120750

January 28, 2011

ANSI

J‘G
An Oshkosh Corporation Company







REVISION LOG

May 1998 - Original Issue Of Manual

November 18, 1998 - Revised (Edited to Top B/M Revision 7)
February 5, 1999 - Revised (Edited to Top B/M Revision 9)
August 15, 1999 - Revised (Edited to Top B/M Revision 14)
February 16, 2000 - Revised (Edited to Top B/M Revision 18)
February 7, 2001 - Revised (Edited to Top B/M Revision 23)
February 14, 2003 - Revised (Edited to Top B/M Revision 25)
December 16, 2004 - Revised (Edited to Top B/M Revision 25)
June 20, 2007 - Revised (Edited to Top B/M Revision 26)
Jauuary 28, 2011 - Revised Manual

3120750



REVISION LOG

3120750



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.

SECTION 1-FRAME . .. ...... ittt a e st naaanaannnnnesns 1-1
1-1 AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOW BAR .............. 1-2
1-2 AXLE AND STEERING INSTALLATION -2WD WITHTOWBAR. .. ................ 1-6
1-3 AXLE AND STEERING INSTALLATION -4WD .. ... ... 1-10
1-4 TIRE AND WHEEL DRIVE INSTALLATIONS . . .. ... 1-14
1-5 DRIVE BRAKE ASSEMBLY . . ..o e 1-18
1-6 DRIVE HUB ASSEMBLY (PRIORTO S/N39594) . .......... .. 1-20
1-7 DRIVE HUB ASSEMBLY (S/N 39594 TO PRESENT) ............. i, 1-22
1-8 DRIVE MOTOR ASSEMBLY - REAR . .. .. o 1-26
1-9 DRIVE MOTOR ASSEMBLY - FRONT .. ... e 1-28
1-10  DRIVE VALVES INSTALLATIONS .. ... . e 1-34
1-11 TOW BAR INSTALLATION . .. e e e 1-38
1-12  SEMI-TRACK INSTALLATION . .. oo e e 1-40

SECTION 2-TURNTABLE. ... ...t i e ettt n s an e sannanneens 2-1
2-1 CONTROL VALVES INSTALLATIONS . ... e 2-2
2-2 MAIN CONTROL VALVE ASSEMBLY - PROPORTIONAL . ........ ... .. .. .. .... 2-6
2-3 TURNTABLE AND SWING DRIVE INSTALLATIONS . ... ... .. ... ... 2-8
2-4 SWING MOTOR ASSEMBLY . . . ..o e 2-10
2-5 SWING BEARING ASSEMBLY . ... .. e 2-12
2-6 DEUTZ ENGINE INSTALLATION .. ..o e 2-16
2-7 GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL) . . ............... 2-22
2-8 FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089). . . . .. 2-26
29 FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) ............ 2-34

2-10 DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (PRIOR TO S/N 46089) . . .2-42
2-11  DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (S/N 46089 TO PRESENT) 2-44

2-12  GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL) . . .. .............. 2-46
2-13  ISUZU ENGINE INSTALLATION . ... e 2-50
2-14  GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL) . ................ 2-56
2-15  PISTON PUMP ASSEMBLY . . . ..o e 2-60
2-16  TANKINSTALLATIONS . . . e 2-64
2-17  GROUND CONTROL BOX ASSEMBLY . . . .. .o 2-66
2-18  ELECTRICAL OPTIONS INSTALLATION (TURNTABLE MOUNTED) ............... 2-70
2-19  HOODS INSTALLATION . ..o e e 2-74
SECTION 3-BOOM. .. ...ttt it ettt a s e a et sannnnsssannnnnesns 3-1
3-1 TOWER/MID BOOMS AND CYLINDERS INSTALLATION. . .......... ... ... ..... 3-2
3-2 MAIN BOOM AND CYLINDERS INSTALLATION -450A . . .......... .. ... . ... 3-6
3-3 MAIN BOOM AND CYLINDERS INSTALLATION -450Ad . .. ........ .. ... .. .. .... 3-10
3-4 MAIN BOOM ASSEMBLIES . . . .. ... e 3-14
3-5 BOOM COVERS, CABLES AND CLAMPS INSTALLATION. . .......... ... ... .... 3-18
SECTION 4 -PLATFORM. . ... . ittt a e et anan e annnnnesns 4-1
4-1 PLATFORM INSTALLATION . ... e 4-2
4-2 PLATFORM CONSOLE ASSEMBLY . . ... .o e 4-6
4-3 CONTROLLER ASSEMBLY (LIFT AND SWING) (PRIOR TO S/N39857) ............ 4-12
4-4 CONTROLLER ASSEMBLY (LIFT & SWING) (S/N39857 TO PRESENT) ............ 4-14
4-5 CONTROLLER ASSEMBLY (DRIVE & STEER) (PRIOR TO S/N39857) ............. 4-18
4-6 CONTROLLER ASSEMBLY (DRIVE & STEER) (S/N39857 TO PRESENT) .......... 4-22
4-7 CONTROLLER ASSEMBLY (SPEED) . ... ..o 4-26
4-8 SOFT TOUCH SYSTEM INSTALLATION (S/N 49601 TO PRESENT) .............. 4-28

3120750 i



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 5-CYLINDER . . .« ettt ettt e e e e e e e e et e e e e e e 5-1
5-1 AXLE LOCKOUT CYLINDER ASSEMBLY . . . ..o 5-2
5-2 PLATFORM LEVEL CYLINDER ASSEMBLY . . ... .o e 5-4
5-3 LIFT CYLINDER ASSEMBLY - JIB (450AJ ONLY) . . . . ...t i 5-8
5-4 LIFT CYLINDER ASSEMBLY - MAIN . . . . .. e 5-10
5-5 LIFT CYLINDER ASSEMBLY - MID . . .. .o e 5-14
5-6 LIFT CYLINDER ASSEMBLY -TOWER . . . . . ... e 5-16
5-7 ROTATOR CYLINDER ASSEMBLY - PLATFORM . . . . ... e 5-18
5-8 STEER CYLINDER ASSEMBLY . ... e 5-20
5-9 TELESCOPE CYLINDER ASSEMBLY . . . ... e 5-22
SECTION 6 - HYDRAULIC. . . . o« e e e ettt e e e e e e e e e e e e e e 6-1
6-1 AXLE LOCKOUT HYDRAULIC DIAGRAM -2WD. . . . . oo e 6-2
6-2 TOW BAR HYDRAULIC DIAGRAM . . ... e 6-4
6-3 AXLE LOCKOUT HYDRAULIC DIAGRAM - 4WD. . . . ... 6-6
6-4 DRIVE HYDRAULIC DIAGRAM - 2WD . . ... e 6-8
6-5 DRIVE HYDRAULIC DIAGRAM - 4WD . . . ... e 6-12
6-6 STANDARD HYDRAULIC DIAGRAM . . . ..o e 6-16
6-7 HYDRAULIC DIAGRAM LIST . . .o e e e 6-20
SECTION 7 -ELECTRICAL . . .« ettt e e ettt e e e e e e e e e et 7-1
7-1 ELECTRICAL DIAGRAM LIST . ... e e 7-2
7-2 ELECTRICAL SCHEMATIC - DEUTZ ENGINE MACHINES ...................... 7-4
7-3 ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH CARBURETOR. . .... 7-8
7-4 ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITHEFI ............... 7-12
7-5 ELECTRICAL SCHEMATIC - ISUZU ENGINEMACHINES . . .......... ... ... ..... 7-16
7-6 HARNESS COMPONENTS INSTALLATION . . .. ..o e 7-20
SECTION 8-DECALS . . .« e« e ettt et e e e e e e e e e e e e e e 8-1
8-1 DECALS INSTALLATION (STANDARD) . ... .o e e 8-2
8-2 DECALS INSTALLATION (COUNTRY SPECS) . . ... ..o e 8-6
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK .. ..vuueireennanennnn. 9-1
SECTION 10 -SPECIAL OPTIONS . . . ettt ettt e et et e e et et et et 10-1

i 3120750



SECTION 1 FRAME

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
1-1 AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOWBAR . .. ................ 1-2
1-2 AXLE AND STEERING INSTALLATION - 2WD WITH TOW BAR (S/N 49971 TO PRESENT) . 1-6
1-3 AXLE AND STEERING INSTALLATION -4WD .. .. ... e 1-10
1-4 TIRE AND WHEEL DRIVE INSTALLATIONS ... ... . e 1-14
1-5 DRIVE BRAKE ASSEMBLY . .. ... 1-18
1-6 DRIVE HUB ASSEMBLY (PRIORTO S/N39594) . .. ... ... ... 1-20
1-7 DRIVE HUB ASSEMBLY (S/N 39594 to PRESENT) . .......... ... ... ... .. ... 1-22
1-8 DRIVE MOTOR ASSEMBLY - REAR . . ... .. 1-26
1-9 DRIVE MOTOR ASSEMBLY - FRONT . . .. .. e 1-28
1-10 DRIVE VALVES INSTALLATIONS . ... e 1-34
1-11 TOW BAR INSTALLATION . . .. e 1-38
1-12 SEMI-TRACK INSTALLATION . . .o s 1-40

3120750 1-1

- Z0==0m®

ms>XIm



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME
FIGURE 1-1. AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOW BAR

108
121

110 A s
12 e PN
117 | /
11

N
124 / A
106 g 102
119
11
116
107
7
112 | | 401
107 8
120 7
15
N
10 "7z .4 110
g 113 109 06 124 124
105 ) , \ ,TO PRESENT

PRIORTO 111

S/N 63921

115
5 y 114
6 9
214 ] 213 ; 203
Q 2 210
212 v 3
207 < 1
202 706
\l> 303
‘ o ‘ : 302
18A 208 216 218 (\Q 310308
=z /
123A 207 21iOQ ‘ L/O\\ 25 | 306
: - 303 (-
304 4
217
S %> 309316
207 311 ‘“‘; 314
305 ;
313 315
301

1-2 3120750



SECTION 1 FRAME

FIGURE 1-1. AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOW BAR

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0258026 FIXED AXLE INSTALLATION Ref. C
1 0100011 Loctite #242 (Not Shown) A/R
2 0362763 Bar, Stop 4
3 0362764 Bar, Stop 2
4 0641606 Bolt 3/8”-16NC x 3/4” 6
5 0641626 Bolt 3/8"-16NC x 3 1/4” 2
6 0642012 Bolt 5/8"-11NC x 1 1/2” 1
7 0961950 Bushing, Garmax 2
8 Pin, Axle Pivot Options: 1
Use 3422592 Prior to S/N 56275 (Was p/n 3422431)
3422592 S/N 56275 to Present
9 3570901 Plate, Stop 2
10 3841258 Keeper, Pin 1
11 4060951 Shield, Frame 1
12 4070972 Shim 3/16” A/R
13 4070973 Shim 1/8” A/R
14 4070974 Shim 1/16” A/R
15 4740158 Thrustwasher 1
16 4751600 Flatwasher 3/8” 8
17 Not Used
18 4845643 Axle Weldment 1
18A 0561300 Steer Cylinder Mounting Block Assembly 2
0258024 OSCILLATING AXLE INSTALLATION Ref. G
101 0100011 Loctite #242 (Not Shown) A/R
102 0641414 Bolt 1/4”-20NC x 1 3/4” 4
103 0641606 Bolt 3/8”-16NC x 3/4” 6
104 0641812 Bolt 1/2"-13NC x 1 1/2” 2
105 0642012 Bolt 5/8"-11NC x 1 1/2” 1
106 0682248 Bolt 3/4”-10NC x 6” 2
107 0961950 Bushing, Garmax 2
108 1100107 Cam, Lockout 1
109 Lockout Cylinder Assembly Options (See Section 5 for Break- 2
down):
1683575 Prior to S/N 63921
1684139 S/N 63921 to Present
110 3272201 Nut 3/4”-10NC 2
111 3322201 Nut 3/4”-16NF 2
112 Pin, Axle Pivot Options: 1
Use 3422592 Prior to S/N 56275 (Was p/n 3422431)
3422592 S/N 56275 to Present
113 3841258 Keeper, Pin 1
114 3841367 Rod-End with Grease Fitting 2
7020180 Grease Fitting 1
3120750 1-3

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-1. AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOW BAR (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
115 Hardware Options: 2
3900109 Screw, Shoulder (Prior to S/N 63921)
3422936 Pin (S/N 63921 to Present)
116 4060951 Shield, Frame 1
117 4567462 Tube, Mounting 2
118 4640871 Lockout Valve Assembly 1
7012693 Seal Kit - 4640871 Valve 1
7002840 Anit-Rotation Pin Removal Tool 1
119 4711400 Flatwasher 1/4” Narrow 4
120 4740158 Thrustwasher 1
121 4751800 Flatwasher 1/2” 4
122 4751600 Flatwasher 3/8” 6
123 4845643 Axle Weldment 1
123A 0561300 Steer Cylinder Mounting Block Assembly 2
124 4892200 Flatwasher 3/4” 4
125 Not Used
126 0100019 Loctite #271 (Not Shown) A/R
127 0641607 Bolt 3/8”-16NC x 7/8” (S/N 63921 to Present) 2
128 3841520 Keeper 3/8” (S/N 63921 to Present) 2
0258022 STEERING INSTALLATION Ref. B
201 0100011 Loctite #242 (Not Shown) A/R
202 0440162 Thrustwasher 2
203 0641606 Bolt 3/8”-16NC x 3/4” 4
204 0681828 Bolt 1/2"-13NC x 3 1/2” 4
205 1683614 Steer Cylinder Assembly (See Section 5 for Breakdown) 1
206 2780230 Hub/Spindle Assembly (See 301 to 313 for Breakdown) 2
207 3312008 Nut 5/8”-11NC 4
208 3322201 Nut 3/4”-16NF 2
209 3323003 Nut 1 1/4”-12NF 2
210 3422692 Kingpin 2
211 3450812 Pin, Cotter 1/4” x 3” 2
212 3841367 Rod-End with Grease Fitting 2
7020180 Grease Fitting 1
213 3841377 Tie-Rod 2
214 3900109 Screw, Shoulder 4
215 4060950 Shield, Frame 1
216 4713000 Flatwasher 1 1/4” 2
217 4751800 Flatwasher 1/2” 4
218 4740086 Washer, Thrust 2
1-4 3120750



SECTION 1 FRAME

FIGURE 1-1. AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOW BAR (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.

2780230 HUB ASSEMBLY Ref. A

301 7020033 Cap, Dust (1 per Assembly) 2

302 7020034 Spindle Assembly (1 per Assembly) 2

303 0961951 Bushing, Garmax (2 per Assembly) 4

304 0962140 Bearing, Garmax (1 per Assembly) 2

305 7020035 Hub (1 per Assembly) (Includes 306 & 307) 2

306 7020036 Cup, Bearing - Inner(1 per Assembly) 2

307 7020038 Cup, Bearing - Outer (1 per Assembly) 2

308 7020037 Cone, Bearing - Inner (1 per Assembly) 2

309 7020039 Cone, Bearing - Outer (1 per Assembly) 2

310 7020040 Seal (1 per Assembly) 2

311 7020041 Stud, Wheel (9 per Assembly) 18

312 Not Used

313 7020042 Lugnut (9 per Assembly) 18

314 7020054 Nut, Castle (1 Per Assembly) 2

315 3450608 Pin, Cotter (1 Per Assembly) 2

316 7020055 Washer, Spindle (1 Per Assembly) 2

401 FRAME WELDMENT OPTIONS Ref.
2360460 Frame Weldment - Standard 1
2360536 Frame Weldment - With Semi Track 1

3120750 1-5

- ZO=—=-OmM®”

mS>3om



- ZO==-OmM®

m=sr>XIm

SECTION 1 FRAME
FIGURE 1-2. AXLE AND STEERING INSTALLATION - 2WD WITH TOW BAR

S/N 63921 5=
TO PRESENT 3

1-6 3120750



SECTION 1 FRAME

FIGURE 1-2. AXLE AND STEERING INSTALLATION - 2WD WITH TOW BAR

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0259967 OSCILLATING AXLE INSTALLATION Ref. C
1 0100011 Loctite #242 (Not Shown) A/R
2 0641414 Bolt 1/4”-20NC x 1 3/4” 4
3 0641606 Bolt 3/8”-16NC x 3/4” 10
4 0641812 Bolt 1/2"-13NC x 1 1/2” 2
5 0642012 Bolt 5/8"-11NC x 1 1/2” 1
6 0682248 Bolt 3/4”-10NC x 6” 2
7 0961950 Bushing, Garmax 2
8 1100107 Cam, Lockout 1
9 Lockout Cylinder Assembly Options (See Section 5 for Break- 2
down):
1683575 Prior to S/N 63921
1684139 S/N 63921 to Present
10 Not Used
11 3272201 Nut 3/4”-10NC 2
12 3322201 Nut 3/4”-16NF 2
13 3422592 Pin, Axle Pivot 1
14 3841258 Keeper, Pin 1
15 3841367 Rod-End with Grease Fitting 2
7020180 Grease Fitting 1
16 Hardware Options: 2
3900109 Screw, Shoulder (Prior to S/N 63921)
3422936 Pin (S/N 63921 to Present)
17 4060951 Shield, Frame 1
18 4567462 Tube, Mounting 2
19 4640871 Lockout Valve Assembly 1
7012693 Seal Kit - 4640871 Valve 1
7002840 Anit-Rotation Pin Removal Tool 1
20 4711400 Flatwasher 1/4” Narrow 4
21 4740158 Thrustwasher 1
22 4751600 Flatwasher 3/8” 6
23 4751800 Flatwasher 1/2” 4
24 4846167 Axle Weldment 1
24A 0561300 Steer Cylinder Mounting Block Assembly 2
25 4892200 Flatwasher 3/4” 4
26 0641607 Bolt 3/8”-16NC x 7/8” (S/N 63921 to Present) 2
27 3841520 Keeper 3/8” (S/N 63921 to Present) 2
0259966 STEERING INSTALLATION Ref. B
101 0100011 Loctite #242 (Not Shown) A/R
102 0440162 Thrustwasher 2
103 0630544 Bolt 1”-8NC x 6” 1
104 0641508 Bolt 5/16”-18NC x 1” 1
105 0641606 Bolt 3/8”-16NC x 3/4” 4
106 0681828 Bolt 1/2"-13NC x 3 1/2” 4
107 0682648 Bolt 1”-8NC x 6” 1
3120750 1-7

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-2. AXLE AND STEERING INSTALLATION - 2WD WITH TOW BAR (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
108 1683614 Steer Cylinder Assembly (See Section 5 for Breakdown) 1
109 2160002 Fitting, STR Grease 1
110 2780230 Hub/Spindle Assembly (See 201 to 213 for Breakdown) 2
111 3272605 Locknut 1”-8NC 2
112 3312008 Nut 5/8”-11NC 4
113 3322201 Nut 3/4”-16NF 4
114 3323003 Nut 1 1/4”-12NF 2
115 3422692 Kingpin 2
116 3422848 Pin, Hitch 1
117 3450812 Pin, Cotter 1/4” x 3” 2
118 3571975 Plate, Tow Bar Pivot 1
119 3841143 Keeper 1
120 3841367 Rod-End with Grease Fitting 2

7020180 Grease Fitting 1
121 3841377 Tie-Rod 2
122 3900109 Screw, Shoulder 6
123 4712600 Flatwasher 1” 4
124 4713000 Flatwasher 1 1/4” 2
125 4740086 Washer, Thrust 2
126 4740155 Washer, Thrust 2
127 4740491 Washer, Thrust 2
128 4751800 Flatwasher 1/2” 4
129 4846162 Weldment, Link 1
130 2160001 Fitting, Grease 2
2780230 HUB ASSEMBLY Ref. A
201 7020033 Cap, Dust (1 per Assembly) 2
202 7020034 Spindle Assembly (1 per Assembly) 2
203 0961951 Bushing, Garmax (2 per Assembly) 4
204 0962140 Bearing, Garmax (1 per Assembly) 2
205 7020035 Hub (1 per Assembly) (Includes 306 & 307) 2
206 7020036 Cup, Bearing - Inner(1 per Assembly) 2
207 7020038 Cup, Bearing - Outer (1 per Assembly) 2
208 7020037 Cone, Bearing - Inner (1 per Assembly) 2
209 7020039 Cone, Bearing - Outer (1 per Assembly) 2
210 7020040 Seal (1 per Assembly) 2
211 7020041 Stud, Wheel (9 per Assembly) 18
212 Not Used
213 7020042 Lugnut (9 per Assembly) 18
214 7020054 Nut, Castle (1 Per Assembly) 2
215 3450608 Pin, Cotter (1 Per Assembly) 2
216 7020055 Washer, Spindle (1 Per Assembly) 2
301 FRAME WELDMENT OPTIONS Ref.
2360460 Frame Weldment - Standard 1
2360536 Frame Weldment - With Semi Track 1
1-8 3120750



FIGURE 1-2. AXLE AND STEERING INSTALLATION - 2WD WITH TOW BAR (CONTINUED)

SECTION 1 FRAME

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

1-9

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-3. AXLE AND STEERING INSTALLATION - 4WD

124
/ 103
"7 1

124
106 / 122
10
116
107
6
112
120107 7 301
13 8
109
117
106 . S/N 63921 5=
\ 1 TO PRESENT |,
; L d P
215 PRIORTO: 1 115
4 S/N 63921 \gg

212 |} \’\ P LI
: = ;
211 o ’_\ N 202
7

28 \ o05 203
‘ N 7 7210

208 453
16A
e 209 -
218 .
1234 “p0q
216
204 213
| 208 210
” 203

1-10 3120750



SECTION 1 FRAME

FIGURE 1-3. AXLE AND STEERING INSTALLATION - 4WD

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0258027 FIXED AXLE INSTALLATION Ref. C
1 0100011 Loctite #242 (Not Shown) A/R
2 0362763 Bar, Stop 2
3 0641606 Bolt 3/8”-16NC x 3/4” 6
4 0641620 Bolt 3/8”-16NC x 2 1/4” 2
5 0642012 Bolt 5/8"-11NC x 1 1/2” 1
6 0961950 Bushing, Garmax 2
7 Pin, Axle Pivot Options: 1
Use 3422592 Prior to S/N 56275 (Was p/n 3422431)
3422592 S/N 56275 to Present
8 3570901 Plate, Stop 2
9 3841258 Keeper, Pin 1
10 4060951 Shield, Frame 1
11 4070973 Shim 1/8” A/R
12 4070974 Shim 1/16” A/R
13 4740158 Thrustwasher 1
14 4751600 Flatwasher 3/8” 8
15 Not Used
16 4845700 Axle Weldment 1
16A 0561300 Steer Cylinder Mounting Block Assembly 2
0258025 OSCILLATING AXLE INSTALLATION Ref. F
101 0100011 Loctite #242 (Not Shown) A/R
102 0641414 Bolt 1/4”-20NC x 1 3/4” 4
103 0641606 Bolt 3/8”-16NC x 3/4” 6
104 0641812 Bolt 1/2°-13NC x 1 1/2” 2
105 0642012 Bolt 5/8"-11NC x 1 1/2” 1
106 0682248 Bolt 3/4”-10NC x 6” 2
107 0961950 Bushing, Garmax 2
108 1100107 Cam, Lockout 1
109 Lockout Cylinder Assembly Options (See Section 5 for 2
Breakdown):
1683575 Prior to S/N 63921
1684139 S/N 63921 to Present
110 3272201 Nut 3/4”-10NC 2
111 3322201 Nut 3/4”-16NF 2
112 Pin, Axle Pivot Options: 1
Use 3422592 Prior to S/N 56275 (Was p/n 3422431)
3422592 S/N 56275 to Present
113 3841258 Keeper, Pin 1
114 3841367 Rod-End with Grease Fitting 2
7020180 Grease Fitting 1
115 Hardware Options: 2
3900109 Screw, Shoulder (Prior to S/N 63921)
3422936 Pin (S/N 63921 to Present)
116 4060951 Shield, Frame 1
3120750 1-11

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-3. AXLE AND STEERING INSTALLATION - 4WD (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
117 4567462 Tube, Mounting 2
118 4640871 Lockout Valve Assembly 1

7012693 Seal Kit - 4640871 Valve 1
7002840 Anit-Rotation Pin Removal Tool 1
119 4711400 Flatwasher 1/4” Narrow 4
120 4740158 Thrustwasher 1
121 4751800 Flatwasher 1/2” 4
122 4751600 Flatwasher 3/8” 6
123 4845700 Axle Weldment 1
123A 0561300 Steer Cylinder Mounting Block Assembly 2
124 4892200 Flatwasher 3/4” 4
125 Not Used
126 0100019 Loctite #271 (Not Shown) A/R
127 0641607 Bolt 3/8”-16NC x 7/8” (S/N 63921 to Present) 2
128 3841520 Keeper 3/8” (S/N 63921 to Present) 2
0258023 STEERING INSTALLATION Ref. B
201 0100011 Loctite #242 (Not Shown) A/R
202 0440161 Thrustwasher 4
203 0641606 Bolt 3/8”-16NC x 3/4” 8
204 0681828 Bolt 1/2°-13NC x 3 1/2” 4
205 0961951 Bushing, Garmax 4
206 0962140 Bearing, Garmax 2
207 1683614 Steer Cylinder Assembly (See Section 5 for Break- 1
down)
208 3312008 Nut 5/8”-11NC 4
209 3322201 Nut 3/4”-16NF 2
210 3422716 Kingpin 4
211 3841367 Rod-End with Grease Fitting 2
7020180 Grease Fitting 1
212 3900109 Screw, Shoulder 4
213 4060950 Shield, Frame 1
214 4130363 Spindle (Left Side) 1
215 4130364 Spindle (Right Side) 1
216 4751800 Flatwasher 1/2” 4
217 4845711 Tie-Rod 2
218 4740086 Thrustwasher 4
301 FRAME WELDMENT OPTIONS Ref.
2360460 Frame Weldment - Standard 1
2360536 Frame Weldment - With Semi Track 1
1-12 3120750




FIGURE 1-3. AXLE AND STEERING INSTALLATION - 4WD (CONTINUED)

SECTION 1 FRAME

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120750

1-13

- ZO=—=-OMmM®

mS>3om



- ZO==-OmM®

m=sr>XIm

SECTION 1 FRAME

FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS

1-14

3120750



SECTION 1 FRAME

FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
WHEEL DRIVE INSTALLATION (2WD) Ref.
0258020 Prior to S/N 56958 Ref. E
0270207 S/N 56958 to Present Ref. B
1 0100011 Loctite #242 (Not Shown) A/R
2 Not Used
3 0682014 Bolt 5/8”-11NC x 1 3/4” 12
4 Drive Brake Assembly (See Figure 1-5 for Breakdown) 2
0920112 Prior to S/N 56958
0920117 S/N 56958 to Present
5 Drive Hub Assembly Options: 2
Note: Do NOT Mix Hub Assemblies on Machine!
2780224 Prior to S/N 39594 (See Figure 1-6 for Breakdown)
2780235 S/N 39594 to Present (See Figure 1-7 for Breakdown)
6 3160158 Drive Motor Assembly (See Figure 1-8 For Breakdown) 2
7 3300106 Lugnut 18
8 Not Used
9 3311801 Nut 1/2"-13NC 4
10 4300120 Stud 4
11 0641836 Bolt 1/2"-13NC x 3” 4
12 Not Used
13 4891800 Flatwasher 1/2” 4
14 4892000 Flatwasher 5/8” 12
15 0641606 Bolt 3/8”-16NC x 3/4” 4
16 4060970 Shield (S/N38566 to Present Only) 1
17 4751600 Flatwasher 3/8” 4
WHEEL DRIVE INSTALLATION (4WD) Ref.
0258021 Prior to S/N 56958 Ref. F
0270208 S/N 56958 to Present Ref. C
101 0100011 Loctite #242 (Not Shown) A/R
102 Not Used
103 Not Used
104 0641810 Bolt 1/2”-13NC x 1 1/4” 4
105 0642014 Bolt 5/8”-11NC x 1 3/4” 24
106 Drive Brake Assembly (Rear Only) (See Figure 1-5 for 2
Breakdown)
0920112 Prior to S/N 56958
0920117 S/N 56958 to Present
107 Drive Hub Assembly Options: 4
Note: Do NOT Mix Hub Assemblies on Machine!
2780224 Prior to S/N 39594 (See Figure 1-6 for Breakdown)
2780235 S/N 39594 to Present (See Figure 1-7 for Breakdown)
108 3160158 Drive Motor Assembly - Rear (See Figure 1-8 For 1
Breakdown)
109 Use Drive Motor Assembly-Front (See Figure 1-9 For 1
1001096417 Breakdown) (was p/n 3160227)
110 3300106 Lugnut 36
3120750 1-15

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTYy. REV.
111 Not Used
112 3311801 Nut 1/2”-13NC 4
113 4300120 Stud 4
114 0641836 Bolt 1/2”-13NC x 3” 4
115t0 116 Not Used
117 4711800 Flatwasher 1/2” Narrow 4
118 Not Used
119 4751600 Flatwasher 3/8” 4
120 4891800 Flatwasher 1/2” 4
121 4892000 Flatwasher 5/8” 24
122 to 123 Not Used
124 0641606 Bolt 3/8”-16NC x 3/4” 4
125 Not Used
126 4060970 Shield (S/N38566 to Present Only) 1
127 to 128 Not Used
129 3960526 Gasket, Brake (Not Shown - Located Between Drive Motor 2
& Hub on Front of Machine)
TIRE AND WHEEL INSTALLATIONS
0258028 12 x 16.5 Pneumatic Ref. A
0258030 12 x 16.5 Foam-Filled Ref. A
0259642 12 x 21.5 Pneumatic Ref. A
0259643 12 x 21.5 Foam-Filled Ref. A
0258029 33/1550 x 16.5 Pneumatic Ref. A
0258031 33/1550 x 16.5 Foam-Filled Ref. A
0258831 33/16LL x 16.1 Pneumatic (Requires special counter- Ref. A
weighting)
0259129 33/16LL x 16.1 Foam-Filled (Requires special counter- Ref. A
weighting)
0257740 12 x 16.5 Pneumatic Right Side 2 C
0257746 12 x 16.5 Pneumatic Left Side 2 C
0259637 12 x 21.5 Pneumatic Right Side 2 A
0259635 12 x 21.5 Pneumatic Left Side 2 A
0258009 12 x 16.5 Foam-Filled Right Side 2 C
0258010 12 x 16.5 Foam-Filled Left Side 2 C
0259638 12 x 21.5 Foam-Filled Right Side 2 A
0259636 12 x 21.5 Foam-Filled Left Side 2 A
0257755 33/1550 x 16.5 Pneumatic Right Side 2 C
0257756 33/1550 x 16.5 Pneumatic Left Side 2 C
0258011 33/1550 x 16.5 Foam-Filled Right Side 2 C
0258012 33/1550 x 16.5 Foam-Filled Left Side 2 C
0258830 33/16LL x 16.1 Pneumatic (Requires special counter- 4
weighting)
0259128 33/16LL x 16.1 Foam-Filled (Requires special counter- 4
weighting)
1-16 3120750



SECTION 1 FRAME

FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
Note: Assemblies may require ballast/foam filling to
manufacturer’s specifications prior to installing on a
machine. Refer to Operation & Safety or Service &
Maintenance Manuals. Purchase individual tire and/or
rim only if able to foam fill tire & wheel assembly, oth-
erwise, purchase complete assembly,
201 Decal Options (Pneumatic Only): 1
1702740 Decal - 90PSI 1
1703067 Decal - 40PSI 1
202 Tire Options: 1
Use 4520216 12 x 16.5 NHS (Prior to S/N 43177) (was p/n 4520202
Galaxy brand tire)
4520216 12 x 16.5 NHS (OTR Brand) (S/N 43177 to Present)
4520223 12 x 21.5 NHS (OTR Brand)
Use 4520217 33/1550 x 16.5 NHS (Prior to S/N 43177) (was p/n
4520203 Galaxy brand tire)
4520217 33/1550 x 16.5 NHS (OTR Brand) (S/N 43177 to
Present)
4520212 33/16LL x 16.1
203 4640113 Valve, Air (Pneumatic Only) 1
204 Rim, Wheel 1
4860203 21.5 x 8.5 (Use with 12 x 21.5 Tires)
4860178 16.5 x 9.75 (Use with 12 x 16.5 Tires)
4860179 16.5 x 12 (Use with 33/1550 x 16.5 Tires)
4860193 16.1 x 14 (Use with 33/16LL x 16.1 Tires)
3120750 117

- ZO=—=-OmM®”

mS>3om



- ZO==-OmM®

m=sr>XIm

SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY

1-18

3120750



SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0920112 DRIVE BRAKE ASSEMBLY (PRIOR TO S/N 56958) Ref. D
1 7003451 Housing 1
2 7003452 Gasket 1
3 7003094 Pin, Torque 2
4 7003049 Bearing, Ball 1
5 7003453 Ring, Retaining 1
6 7003050 Seal 1
7 7003454 Retainer, Spring 1
8 7000798 Spring, Compression (Small) 10
9 7000782 Spring, Compression (Large) 10
10 7003455 Shaft 1
11 7003456 Disc, Primary 1
12 7003457 Disc, Rotating 2
13 Not Used
14 7003459 Disc, Stationary 2
15 7003460 Piston 1
16 7000722 Ring, Back-Up 1
17 7000723 O-Ring 1
18 7000724 Ring, Back-Up 1
19 7000725 O-Ring 1
20 Not Used
21 7003461 Plate, Power 1
22 7000728 Plug, Protective 1
23 7003462 Flatwasher 1/2” 4
24 7003463 Bolt 1/2”-13NC 4
25 7000731 Gasket 2
Not Available Seal Kit - 0920112 Brake 1
0920117 DRIVE BRAKE ASSEMBLY (NOT SHOWN) (S/N 56958 TO Ref. B
PRESENT)
101 7000731 Gasket (Located between Hub/Brake & Brake/Motor) 2
7018612 Kit, Repair - 0920117 Brake 1
7018613 Screw, Washer Head Cap (Securing Pressure Plate to Cover 2
Plate)
Note: No Other Serviceable Parts Available. Ref.
3120750 1-19

- ZO=—=-OmM®”

mS>3om



- ZO=—=-IOM®

m=sr>XIm

SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLY (PRIOR TO S/N 39594)

iE 1D 1C 1H 2 1N 1J 3E

4 11 17 13 3A

1-20 3120750



SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLY (PRIOR TO S/N 39594)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
2780224 DRIVE HUB ASSEMBLY Ref. A

1 Not Available Spindle/Housing Assembly 1
1A 7017004 Spindle 1
1B 7017010 Seal 1
1C 7017006 Cone, Bearing 1
1D 7017007 Cup, Bearing 2
1E 7017008 Cone, Bearing 1
1F Not Used

1G 7017005 Housing 1
1H 7017009 Washer, Thrust 1
1J 7017021 Ring, Retaining 1
1K Not Used

1L Not Used

1M Not Used

1N 7007640 Stud, Wheel 9
2 7017018 Gear, Ring 1
3 Not Available Carrier Assembly 1
3A 7017015 Carrier 1
3B 7017019 Bearing, Needle 96
3C 7000263 Spacer, Thrust 3
3D 7017014 Flatwasher, Tanged 6
3E 7017013 Shaft, Planet 3
3F 7017016 Gear, Cluster 3
3G 7010474 Rollpin 3
4 7017017 Geatr, Internal 1
5 7017011 O-Ring 1
6 7000213 O-Ring 1
7 7017024 Shaft, Input 1
8 7000211 Cap, Disengage 1
9 0641404 Bolt 1/2”-20NC x 1/2” 2
10 7017029 Rod, Disengage 1
11 7000253 Washer, Thrust 2
12 7017012 Gear, Sun 1
13 7017020 Washer, Thrust 1
14 7017022 Screw, Socket Head Countersunk 3/8”-16NC 3
15 7017026 Spring 1
16 7010421 Washer, Thrust 1
17 7007620 Ring, Retaining 1
18 7017027 Ring, Retaining 1
19 7017025 Coupling 1
20 7017023 Plug, Pipe 2
21 Not Available Plate, ID (Not Shown) 1
22 7000281 Screw, Drive (Not Shown - Installs ltem 21) 4
23 7017028 Ring, Retaining 1

3120750 1-21

- ZO=—=-OmM®”

mS>3om



SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB ASSEMBLY (S/N 39594 TO PRESENT)

CAST COVER

PRIORTO
S/N 61323

108

S/N 61323 TO
PRESENT
ALUM COVER

NUWOEE=02Z2  LEgS=uU

3120750

1-22



SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB ASSEMBLY (S/N 39594 TO PRESENT)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
2780235 DRIVE HUB ASSEMBLY Ref. B
1 Not Available Spindle/Housing Assembly 1
1A 7017059 Spindle 1
1B 7001998 Seal 1
1C/1D 7010429 Cone & Cup, Bearing (Includes 1C & 1D) 1
1E 7000257 Cone, Bearing 1
1F 7000258 Cup, Bearing 1
1G 7007601 Housing 1
1H 7000232 Washer, Thrust 1
1l 7000229 Ring, Retaining 1
1J Not Available Plug, Pipe 1
1KAL/AM Not Used
1N 7007640 Stud, Wheel 9
2 7000246 Gear, Ring 1
3 Not Available Carrier Assembly 1
3A 7001931 Carrier 1
3B 7001985 Flatwasher, Tanged 6
3C 7001909 Bearing, Needle 96
3D 7000263 Spacer, Thrust 3
3E 7001911 Shaft, Planet 3
3F 7007643 Geatr, Cluster 3
3G 7010474 Rollpin 3
4 7000203 Gear, Internal 1
5 7000230 O-Ring 1
5A 7000230 O-Ring (Black) (Prior to S/N 61323) 1
7017070 O-Ring (White) (S/N 61323 to Present) 1
6 Not Available Cover Assembly (Includes ltems 101 - 109) 1
7 Not Available Input Shaft Assembly 1
7A 7000250 Shaft, Input 1
7B 7000261 Ring, Retaining 1
7C 7000262 Spring 1
7D 7000263 Spacer, Thrust 2
8 7000201 Gear, Sun 1
9 7000252 Spacer, Thrust 1
10 Not Used
11 Spacer, Thrust Options: A/R
7000253 Prior to S/N 61323 2
7017096 S/N 61323 to Present 1
12 Bolt (Grade 8) Options: 12
7000217 Prior to S/N 61323
7017067 S/N 61323 to Present
13 Hardware Options: 4
7000214 Bolt, Shoulder (Grade 8) (Prior to S/N 61323)
7017080 Dowel Pin (S/N 61323 to Present)
14 7017060 Coupling 1
15 Not Used
16 7007603 Flatwasher 12
7017063 Seal Kit 1
3120750 1-23

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB ASSEMBLY (S/N 39594 TO PRESENT) (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
COVER ASSEMBLIES Ref.
See Kit Options | PRIOR TO S/N 61323 Ref.
See Kit Options |  S/N 61323 TO PRESENT Ref.
101 Cover Options: 1
See Kit Options Prior to S/N 61323
7017091 S/N 61323 to Present
102 Cap Options: 1
7000227 Prior to S/N 61323
Not Required S/N 61323 to Present
103 Bolt Options: A/R
7000220 Bolt 1/4”-20NC x 3/4” (Prior to S/N 61323) 4
7000216 Bolt 1/4”-20NC x 1/2” (S/N 61323 to Present) 2
104 Cap, Disengage Options: 1
7000211 Prior to S/N 61323
7017093 S/N 61323 to Present
105 Rod, Disengage Options: 1
7017062 Prior to S/N 61323
7017092 S/N 61323 to Present
106 O-Ring Options: 1
7000213 Prior to S/N 61323
7017095 S/N 61323 to Present
107 O-Ring Options: 1
7000215 Prior to S/N 61323
Not Required S/N 61323 to Present
108 Plug, Pipe A/R
7017048 Prior to S/N 61323 1
7017094 S/N 61323 to Present 2
109 Not Serviced Plate, Identification 1
COVER KIT OPTIONS:
No Longer Cast Cover (Prior to S/N 61323) 1
Available
7017099 Aluminum Cover Replacement for Cast Cover (Includes 1
ltems 5, 5A, 11, 12, 13, 101, & 103-109) (Prior to S/N
61323)
7017090 Aluminum Cover (Includes ltems 5A & 101) (S/N 61323 to 1
Present)
1-24 3120750




FIGURE 1-7. DRIVE HUB ASSEMBLY (S/N 39594 TO PRESENT) (CONTINUED)

SECTION 1 FRAME

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

1-25

- ZO=—=-OmM®”

mS>3om



SECTION 1 FRAME

FIGURE 1-8. DRIVE MOTOR ASSEMBLY - REAR

NANUWOF—0OZ2

1

L =W

3120750

1-26



SECTION 1 FRAME

FIGURE 1-8. DRIVE MOTOR ASSEMBLY - REAR

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
3160158 DRIVE MOTOR ASSEMBLY - REAR Ref. —

1 Use Item 51 Ring, Retaining 1

2 Use Item 51 Seal, Shaft 1

3 7004906 Washer 1

4 Use Item 51 Ring, Retaining 2

5 7004907 Race, Thrust 2

6 7004908 Bearing, Thrust 1

7 7007874 Shaft, Splined 1

8 7004910 Bearing 1

9 7007875 Housing Assembly (Includes Item 8) 1

10 7007876 Insert, Camplate 1

11 7004917 Bearing 1

12 Use Item 51 O-Ring 1

13 7007878 Back Plate Assembly (Includes ltem 11) 1

14 7007879 Bolt 6

15 7007880 Rotating Kit Assembly (Sold As An Assembly Only) 1

51 2900714 Seal Kit (Includes Items 1, 2, 4 and 12) 1

3120750 1-27

- ZO=—=-OmM®”

mS>3om



SECTION 1 FRAME

FIGURE 1-9. DRIVE MOTOR ASSEMBLY - FRONT

EATON P/N 71492 - DBD

NANUWOFEF=02Z2  LELS=1W

3120750

1-28



SECTION 1 FRAME

AWOEE=—0Z2

LSS W

mo_.
O
m_._. A

4€01 wwyﬂwx mWMW

3801
o201
8.
e o, 9
€viel mmoF aso
aiel. N
ot Sy

r@o

6€

N

e d

EATON P/N 71392 - DBA

mmF / wmv
ezl

mN_.

voglL LEE

2y

<mo 3
L
NN 3

szl / AHMP« mmmmmww

\‘\
LLL \ \ \\ f,u, 0\\\
Z2cl 621 o= /0 N
N
orlL

1-29

3120750



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-9. DRIVE MOTOR ASSEMBLY - FRONT

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
Note: Drive Motor p/n 3160227 is no longer available. Ref.
Replace complete drive motor with Service Replacement
Drive Motor p/n 1001096417
Note: Visually identify the drive motor by Eaton part num-| Ref.
ber before ordering replacement parts.
3160227 DRIVE MOTOR ASSEMBLY - FRONT (EATON P/N 71492 - Ref. B
DBD)
1 7020313 Shaft, Splined 1
2 7020314 Housing 1
2A 7004910 Bearing 1
2B Not Serviced Rollpin 2
3 7020344 Back Plate Assembly 1
3A 7004917 Bearing 1
3B Use ltem 43 Washer 1
3C Use Item 43 O-Ring 1
3D 7020350 Plug 1
3E 7020349 Spool, Shuttle 1
3F 7020348 Plug 2
4 7020315 Rotating Kit Assembly (Sold As An Assembly Only) 1
5 7020316 Camplate 1
6 7020317 Gasket 1
7 7020318 Race, Inner 1
8 7020319 Bearing, Needle 2
9 7020320 Race, Thrust 2
10 7020321 Bearing, Thrust 1
11 7020322 Cover, Trunnion 2
12 Not Used
13 7020323 Bolt 4
1410 15 Not Used
16 7020324 Washer 1
17 7020325 Ring, Retaining 2
18 7020326 Ring, Retaining 1
19 7020327 Ring, Retaining 2
20 7020328 Seal, Shaft 1
21to 24 Not Used
25 7020329 O-Ring 2
26 to 29 Not Used
30 7020330 Housing, Control Piston 1
30A Use ltem 43 O-Ring 1
31 7020331 Piston Control 1
31A Use ltem 43 O-Ring 1
31B Use ltem 43 Ring, Slipper 1
32to0 34 Not Used
35 7020345 Pin, Connector 2
36 Not Used
37 7020332 Plate, Connector 2
38 7020333 Ring, Retaining 2
1-30 3120750



SECTION 1 FRAME

FIGURE 1-9. DRIVE MOTOR ASSEMBLY - FRONT (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
39 7020334 Bolt 4
40 Not Used
41 Use ltem 43 Washer 1
42 Use ltem 43 O-Ring 1
43 7020347 Seal Kit - Complete (Includes items 3B,3C,6,16,17,18,19,20, 1

25,30A,31A,31B,38,41&42)
1001096417 | DRIVE MOTOR ASSEMBLY - FRONT (EATON P/N 71392 - Ref. A
DBA)
101 7004912 Shaft, Splined 1
102 Not Available Housing 1
102A 7004910 Bearing 1
103 70002542 Back Plate Assembly 1
103A Not Available Bearing 1
103B Use ltem 43 Washer 1
103C Use ltem 43 O-Ring 1
103D Not Available Plug 1
103E Not Available Spool, Shuttle 1
103F Not Available Plug 2
104 7004916 Rotating Kit Assembly (Sold As An Assembly Only) 1
105 70002534 Camplate 1
106 Use ltem 43 Gasket 1
107 7004911 Race, Inner 2
108 7004914 Bearing, Needle 2
109 7004907 Race, Thrust 2
110 7004908 Bearing, Thrust 1
111 70002535 Cover, Trunnion 2
112 Not Used
113 7020323 Bolt 4

114 to 115 Not Used
116 7004906 Washer 1
117 Not Used
118 Use ltem 43 Ring, Retaining 1
119 Use ltem 43 Ring, Retaining 2
120 Use ltem 43 Seal, Shaft 1
121 Not Used
122 70002536 Cover 2
123 Not Used
124 70002537 Plate, Valve (Not Shown - Located Between ltems 102 & 103) 1
125 Use ltem 43 O-Ring 2
126 70002538 Rollpin 2
127 70002539 Washer 2
128 Not Used
129 70002540 Screw, Pan Head 4
130 7004939 Housing, Control Piston 1

130A Use Item 43 O-Ring 1
131 70002541 Piston Control 1
131A Use ltem 43 O-Ring 1
3120750 1-31

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-9. DRIVE MOTOR ASSEMBLY - FRONT (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTYy. REV.
131B Use ltem 43 Ring, Slipper 1

132to 134 Not Used
135 7004929 Pin, Connector 2
136 Not Used
137 7004928 Plate, Connector 2
138 Use ltem 43 Ring, Retaining 2
139 7004938 Bolt 4
140 7020347 Seal Kit - Complete (Includes items 103B,103C,106,118,119, 1

120,125,130A,131A,131B & 138)
1-32 3120750



SECTION 1 FRAME

FIGURE 1-9. DRIVE MOTOR ASSEMBLY - FRONT (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

1-33

- ZO=—=-OmM®”

mS>3om



- ZO==-OmM®

m=sr>XIm

SECTION 1 FRAME

FIGURE 1-10. DRIVE VALVES INSTALLATIONS

1-34

3120750



SECTION 1 FRAME

FIGURE 1-10. DRIVE VALVES INSTALLATIONS

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
DRIVE VALVES INSTALLATION - 2WD Ref.
0258020 Prior to S/N 56958 Ref. E
0270207 S/N 56958 to Present Ref. B
1 Not Used
2 0641532 Bolt 5/16”-18NC x 4” 2
3to7 Not Used
8 3311505 Locknut 5/16”-18NC 2
9to 10 Not Used
11 Flow Divider Valve Assembly Options: 1
4640923 Valve (Not Shown - Prior to S/N37577)
7012992 Valve, Cartridge 1
7021625 Seal Kit - 7012992 Cartridge 1
7012993 Orifice 1
4641041 Valve (S/N37577 to Present) C
11A Use 7022396 Valve, Cartridge (Flow Divider) (Was p/n 7017442) 1
7021625 Seal Kit - 7022396 Cartridge 1
11B Use 7022398 Valve, Cartridge (Load Shuttle) (Was p/n 7010542) 1
7023900 Seal Kit - 7022398 Cartridge 1
11C Use 7022397 Valve, Cartridge (Check) (Was p/n 7012930) 2
7022399 Seal Kit - 7022397 Cartridge 2
Not Available Orifice 1
12 4751500 Flatwasher 5/16” 4
DRIVE VALVES INSTALLATION - 4WD Ref.
0258021 Prior to S/N 56958 Ref. F
0270208 S/N 56958 to Present Ref. C
101 0100011 Loctite #242 (Not Shown) A/R
102 0641532 Bolt 5/16”-18NC x 4” 4
103 0641612 Bolt 3/8”-16NC x 1 1/2” 2
104 to 110 Not Used
111 3311505 Locknut 5/16”-18NC
11210 113 Not Used
114 Flow Divider Valve Assembly Options: 1
4640923 Valve (Not Shown - Prior to S/N37577)
7012992 Valve, Cartridge 1
7021625 Seal Kit - 7012992 Cartridge 1
7012993 Orifice 1
4641041 Valve (S/N37577 to Present) C
114A Use 7022396 Valve, Cartridge (Flow Divider) (Was p/n 7017442) 1
7021625 Seal Kit - 7022396 Cartridge 1
114B Use 7022398 Valve, Cartridge (Load Shuttle) (Was p/n 7010542) 1
7023900 Seal Kit - 7022398 Cartridge 1
114C Use 7022397 Valve, Cartridge (Check) (Was p/n 7012930) 2
7022399 Seal Kit - 7022397 Cartridge 2
Not Available Orifice 1
3120750 1-35

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-10. DRIVE VALVES INSTALLATIONS (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
115 Flow Divider Valve Assembly Options: 1
4640937 Valve (Not Shown - Prior to S/N37577)
7012993 Orifice 1
7012978 Valve, Cartridge 1
7021625 Seal Kit - 7012978 Cartridge 1
4641074 Valve (S/N37577 to Present) B
7012994 Orifice 1
115A 7012943 Coail 1
7017475 Valve, Cartridge (Solenoid) 1
7012901 Seal Kit - 7017475 Cartridge 1
115B 7012930 Valve, Cartridge (Check) 2
2900756 Seal Kit - 7012930 Cartridge 2
115C Use 7021657 Valve, Cartridge (Flow Divider) (Was p/n 7012980) 1
7021625 Seal Kit - 7021657 Cartridge 1
116 4641039 Valve Assembly (See ltems 201 to 207 for Breakdown) 1
117 Not Used
118 4751500 Flatwasher 5/16” 8
119 4751600 Flatwasher 3/8” 2
120 to 122 Not Used
123 0641418 Bolt 1/4”-20NC x 2 1/4” 1
124 Not Used
125 3311405 Locknut 1/47-20NC 1
126 Not Used
127 4641073 Valve Assembly (S/N38566 to Present Only) 1
7012901 Seal Kit - 4641073 Valve 1
128 4751400 Flatwasher 1/4” 2
4641039 VALVE ASSEMBLY Ref. D
201 Use 4641193 Valve, Cartridge (Check) (was p/n 7012930) 2
7017496 Seal Kit - 7012930 & 4641193 Valves (1 per Cartridge) 2
202 Not Used
203 Valve, Cartridge Options (Fixed Flow Control): 1
Use 7021658 Valve (Prior to S/N37577 - Was p/n 7017442)
7021658 Valve (S/N37577 to Present - Was p/n 7012979)
7021625 Seal Kit - 7021658 Valve 1
204 7017439 Valve, Cartridge (Flow Divider/Combiner) 1
7012925 Seal Kit - 7017439 Valve 1
205 7017440 Valve, Cartridge (Shuttle) 1
7017441 Seal Kit - 7017440 Valve 1
206 7021612 Valve, Cartridge Less Coil (Select & High Speed) 2
7010543 Seal Kit - 7021612 Valve (1 per Cartridge) 2
207 7012944 Coil 2
7017403 Waterproof Kit 1
1-36 3120750



SECTION 1 FRAME

FIGURE 1-10. DRIVE VALVES INSTALLATIONS (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

1-37

- ZO=—=-OmM®”

mS>3om



SECTION 1 FRAME

FIGURE 1-11. TOW BAR INSTALLATION

AWOF—-0Z2

1

L=

3120750

1-38



SECTION 1 FRAME

FIGURE 1-11. TOW BAR INSTALLATION

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0259845 TOW BAR INSTALLATION - 2WD Ref. B
1 Not Used
2 0641505 Bolt 5/16”-18NC x 5/8” 2
3to6 Not Used
7 3572102 Plate (Weld on Part) 1
8 Not Used
9 3841329 Rod, Extension 1
10 4640261 Steer/Tow Select Valve 1
11 4711500 Flatwasher 5/16” 2
12 4761600 Lockwasher 3/8” 1
0259853 TOW BAR ASSEMBLY Ref. B
101 0362910 Pintle, Draw Eye 1
102 0682016 Bolt 5/8”-11NC x 2” 4
103 0741607 Flat Head Socket Screw 3/8"-16NC x 5/8” 24
104 1060584 Cable, Lanyard 6
105 3272005 Locknut 5/8”-11NC 4
106 0100011 Loctite #242 (Not Shown) A/R
107 3420372 Pin, Cotter 2
108 3420447 Pin, Towing 1
109 3421565 Pin, Snapper 2
110 3422841 Pin 2
111 3422847 Pin 1
112 3572009 Plate, Slide Stop 2
113 3572010 Plate, Slide Stop 2
114 3572011 Plate, Slide Stop 2
115 3572012 Plate, Slide Stop 2
116 3760170 Ring, Split 8
117 4568033 Tube, Tow Bar 1
118 0721004 Screw #10-24NC x 1/2” 8
119 4740036 Flatwasher 1
120 4751000 Flatwasher #10 (Wide) 2
121 4846168 Weldment, Tow Bar Attach 1
122 4846169 Weldment, Pintle Attach 1
0270115 TOW BAR DECAL INSTALLATION Ref. 1
201 1704482 Decal - Tow Instructions (Not Shown Located on Frame 1
Shield)
202 1704578 Decal - Crushing 3
203 1703450 Decal - Warning 1
204 3250872 Nameplate - Steer/Tow Select Valve 1
205 3820001 Rivet 4
206 4420051 Tape 43in/
109.2cm
3120750 1-39

- ZO=—=-OmM®”

mS>3om



- ZO==-OmM®

m=sr>XIm

SECTION 1 FRAME

FIGURE 1-12. SEMI-TRACK INSTALLATION

1-40

3120750



SECTION 1 FRAME

FIGURE 1-12. SEMI-TRACK INSTALLATION

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
SEMI-TRACK INSTALLATIONS
0270183 IDLER INSTALLATION Ref. 2
1 0259665 Mount, Idler (Left) (See ltems 101-116 for Breakdown) 1
2 0259674 Mount, Idler (Right) (See Items 101-116 for Breakdown) 1
3 0681822 Bolt 1/2”-13NC x 2 3/4” (Grade 8) 8
4 3271805 Locknut 1/2”-13NC (Grade 8) 8
5 3571860 Plate, Spacer 4
6 4891800 Flatwasher 1/2” Hardened 8
TRACK INSTALLATIONS
0270185 12” Soft Track Ref. 1
0270184 12” Steel Track Ref. 1
0270192 14” Steel Track Ref. 1
7 Wheel Assembly Options (See Items 201-204 for 2
Breakdown):
0270029 12” Track
0270030 14” Track
8 3300255 Nut 10
9 Track Options: 2
Not Available at 12” Soft Track
Time of Printing
0270086 12” Steel Track (See Items 401-405 for Breakdown)
0270259 14” Steel Track (See ltems 401-405 for Breakdown)
IDLER MOUNT ASSEMBLIES
0259665 Left Side Ref. C
0259674 Right Side Ref. C
101 0020005 Absorber, Rubber Spring 1
102 0641408 Bolt 1/4”-20NC x 1” 1
103 0641808 Bolt 1/2"-13NC x 1” 1
104 0681856 Bolt 1/2"-13NC x 7” (Grade 8) 1
105 0961948 Bearing 2
106 0962293 Bushing, Track Spring 1
107 2780221 Hub Assembly (See ltems 301-307 for Breakdown) 1
108 3271805 Locknut 1/2”-13NC (Grade 8) 1
109 3422786 Pin 1
110 3571818 Plate 1
111 3571833 Cover, Bottom 1
112 3841203 Keeper, Pin 1
113 4711400 Flatwasher 1/4” Narrow 1
114 4891800 Flatwasher 1/2” Hardened 2
115 Arm Weldment Options: 1
4846113 Left Side
4846112 Right Side
116 Bracket Weldment Options: 1
4846114 Left Side
4846126 Right Side
117 0100011 Loctite #242 (Not Shown) A/R
3120750 1-41

- ZO=—=-OmM®”

mS>3om



- Z0=—=-I0Om®

mS>3Im

SECTION 1 FRAME

FIGURE 1-12. SEMI-TRACK INSTALLATION (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
WHEEL ASSEMBLIES
0270029 12” Track Ref. B
0270030 14” Track Ref. A
201 1704586 Decal, Tire Pressure 1
202 Tire Options: 1
4520224 12” Track
4520234 14” Track
203 4640113 Valve, Air 1
204 Rim, Wheel Options: 1
4860218 12” Track 1
4860215 14” Track 1
2780221 HUB ASSEMBLY Ref. —
301 7012519 Cup, Inner Bearing 1
302 7012520 Cone, Inner Bearing 1
303 7012521 Cup, Outer Bearing 1
304 7012522 Cone, Outer Bearing 1
305 7012523 Seal 1
306 7012524 Cap, Dust 1
307 7016360 Stud, Wheel 1/2”-20NF
STEEL TRACK ASSEMBLY Ref.
0270086 12” Steel Track Ref.
0270259 14” Steel Track Ref.
401 Pad Options:
7020279 12” Track Pad 30
7020287 14” Track Pad 32
7020280 12” Track Pad Complete with Links, Bushings & Hdw 30
7020288 14” Track Pad Complete with Links, Bushings & Hdw 32
402 7020281 Link (2 Per Pad) A/R
403 7020282 Bushing (4 Per Pad) A/R
404 7020283 Bolt, Carriage 1/2’NF x 1 7/8” (4 Per Pad) A/R
405 7020284 Nut 1/2”NF (4 Per Pad) A/R
Track Rebuild Kits Options: 1
7020285 Hardware & Bushing Kit for 12” Steel Track
7020289 Hardware & Bushing Kit for 14” Steel Track
7020286 Link, Hardware & Bushing Kit for 12” Steel Track
7020290 Link, Hardware & Bushing Kit for 14” Steel Track
TREAD ACCESSORIES (NOT SHOWN)
0270180 Soft Puck Ref. A
0240049 Puck, Soft 64
0270186 Flotation Plate Ref. A
0240050 Plate, Flotation 64
0270187 Ice Pick Ref. A
0240047 Plate, Flotation 32
1-42 3120750



SECTION 2 TURNTABLE

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
2-1 CONTROL VALVES INSTALLATIONS . .. e e e i 2-2
2-2 MAIN CONTROL VALVE ASSEMBLY - PROPORTIONAL .......... .. ... 2-4
2-3 TURNTABLE AND SWING DRIVE INSTALLATIONS . .. ... .. e 2-6
2-4 SWING MOTOR ASSEMBLY . .\ e e e e e e e e 2-10
2-5 SWING BEARING ASSEMBLY . . . . e e e et e 2-12
2-6 DEUTZ ENGINE INSTALLATION . . ... e e 2-16
2-7 GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL) . ... ... oo 2-22
2-8 FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089) .......... 2-26
2-9 FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TOPRESENT) ................. 2-34
2-10 DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (PRIOR TO S/N 46089) ........ 2-42
2-11 DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (S/N 46089 TO PRESENT) ... .. 2-44
2-12 GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL) .......... ..., 2-46
2-13 ISUZU ENGINE INSTALLATION. . ..o e 2-50
2-14 GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL). . ... ..o 2-56
2-15 PISTON PUMP ASSEMBLY . ... e e e e 2-60
2-16 TANK INSTALLATIONS. . .o s s e e e e e 2-64
2-17 GROUND CONTROL BOX ASSEMBLY . . ... et 2-66
2-18 ELECTRICAL OPTIONS INSTALLATIONS (TURNTABLE MOUNTED). . ................. 2-70
2-19 HOODS INSTALLATION ... e e e e e 2-74

3120750 2.1

mro>-Z2303C- N Z0-=-I0m»n



mroP>»=-Z23C- N Z0--I0mw

FIGURE 2-1.

2-2

SECTION 2 TURNTABLE
CONTROL VALVES INSTALLATIONS

3120750



SECTION 2 TURNTABLE

FIGURE 2-1. CONTROL VALVES INSTALLATIONS

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
VALVES INSTALLATIONS
0258388 450A with Proportional Valves Ref. A
0258389 450AJ with Proportional Valves Ref. B
1 0100011 Loctite #242 (Not Shown) A/R
2 0140001 Horn 1
3 0641405 Bolt 1/4”-20NC x 5/8” 2
4 0641406 Bolt 1/4”-20NC x 3/4” 1
5 0641408 Bolt 1/4”-20NC x 1” 2
6 0641416 Bolt 1/4”-20NC x 2” 4
7 0641607 Bolt 3/8”-16NC x 7/8” 4
8 0651406 Bolt 1/4”-24NF x 3/4” 4
9 Not Used
10 2120163 Pressure Filter Assembly 1
2120150 Element, Filter 1
7020020 Indicator 1
7023206 O-Ring 1
7023207 Ring, Back-up 1
11 2120165 Hydraulic Oil Filter Assembly 1
2120158 Element, Filter 1
7020021 Indicator, Clogged 1
12 3311405 Locknut 1/47-20NC 6
13 4921927 Harness, Jib (450AJ Only) (Not Shown - See Section 7 for 1
Breakdown)
14 Main Control Valve Assembly Options: 1
4641056 450A w/Proportional Valve (See Fig. 2-2 for Breakdown)
4641057 450AJ w/Proportional Valve (See Fig. 2-2 for Break-
down)
15 4641059 Valve Assembly - Level 1
15A 7017466 Cartridge 1
2900708 Seal Kit - 7017466 Cartridge 1
7012959 Knob 1
15B 7012981 Cartridge without Coil 1
7012998 Seal Kit - 7012981 Cartridge 1
15C 7012944 Coil 1
7017467 Cartridge without Coil 1
7012967 Seal Kit - 7017467 Cartridge 1
16 4711400 Flatwasher 1/4” Narrow 24
17 4711600 Flatwasher 3/8” Narrow 8
18 4791400 Starwasher 1/4” 1
19 0902459 Bracket, Mounting - Leveling Valve 1
20 4640907 Solenoid Valve Assembly (Brake) 1
7012944 Coil 1
7012941 Cartridge without Coil 1
7012907 Seal Kit - 7012941 Cartridge 1
3120750 2-3

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-1. CONTROL VALVES INSTALLATIONS (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0254603 TILT INDICATOR INSTALLATION Ref. —/l
101 4360371 Sensor, Level 1
102 0641406 Bolt 1/4”-20NC x 3/4” 2
103 3311405 Locknut 1/4”-20NC 2
2-4 3120750



SECTION 2 TURNTABLE

FIGURE 2-1. CONTROL VALVES INSTALLATIONS (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-5

mro>»=-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-2. MAIN CONTROL VALVE ASSEMBLY - PROPORTIONAL

O EN @

LaO @\@’\,’\,@ o
aQ, @Wm@ E@E@Nﬁ@ \Q @\@ @ O

« « >)
o= Nkm.@ N\.@@&R \3@ NWQ Nw@

.
.
b

NAUWOFF—0Z2 N FFDEZF-S0oJdu

3120750

2-6



SECTION 2 TURNTABLE

FIGURE 2-2. MAIN CONTROL VALVE ASSEMBLY - PROPORTIONAL

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
PROPORTIONAL VALVE ASSEMBLY
4641056 450A Ref. G
4641057 450AJ Ref. F
1 7022360 Cartridge, Sequence (Lift And Steer) (Was p/n 7017464) 2
7022361 Seal Kit - 7022360 Cartridge 2
2 7017440 Cartridge (Load Sensing Shuttle) 2
7017441 Seal Kit - 7017440 Cartridge 2
3 7012914 Cartridge 1
7012918 Seal Kit - 7012914 Cartridge 1
4 7022362 Cartridge without Coil (Lift & Swing) (Was p/n 7017450) 3
7022363 Seal Kit - 7022362 Cartridge 3
5 7017451 Coail 3
6 7021613 Cartridge, Relief Valve (Main) (Was p/n 7017418) 2
7012998 Seal Kit - 7021613 Cartridge 2
7 7021614 Cartridge, Relief Valve (Swing) (Was p/n 7017460) 1
7017461 Seal Kit - 7021614 Cartridge 1
8 7017448 Cartridge, Relief Valve (Level) 2
7012967 Seal Kit - 7017448 Cartridge 2
9 7017468 Cartridge, Relief Valve (Steer &Telescope) 2
7017461 Seal Kit - 7017468 Cartridge 2
10 7017471 Cartridge (450A Prior to S/N 46672 Only - Not Shown) 1
11 7017469 Cartridge without Coil (Swing) 1
7012903 Seal Kit - 7017469 Cartridge 1
12 7017470 Cartridge without Coil (Lift) 1
7012903 Seal Kit - 7017461 Cartridge 1
13 7017454 Cartridge without Coil (Telescope & Tower) 2
7012903 Seal Kit - 7017454 Cartridge 2
14 7017453 Cartridge without Coil (Level) 1
7017402 Seal Kit - 7017453 Cartridge 1
15 7017433 Cartridge without Coil (Steer) 1
7017402 Seal Kit - 7017433 Cartridge 1
16 7017410 Cartridge without Coil (Dump) 1
7012967 Seal Kit - 7017410 Cartridge 1
17 7017455 Cartridge without Coil (Level) 1
7012967 Seal Kit - 7017455 Cartridge 1
18 7017452 Cartridge without Coil (Rotate & Jib) A/R
7017402 Seal Kit - 7017452 Cartridge A/R
19 7012944 Coail A/R
20 7012943 Coil 9
21 7012994 Orifice 1
22 7017457 Orifice 2
23 7017458 Orifice 2
24 Not Serviced Plug A/R
25 7017460 Cartridge, Relief Valve (Jib) (450AJ Only) 1
7017461 Seal Kit - 7017460 Cartridge 1
3120750 2.7

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-3. TURNTABLE AND SWING DRIVE INSTALLATIONS

2-8

3120750



SECTION 2 TURNTABLE

FIGURE 2-3. TURNTABLE AND SWING DRIVE INSTALLATIONS

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
TURNTABLE WELDMENT:
4620115 Standard Machines Ref.
0258032 SWING DRIVE INSTALLATION Ref. A
1 0100019 Loctite #271 (Not Shown) A/R
2 Use 0440339 Swing Bearing and Rotation Box Assembly (See Figure 2-5 1
for Breakdown) (was p/n 0440203)
3 0681814 Bolt 1/2”-13NC x 1 3/4” 2
4 0682038 Bolt 5/8"-11NC x 4 3/4” 42
5 3020029 Lube, Bearing Grease (Not Shown) A/R
6 3020036 Gear, Lube (Not Shown) A/R
7 3160182 Swing Motor Assembly (See Figure 2-4 for Breakdown) 1
8 4891800 Flatwasher 1/2” 2
9 4892000 Flatwasher 5/8” 42
0258400 REMOTE BEARING LUBE INSTALLATION Ref. B
101 0641609 Bolt 3/8"-16NC x 1 1/8” 2
102 Use 0902520 Bracket (was p/n 0902109) 1
103 2160002 Fitting, Grease 1
104 2180344 Fitting, Bulkhead 1
105 2180822 Fitting, Tee 1
106 2200261 Fitting, Coupling 1
107 2220001 Fitting, Straight 1
108 2220124 Fitting, 45° 2
109 2750529 Hose 2
110 2750807 Hose 1
111 3311605 Locknut 3/8”-16NC 2
112 4751600 Flatwasher 3/8” 4
3120750 2-9

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-4. SWING MOTOR ASSEMBLY

2-10

3120750



FIGURE 2-4. SWING MOTOR ASSEMBLY

SECTION 2 TURNTABLE

FIG&ITEM # | PART NUMBER DESCRIPTION QTY. REV.
3160182 SWING MOTOR ASSEMBLY Ref. —
1 Use Item 51 Seal, Dust 1
2 Use ltem 51 Ring, Retaining 1
3 Use ltem 51 Shim, Back-Up 1
4 Use Item 51 Seal, Housing 1
5 Use ltem 51 Seal, Body 3
6 Use ltem 51 Seal, Shaft 1
Use Item 51 Ring, Teflon Back-Up 1
Use Item 51 Shim, Back-Up 1
7 Not Available Washer, Thrust 1
8 7005809 Bearing, Thrust 1
9 7005812 Plate, Wear 1
10 7005874 Cover, End 1
11 Not Available Ball (Part of ltem 10) A/R
12 7005876 Plug, Cooling 1
13 7005804 Housing 1
14 7005811 Link, Drive 1
15 7005877 Rotor Set Assembly 1
16 7005878 Pin, Drive Link A/R
17 7005821 Bolt 4
18 7005879 Shaft 1
19 7005880 Key 1
51 7005881 Seal Kit (Includes Items 1-6) 1
3120750 2-11

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-5. SWING BEARING ASSEMBLY

212

3120750



SECTION 2 TURNTABLE

FIGURE 2-5. SWING BEARING ASSEMBLY

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
Note: Visually identify the brand before ordering replace- Ref.
ment parts.

0440339 SWING BEARING ASSEMBLY (PERFECTION GEAR) (S/N Ref. C
97888 TO PRESENT)
1 7026042 Bearing, Cup 2
7026043 Bearing, Cone 2
2 7027356 Adapter, Motor 1
3 7027361 Seal 2
4 7027354 Cap, End 1
5 0641510 Bolt 5/16”-18NC x 1 1/4” 2
6 0641812 Bolt 1/2-13NC x 1 1/2” 2
7 70000865 Plug 1
8 7027360 Seal 1
9 7027359 Straight Fitting, Grease 2
2160003 Fitting, Grease - 45° 2
10 7027358 90° Fitting, Grease 2
11 Not Available Housing 1
12 4891500 Flatwasher 5/16” (Hardened) 2
13 7027363 Gear, Worm 1
14 70000868 Ring, Bearing 1
15 7027352 Gasket (.010 - Brown) A/R
16 7027351 Gasket (.0075 - Clear) A/R
17 7027350 Gasket (.005 - Blue) A/R
18 7027353 Gasket (.020 - Yellow) 1
0440203 SWING BEARING ASSEMBLY (KAYDON) (PRIOR TO S/N Ref. G
97888)
Note: When replacing major components, consider
replacing with p/n 0440339 Complete Bearing Assembly.
101 7012597 Swing Rotation Box Assembly 1
102 7023484 Cap, End 1
103 Not Available Bolt 1/2”-13NC x 1 1/2” Grade 8 2
104 Not Available Gear, Worm 1
105 7012654 Seal, Outer - Capped End (1.75 O.D.) 1
106 7016682 Shims Kit (Includes Qty 3 each of .005, .0075 & .010 1
Shims)
107 70001677 Cup, Bearing 2
108 90206369 Cone, Bearing 2
109 7016676 Seal, Outer - Capped End (2.063 O.D.) 1
110 70001864 Ring, Retaining 1
111 7012655 Seal, Outer - Motor End 1
112 2160001 Fitting, Grease - 90° 2
113 Not Available Lockwasher 1/2” 2
114 Component Options: 1
Not Available Plug, Pipe
2160001 Fitting, Grease - 45°
3120750 2-13

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-5. SWING BEARING ASSEMBLY (CONTINUED)
FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
115 7012596 Bearing, Turntable 1
116 2160003 Fitting, Grease - 45° 2
117 Not Available Capscrew, Socket Head 5/16”-18NC 4
Not Available Washer 5/16” (Not Shown) 4
2-14 3120750



SECTION 2 TURNTABLE

FIGURE 2-5. SWING BEARING ASSEMBLY (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-15

mro>»=-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-6. DEUTZ ENGINE INSTALLATION

Aviad Av13d
LHYLS "HMd XNV

Q-

NAUWOFF—0Z2 N FFDEZF-S0oJdu

3120750

), »
T/z
A
) L

2-16



SECTION 2 TURNTABLE

FIGURE 2-6. DEUTZ ENGINE INSTALLATION

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
DEUTZ ENGINE INSTALLATIONS
0257949 Standard Machines Ref. 11/G
1 Engine Assembly Options: 1
2000154 Prior to S/N 41036
2000162 S/N 41036 to Present
2 Not Used
3 Piston Pump Assembly Options (See Figure 2-15 for 1
Breakdown):
3600260 Prior to S/N 43370
3600290 S/N 43370 to Present
4 0641812 Bolt 12/”-13NC x 1 1/2” 2
5 3600271 Gear Pump Assembly 1
7011046 Seal Kit - 3600271 Pump 1
6 3931620 Capscrew, Socket Head 3/8”-16NC x 1 1/4” 2
7 3570800 Plate, Front Mounting 1
8 0701414 Bolt, Metric 14mm x 30mm 4
9 3570801 Plate, Rear Mounting 1
10 0701015 Bolt, Metric 10mm x 35mm 4
11 0701012 Bolt, Metric 10mm x 25mm 4
12 3200378 Mount, Rubber Motor 4
13 0641820 Bolt 12/-13NC x 2 1/2” 4
14 4740274 Washer, Snubbing 4
15 3311805 Locknut 1/2”-13NC 4
16 0902461 Bracket, Throttle Mount (Part of ltem 17) 1
17 2901637 Throttle Mounting Kit 1
18 Use 2910000 Actuator Assembly (Was p/n 0060033) (See Section 7 for 1
Breakdown)
19 0902464 Bracket, Throttle Mounting (Part of ltem 17) 1
20 0641406 Bolt 1/4”-20NC x 3/4” 12
21 4751400 Flatwasher 1/4” 20
22 3311405 Locknut 1/4”-20NC 12
23 4845613 Tray, Engine 1
24 3570571 Plate, Radiator Mount 1
25 3570607 Plate, Radiator Support 1
26 3600279 Auxiliary Pump Assembly 1
26A 7016768 Motor, Replacement 1
7013757 Brush Kit 1
26B 7013711 Coupling, Drive 1
26C 7016769 Bracket, Mounting 1
26D 7016744 Screw 5/16”-18NC x 1” 4
26E 7016745 Capscrew, Socket Head 5/16”-24NF x 4 3/4” 2
26F 7016746 Adapter, Mounting 1
26G 7013766 Pin 1
26H 7013771 Pump, Replacement 1
7013701 Seal Kit 1
27 0641609 Bolt 3/8”-16NC x 1 1/8” 8
28 4751600 Flatwasher 3/8” 50
3120750 2-17

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-6. DEUTZ ENGINE INSTALLATION (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
29 3311605 Locknut 3/8”-16NC 22
30 0641610 Bolt 3/8”-16NC x 1 1/4” 18
31 3620033 Cooler, Qil 1
32 2220451 Fitting, Straight 2
33 Hose Options: 2

2720398 Prior to S/N58667

2720467 S/N58667 to Present
34 2220409 Fitting, 45° 1
35 2060025 Fan 1
36 0080231 Spacer, Fan 1
37 0700816 Bolt, Metric 8mm x 40mm 4
38 1340060 Air Cleaner Assembly 1

7012664 Element, Air Cleaner 1
39 0340041 Band, Mounting 2
40 2720434 Elbow 1
41 1320016 Clamp, Hose 4
42 4567495 Tube, Air Intake 1
43 4360392 Switch, Restrictor Indicator 1
44 2180798 Fitting 1
45 0100020 Sealant, Pipe (Not Shown) A/R
46 3340399 Pad, Wear 3
47 4070497 Shim 1/8” 4
48 4070498 Shim 1/16” 2
49 0100011 Loctite #242 (Not Shown) A/R
50 Battery Options: 1

0400075 Battery (Wet)

7016180 Battery (Dry)
51 0181727 Tie-Down, Battery 1
52 0630498 Bolt, Tie-Down 2
53 2901575 Cable Kit - Battery 1 D
53A 7016817 Cable - Battery to Starter Relay 1
53B 7016818 Cable - Battery & Auxiliary Pump to Ground 1
53C 7016819 Cable - Starter Relay to Starter 1
53D 7016803 Cable - Starter Relay to Auxiliary Relay 1
53E 7016820 Cable - Auxiliary Relay to Auxiliary Pump 1
54 0741610 Screw, Flathead 3/8”-16NC x 2” 2
55 0721006 Bolt #10-24NC x 3/4” 2
56 4751000 Flatwasher #10 3
57 3311005 Locknut #10-24NC 2
58 Plate, Relay Mounting Options: 1

3570808 Prior to S/N 57566

3572672 S/N 57566 to S/N 58667

3572728 S/N 58667 to Present
59 3740067 Relay 2
60 Breaker, Circuit Options: 1

4360294 Prior to S/N 58667

4360501 S/N 58667 to Present
61 4891600 Washer, Hardened 3/8” 2
62 0962172 Bushing, Flanged 1

2-18 3120750



SECTION 2 TURNTABLE

FIGURE 2-6. DEUTZ ENGINE INSTALLATION (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
63 3900254 Bolt Shoulder 3/4” x 4” 1
64 4752200 Flatwasher 3/4” 2
65 3312005 Locknut 5/8"-11NC 1
66 0642010 Bolt 5/8”-11NC x 1 1/4” 1
67 4752000 Flatwasher 5/8” 1
68 4845395 Air Intake Adapter Weldment 1
69 0641510 Bolt 5/16”-18NC x 1 1/4” 3
70 3311505 Locknut 5/16”-18NC 3
71 3960407 Gasket 1
72 3790152 O-Ring 1
73 2720351 Coupling, Rubber 4in/10cm
74 2220794 Fitting, Barb 1
75 1320022 Clamp, Hose 6
76 2720058 Hose 12ft/3.7m
77 2220273 Fitting, Reducer 1
78 2750532 Hose 7ft/2.1m
79 2220313 Fitting, 90° 1
80 2220250 Fitting, Reducer 1
81 2220459 Fitting, 90° 1
82 2720271 Hose 12ft/3.7m
83 2180536 Fitting, Straight 1
84 1703162 Decal - Fan 2
85 1701505 Decal - Diesel Fuel (Not Shown) 1
86 4640751 Valve, Oil Drain 1
87 0902444 Bracket, Hood Support 1
88 0902443 Bracket, Latch Mount 1
89 4240099 Tie-Strap 1
90 2200222 Plug, Pipe (Not Shown - Located at Bottom of Fuel Tank) 1
91 4751800 Flatwasher 1/2” 4
92 1703876 Decal - Engine Tray Swing 1
93 4791400 Starwasher 1/4” 4
94 4791600 Starwasher 3/8” 2
95 1320222 J-Clamp (S/N 45905 to Present) 4
MUFFLER INSTALLATION OPTIONS Ref.
101 Muffler Options: 1
3220110 Standard
3220112 Catalytic
Muffler Components:
1320176 Saddle Clamp 1
7020169 Tube, Exhaust 1
ENGINE COMPONENTS Ref.
2000154 Prior to S/N 41036 B
2000162 S/N 41036 to Present B
201 Use 7020410 Alternator (was p/n 7016329) 1
70000851 Bracket, Alternator Mounting 1
3120750 2-19

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-6. DEUTZ ENGINE INSTALLATION (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
202 7016330 Switch, Oil Pressure 1
203 7016332 Starter 1
204 Use 7016331 Filter, Oil - Complete (was p/n 7016641) 1

7016331 Element, Oil Filter 1
205 7020463 Pump, Fuel Supply 1
7020411 O-Ring (Pump to Engine) 1
206 7020023 Filter, Fuel 1
207 7020024 Breather, Crankcase (Not Shown) 1
208 Use 7016359 Solenoid, Shutdown (Not Shown) (was p/n 7020438) 1
7027250 Spring, Tension
209 7020026 Dipstick 1
70001002 Housing, Dipstick 1
210 7020027 Flywheel/Ring Gear Assembly 1
7020477 Ring Gear 1
211 7020025 Switch, Oil Temperature (Not Shown) 1
212 7020022 Pump, Fuel Injection (Engine p/n 2000154) 3
7024318 Pump, Fuel Injection (Engine p/n 2000162) 3
213 7020408 V-Belt 1
214 7020446 Timing Belt Kit (Not Shown) 1
215 Gasket, Cylinder Head Options (Not Shown): 1
70003039 1 Notch
70003040 2 Notches
70003041 3 Notches
216 7026522 Injection, Fuel 3
217 7020465 Cap, Filler 1
218 7020471 Gasket, Exhaust Manifold (Not Shown) 3
219 70000787 Support, Fan (Not Shown) 1
0256847 PUMP COUPLING INSTALLATION Ref.
301 1660234 Coupling, Hayes 1
302 0080163 Plate, Pump Adapter 1
303 0700810 Bolt Metric 8mm x 20mm 6
304 4831900 Lockwasher 8mm 6
305 Not Used
306 4832000 Lockwasher 10mm 8
307 3020021 Grease, Coupling (Not Shown) A/R
2-20 3120750



SECTION 2 TURNTABLE

FIGURE 2-6. DEUTZ ENGINE INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-21

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-7. GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL)

b

USE
EXISTING
HARDWARE

2-22 3120750



SECTION 2 TURNTABLE

FIGURE 2-7. GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
GENERATOR INSTALLATION OPTIONS:
0258313 110V Generator Ref. 4/C
0258315 220V Generator Ref. 3/B
1 3580158 Pulley 1
2 Generator and Control Box Assembly Options: 1
2460011 110Volt Assembly (Prior to S/N 39711)
2460032 110Volt Assembly (S/N 39711 to Present)
Use 2460056 220Volt Assembly (was p/n 2460034)
2A 7012558 Generator - 110V 1
Note: Replacement Generator p/n 7012558 come Ref.
standard with p/n 3580134 pulley. This pulley may
not be correct for all applications. Refer to pulley
options below.
1001100321 Generator - 220V 1
Armature Options: 1
7026199 110Volt
70000123 220Volt
7020109 Holder, Brush 4
7020108 Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell, Rear 1
7020190 Bearing 2
2B 7003657 Box, Control - 110V 1
Note: Replacement 110V Control Box comes with 2
std Receptacles p/n 4460190. Optional Industrial
Twist Lock Receptacles p/n 4460027 must be
ordered separately.
Box, Control - 220V Options: 1
70002235 Generator 2460034
70000127 Generator 2460056
Breaker, Circuit Options: 1
4360542 110Volt
70000126 220Volt
Receptacle Options: 1
70000124 Receptacle, Double (220V/50Hz Only)
70000125 Receptacle, Single (220V/50Hz Only)
Lamp Options: 1
2920162 Generators 2460011, 2460032 & 2460034
Not Required Generator 2460056
Switch, Toggle Options: 1
7020191 Generators 2460011, 2460032 & 2460034
Not Required Generator 2460056
3520028 Plug, Hole 2
2C Voltmeter Options: 1
2420203 110Volt
7020192 220Volt
3120750 2-23

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-7. GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL) (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
2D Pulley Options: 1
3580134 Generators 2460011 & 2460056
3580276 Generators 2460032 & 2460034
2E 7020193 Cord, Power 1
2F 4460961 Connector - 4 Position (Generator 2460056 Only) 1
4460705 Terminal, Male Pin (Generator 2460056 Only) 4
3 4845531 Bracket, Generator Mounting 1
4 0200530 Arm, Adjusting 1
5 0480050 V-Belt (Prior to S/N 39711) 1
0480111 V-Belt (S/N 39711 to Present) 1
6 0701414 Bolt, Metric 14mm x 30mm 2
7 4751900 Flatwasher 9/16” 2
8 0100011 Loctite #242 (Not Shown) A/R
9 0681612 Bolt 3/8"-16NC x 1 1/2” (Grade 8) 3
10 4751600 Flatwasher 3/8” 6
11 2860012 Key, Woodruff 1
12 3311605 Locknut 3/8”-16NC 1
13 0700819 Bolt, Metric 8mm x 55mm 1
14 3740080 Relay 1
15 4460023 Connector, Strain Relief 1
16 0641508 Bolt 5/16”-18NC x 1” 1
17 4751500 Flatwasher 5/16” 2
18 Not Used
19 3520028 Plug, Hole 1
20 0721006 Bolt #10-24NC x 3/4” A/R
21 3311005 Locknut #10-24NC A/R
22 4751000 Flatwasher #10 A/R
23 Breaker, Circuit - 30 Amp Options: 1
4360294 Prior to S/N 62239
4360501 S/N 62239 to Present
24 Not Used
25 4360336 Switch, Toggle (Not Shown - Located at Platform) 1
26 4740397 Washer (Not Shown - Located at Platform) 1
27 4060802 Guard, Switch (Not Shown - Located at Platform) 1
28 Not Used
29 2820031 Heatshrink (Not Shown - Located at Platform) 1
30 3251102 Decal (Not Shown - Located at Platform) 1
31 0721008 Bolt #10-24NC x 1” 2
2-24 3120750



FIGURE 2-7. GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL) (CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-25

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO
S/N 46089)

LOCATED ON
T/T SIDE PLATE

106

AIRTEX p FACET
PUMP PUMP

AUX, FWR.
GRD.  puMP

LOCATED ON T/T SUPPLY

2-26 3120750



FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

SECTION 2 TURNTABLE

FIG&ITEM # | PART NUMBER DESCRIPTION QTY. REV.
ENGINE ASSEMBLIES

0258340 Standard Gas Machines Ref. 3
0258052 Dual Fuel Machines Ref. 3

1 Engine - Ford LRG-425 Options: 1
2000156 Prior to S/N 39831
2000160 S/N 39831 to S/N 46089

2 Piston Pump Assembly Options (See Figure 2-15 for 1

Breakdown):

3600260 Prior to S/N 43370
3600290 S/N 43370 to S/N 46089

3 3600271 Gear Pump Assembly 1
7011046 Seal Kit - 3600271 Pump 1

4 3539972 Plate, Engine Mounting - Front 1

5 4566605 Tube, Spacer 1

6 2500005 Actuator, Precision Governor 1

7 0902088 Bracket, Precision Governor 1

8 3841255 Rod, Throttle 1

9 1660157 Coupling, Ball joint 2

10 2220437 Fitting, Reducer 1

11 4360037 Switch, Oil Pressure 1

12 2220273 Fitting, Reducer 1

13 4300056 Stud, Carburetor 1

14 4640989 Valve, Oil Drain 1

15 2750532 Hose 1ft/30.5cm

16 1320022 Clamp 2

17 4360405 Switch, Oil Pressure 1

18 2180536 Fitting, Barbed 1

19 0701022 Bolt, Metric 10mm-1.5 x 70mm 2

20 0701014 Bolt, Metric 10mm-1.5 x 30mm 2

21 0700810 Bolt, Metric 8mm-1.25 x 20mm 3

22 0641812 Bolt 1/2”-13NC x 1 1/2” 2

23 3931620 Capscrew, Socket Head 3/8”-16NC x 1 1/4” 2

24 0641408 Bolt 1/4”-20NC x 1” 4

25 3311405 Locknut 1/4”-20NC 5

26 2220250 Fitting, Reducer 1

27 3321401 Nut 1/4”-28NF 2

28 0100011 Loctite #242 (Not Shown) A/R

29 0100020 Sealant, Pipe (Not Shown) A/R

30 3790152 O-Ring 1

31 4891600 Washer, Hardened 3/8” 2

32 4360065 Switch, Oil Pressure 1

33 4564281 Tube, Dipstick 1

34 2420187 Dipstick 1

35 2220994 Fitting, Cross 1

36 4360157 Switch, Water Temperature 1

37 4751000 Flatwasher #10 2

38 4360455 Switch, Temperature 1

3120750 2-27

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

(CONTINUED)

SECTION 2 TURNTABLE

FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

FIG&ITEM# | PART NUMBER DESCRIPTION QTYy. REV.
39 1320223 Clamp, J-Clip 2
40 1320222 Clamp, J-Clip 1

ENGINE INSTALLATIONS
0258341 Standard Gas Machines Ref. 8/G
0257883 Dual Fuel Machines Ref. 9/H
101 Not Used
102 4845613 Tray Weldment 1
103 3570571 Mount, Radiator 1
104 3570607 Support, Radiator - Left Side 1
105 Not Used
106 3620040 Radiator 1
7019656 Cap, Radiator 1
107 Battery Options: 1
0400075 Battery (Wet)
7016180 Battery (Dry)
108 0181727 Tie-Down 1
109 0630498 Bolt, Tie-Down 2
110 4751600 Flatwasher 3/8” 43
111 3311605 Locknut 3/8”-16NC 21
112 3200378 Mount, Rubber 4
113 0641610 Bolt 3/8”-16NC x 1 1/4” 16
114 0641820 Bolt 1/2”-13NC x 2 1/2” 4
115 3311805 Locknut 1/2”-13NC 4
116 4740274 Washer, Snubbing 4
117 3340399 Pad, Wear 3
118 4070497 Shim 1/8” 4
119 4070498 Shim 1/16” 2
120 Not Used
121 Not Used
122 0641612 Bolt 3/8”-16NC x 1 1/2” 2
123 Not Used
124 Not Used
125 4751400 Flatwasher 1/4” 21
126 3311405 Locknut 1/4”-20NC 19
127 4791400 Starwasher 1/4” 9
128 0641609 Bolt 3/8”-16NC x 1 1/8” 7
129 1580011 Tank, Coolant Recovery 1
130 2720058 Hose, Coolant Recovery 2ft/51cm
131 0641406 Bolt 1/4”-20NC x 3/4” 11
132 1320022 Clamp 13
133 1340060 Air Cleaner Assembly 1
7012664 Element, Air Cleaner 1
134 0340041 Band, Air Cleaner 2
135 4845035 Tube, Air Intake 1
136 0080201 Elbow, Rubber 1
137 1320016 Clamp 4
138 Not Used
2-28 3120750



(CONTINUED)

SECTION 2 TURNTABLE

FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

FIG&ITEM # | PART NUMBER DESCRIPTION QTY. REV.
139 0080091 Adapter, Choke 1
140 2220313 Fitting, 90° Barbed 1
141 2750532 Hose 7f2.1m
142 2220720 Fitting, Barbed 1
143 0100020 Sealant, Pipe (Not Shown) A/R
144 2720271 Hose, Vacuum 5ft/1.5m
145 4567169 Tube, Fuel Line 1
146 2720058 Hose, Fuel Line 13ft/4m
147 0721006 Bolt #10-24NC x 3/4” 2
148 4751000 Flatwasher #10 4
149 3311005 Locknut #10-24NC 4

150 to 158 Not Used
159 1320060 Clamp 1
160 0962172 Bushing, Flanged 1
161 3900254 Screw, Shoulder 3/4” x 4” 1
162 4752200 Flatwasher 3/4” 2
163 3312005 Locknut 5/8”-11NC 1
164 2060025 Fan 1
165 0080214 Spacer, Fan 1
166 0100011 Loctite #242 (Not Shown) A/R
167 0700819 Bolt, Metric 8mm x 55mm 4
168 4831900 Lockwasher, Metric 8mm 4
169 2720436 Hose, Radiator - Top 1
170 1320012 Clamp, Hose 4
171 4360392 Indicator, Clogged Filter 1
172 2180798 Fitting, Restrictor Indicator 1
173 2220794 Fitting, Barbed 1
174 2220273 Fitting, Reducer 1
175 2200233 Plug, Pipe (Prior to S/N 39831 Only) (Not Shown - Located 1

at Vent on Fuel Tank)

176 0642010 Bolt 5/8”-11NC x 1 1/4” 1
177 4752000 Flatwasher 5/8” 1
178 3570808 Plate, Relay Mounting 1
179 3740067 Relay (Auxiliary Power) 1
180 3740080 Relay, Bosch 1
181 4360294 Breaker, Circuit 1
182 0701004 Bolt #10-24NC x 1/2” 2
183 4567537 Tube, Exhaust 1
184 0701012 Bolt, Metric 10mm-1.5 x 25mm 4
185 4832000 Lockwasher, Metric 10mm 4
186 2720435 Hose, Radiator - Bottom 1
187 4100025 Sleeve, Fiberglass 18in/46cm
188 1320060 Clamp 1
189 4240099 Tie-Strap 2
190 1703162 Decal - Fan Blade 2
191 Not Used

192 Not Used

193 1701542 Decal - Gas (Not Shown - Located on Hood) 1
194 Not Used

3120750 2-29

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

(CONTINUED)

SECTION 2 TURNTABLE

FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
195 Not Used
196 1600211 Controller, Governor 1
197 0641410 Bolt 1/4”-20NC x 1 1/4” 2
198 2901574 Battery Cable Kit 1 D
198A Cable (Battery - to Ground) 1
7016823 Prior to S/N 43336 (With 24in #10 Black Lead)
7016832 S/N 43336 to S/N 46089 (With 30in #10 Black Lead)
198B 7016817 Cable (Battery + to Auxiliary Relay) 1
198C 7016820 Cable (Auxiliary Relay to Starter) 1
198D 7016808 Cable (Auxiliary Relay to Auxiliary Pump) 1
199 4240018 Tie-Strap 2
200 0902443 Bracket, Latch Mounting 1
201 0902444 Bracket, Hood Support 1
202 0741610 Screw, Socket Head Countersunk 3/8"-16NC x 1 1/4” 2
203 3600279 Auxiliary Pump Assembly 1
203A 7016768 Motor, Replacement 1
7013757 Brush Kit 1
203B 7013711 Coupling, Drive 1
203C 7016769 Bracket, Mounting 1
7016745 Capscrew, Socket Head 5/16”-24NF x 4 3/4” 2
7016746 Adapter, Mounting 1
7013766 Pin 1
203D 7013771 Pump, Replacement 1
7013701 Seal Kit 1
7016744 Screw 5/16”-18NC x 1” 4
204 2200222 Plug, Pipe (Not Shown - Located at bottom of Fuel Tank) 1
205 4751800 Flatwasher 1/2” 4
206 1703876 Decal - Engine Tray Swing 1
207 3571008 Plate, Baffle 1
208 3571009 Plate, Baffle 1
209 3571019 Plate, Air Panel 1
210 0641408 Bolt 1/4”-20NC x 1” 2
211 3960438 Seal, Hood 28in/46cm
212 4791600 Starwasher 3/8” 2
213 2220315 Fitting, Barbed (S/N 39831 to S/N 46089 Only) 2
214 2180749 Fitting, 45° (S/N 39831 to S/N 46089 Only) 1
215 4891400 Washer, Hardened 1/4” (S/N 39831 to S/N 46089 Only) 4
216 2720015 Hose, Fuel Line (S/N 39831 to S/N 46089 Only) 13ft/4m
217 2120169 Filter, Fuel (S/N 39831 to S/N 46089 Only) 1
218 2220250 Fitting, Reducer (S/N 39831 to S/N 46089 Only) 1
219 2220317 Fitting, 90° Barbed (S/N 39831 to S/N 46089 Only) 1
220 4751500 Flatwasher 5/16” 4
221 3311505 Locknut 5/16”-18NC 2
222 0641506 Bolt 5/16”-18NC x 3/4” 2
2-30 3120750



(CONTINUED)

SECTION 2 TURNTABLE

FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
ENGINE COMPONENTS Ref.
2000156 Prior to S/N 39831
2000160 S/N 39831 to S/N 46089
301 Use 7019988 Carburetor (was p/n 7019974) 1
7019933 Kit, Carburetor Repair 1
7027292 Float Assembly 1
70000163 Needle, Spring Loaded (Fuel Valve) 1
7025122 Base, Carburetor 1
7016605 Choke, Automatic 1
Use 7000646 Gasket, Carburetor (Bottom) (was p/n 7019975) 1
7024321 Gasket, Carburetor (Top) 1
302 7012679 Starter (Not Shown) 1
303 7019977 Alternator 1
7019997 Regulator 1
304 Use 7027402 Belt, Drive (was p/n 7019979) 1
7019978 Tensioner, Belt 1
305 Use 7023687 Module, Ignition (was p/n 7019961) 1
306 7019980 Harness, Engine Wiring (Not Shown) 1
307 Water Pump Assembly Options: 1
Not Available Engine 2000156
7022153 Engine 2000160
7019985 Pulley, Water Pump 1
7022156 Thermostat, Assembly 1
7019982 Inlet Tube, Water Pump 1
7025134 Gasket, Water Outlet Connection (Not Shown) 1
308 Fuel Pump Assembly Options: 1
7016600 Engine 2000156 (Facet)
7019983 Engine 2000160 (Airtex)
309 7016601 Strainer, Fuel 1
310 7021869 Filter, Oil (was p/n 7014501) 1
311 7019976 Flywheel (Not Shown) 1
7022180 Ring Gear (Not Shown) 1
311A Use 1660250 Coupling, Pump (15 Tooth) (was p/n 7016662) 1
312 70002307 Gasket (Exhaust Manifold to Pipe) 1
313 7022143 Gasket (Exhaust Manifold to Head) (Not Shown) 1
7019924 Gasket (Exhaust Manifold - Turbo) (Not Shown) 1
Use 7025126 Gasket (Intake Manifold) (was p/n 7019923) (Not Shown) 1
7025125 Gasket, Intake (Manifold to Cylinder Head) (Not Shown) 1
314 7019981 Indicator, Oil Level 1
315 Switch, Oil Sender Options: 1
Not Available Engine 2000156
7023637 Engine 2000160
316 Spark Plug Options (Not Shown): 4
Not Available Engine 2000156
7019932 Engine 2000160
7019930 Coil, Ignition (Not Shown) 1
3120750 2-31

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

(CONTINUED)

SECTION 2 TURNTABLE

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
316 (cont'd) Wire Set, Spark Plug (Not Shown) Options: 1
7022157 Engine 2000156
7019931 Engine 2000160
317 7000884 Solenoid, Fuel (Not Shown) 1
318 7022178 Sensor, Crank Shaft (Not Shown) 1
319 7022151 Cap, Oil Fill 1
MUFFLER INSTALLATIONS
0258252 Standard Spark Arresting Ref. 3
0258253 Optional Catalytic Ref 2
401 Muffler Options: 1
3220113 Standard Spark Arresting
3220114 Optional Catalytic
70001017 Clamp 1
402 0340046 Band 2
403 0902457 Bracket, Muffler 1
404 0641507 Bolt 5/16”-18NC x 7/8” 4
405 4711500 Flatwasher 5/16” Narrow 8
406 3311505 Locknut 5/16”-18NC 4
407 4567073 Tube, Exhaust 1
70001017 Clamp 1
408 4100025 Sleeve, Fiberglass 21in/53cm
409 4920385 Wire, Mechanics 16in/41cm

2-32

3120750



FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)

(CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-33

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT)

401

SEE DUAL FUEL
INSTALLATION

134

SUPPLIED
WITH ENGINE

105!

125— RN \ U/ \\b

RETURN —2\

i
183A F—2317

><
™
e l = 129

09—
o~ 123 137

TO TANK N \
183D E_321
118 119 :ggg*// - G
[ 112 |u {301
= \~\ 111 j E

g 122 %
109 190 e—129

188 f D
191 t\_/j—302
i e—129
137
2 INLET
e

2-34 3120750



FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT)

SECTION 2 TURNTABLE

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
ENGINE ASSEMBLIES

0259470 Standard Gas Machines Ref. 4/D
0259253 Dual Fuel Machines Ref. 4/D

1 Engine - Ford LRG-425 Options: 1
2000164 Standard Gas Machines
2000166 Dual Fuel Machines

2 3600290 Piston Pump Assembly (See Figure 2-15 for Breakdown): 1

3 3600271 Gear Pump Assembly 1
7011046 Seal Kit - 3600271 Pump 1

4 3539972 Plate, Engine Mounting - Front 1

5 4566605 Tube, Spacer 1

6 3571498 Plate, Module Mounting 1

7 0700810 Bolt, Metric 8mm-1.25 x 20mm 2

8 4751500 Flatwasher 5/16” 2

9 0721010 Bolt #10-24NC x 1 1/4” 2

10 3311005 Locknut #10-24NC 5

11 4751000 Flatwasher #10 8

12 0721006 Bolt #10-24NC x 3/4” 3

13 4640989 Valve, QOil Drain 1

14 2750532 Hose 1t/30.5cm

15 1320022 Clamp 2

16 0701022 Bolt, Metric 10mm-1.5 x 70mm 2

17 0701014 Bolt, Metric 10mm-1.5 x 30mm 2

18 0641812 Bolt 1/2”-13NC x 1 1/2” 2

19 3931620 Capscrew, Socket Head 3/8”-16NC x 1 1/4” 2

20 3790152 O-Ring 1

21 4891600 Washer, Hardened 3/8” 2

22 0100011 Loctite #242 (Not Shown) A/R

23 3571502 Plate, Heat Shield 1

24 0902539 Bracket, Fuel Filter/Pressure Regulator 1

25 1320019 Clamp, Exhaust 2

26 4761500 Lockwasher 5/16” 2

27 1600297 Controller, ECM 1
3124114 Service Manual, Ford EFI System Diagnostic 1

28 0641408 Bolt 1/4”-20NC x 1” 2

29 4751400 Flatwasher 1/4” 6

30 3311405 Locknut 1/4”-20NC 6

31 1320060 Clamp (S/N 48739 to Present) (Not Shown) 1

32 1641422 Bolt 1/4”-20NC x 2 3/4” 4

33 4568158 Stand-Off 4

34 3572600 Plate, Mounting - ECM 1

3120750 2-35

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTYy. REV.
ENGINE INSTALLATIONS

0259419 Standard Gas Machines Ref. 8/G

0259254 Dual Fuel Machines Ref. 9/H
101 Not Used
102 4845613 Tray Weldment 1
103 3570571 Mount, Radiator 1
104 3570607 Support, Radiator - Left Side 1
105 3620040 Radiator 1

7019656 Cap, Radiator 1
106 Battery Options: 1

0400075 Battery (Wet)

7016180 Battery (Dry)
107 0181727 Tie-Down 1
108 0630498 Bolt, Tie-Down 2
109 4751600 Flatwasher 3/8” 43
110 3311605 Locknut 3/8"-16NC 21
111 3200378 Mount, Rubber 4
112 0641610 Bolt 3/8”-16NC x 1 1/4” 22
113 0641820 Bolt 1/2”-13NC x 2 1/2” 4
114 3311805 Locknut 1/2”-13NC 4
115 4740274 Washer, Snubbing 4
116 3340399 Pad, Wear 3
117 4070497 Shim 1/8” 4
118 4070498 Shim 1/16” 2
119 0641612 Bolt 3/8”-16NC x 1 1/2” 2
120 2180467 Fitting, Barbed 90° A/R
121 Not Used
122 4751400 Flatwasher 1/4” 27
123 3311405 Locknut 1/4”-20NC 20
124 4791400 Starwasher 1/4” 9
125 0641609 Bolt 3/8”-16NC x 1 1/8” 7
126 1580011 Tank, Coolant Recovery 1
127 2720058 Hose, Coolant Recovery 2ft/51cm
128 0641406 Bolt 1/4”-20NC x 3/4” 10
129 1320022 Clamp 9
130 1340060 Air Cleaner Assembly 1

7012664 Element, Air Cleaner 1
131 0340041 Band, Air Cleaner 2
132 Tube, Air Intake Options: 1

4846011 Standard Gas Machines

4846046 Dual Fuel Machines
133 0080201 Elbow, Rubber 1
134 1320016 Clamp 2
135 2750532 Hose 7f2.1m
136 0100020 Sealant, Pipe (Not Shown) A/R
137 2720058 Hose, Fuel Line 11ft/3.4m
138 Not Used
139 4751000 Flatwasher #10 4

2-36 3120750



SECTION 2 TURNTABLE

FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTY. REV.
140 3311005 Locknut #10-24NC 4
141 Not Used
142 1320060 Clamp 1
143 0962172 Bushing, Flanged 1
144 3900254 Screw, Shoulder 3/4” x 4” 1
145 4752200 Flatwasher 3/4” 2
146 3312005 Locknut 5/8”-11NC 1
147 2060025 Fan 1
148 0080214 Spacer, Fan 1
149 0100011 Loctite #242 (Not Shown) A/R
150 0700819 Bolt, Metric 8mm x 55mm 4
151 4831900 Lockwasher, Metric 8mm 4
152 2720436 Hose, Radiator - Top 1
153 1320012 Clamp, Hose 4
154 4360392 Indicator, Clogged Filter 1
155 2180798 Fitting, Restrictor Indicator 1
156 2220794 Fitting, Barbed 1
157 2220273 Fitting, Reducer 1
158 0642010 Bolt 5/8”-11NC x 1 1/4” 1
159 4752000 Flatwasher 5/8” 1
160 Plate, Relay Mounting Options: 1

3570808 Prior to S/N 57566

3572672 S/N 57566 to S/N 58667

3572728 S/N 58667 to Present
161 3740067 Relay (Auxiliary Power) 1
162 3740080 Relay, Bosch 1
163 Breaker, Circuit Options: 1

4360294 Prior to S/N 58667

4360501 S/N 58667 to Present
164 0701004 Bolt #10-24NC x 1/2” 2
165 4567878 Tube, Exhaust 1
166 0701012 Bolt, Metric 10mm-1.5 x 25mm 4
167 4832000 Lockwasher, Metric 10mm 4
168 2720435 Hose, Radiator - Bottom 1
169 Not Used
170 4240099 Tie-Strap 2
171 1703162 Decal - Fan Blade 2
172 Not Used
173 Not Used
174 1701542 Decal - Gas (Not Shown - Located on Hood) 1
175 Not Used
176 Not Used
177 0641410 Bolt 1/4”-20NC x 1 1/4” 2
178 2901574 Battery Cable Kit 1 E
178A 7016832 Cable (Battery - to Ground) (With 30in #10 Black Lead) 1
178B 7016817 Cable (Battery + to Auxiliary Relay) 1
178C 7016820 Cable (Auxiliary Relay to Starter) 1

3120750 2-37

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
178D Cable Options (Auxiliary Relay to Auxiliary Pump): 1
7016808 12” Length
7016836 24” Length
179 4240018 Tie-Strap 2
180 0902443 Bracket, Latch Mounting 1
181 0902444 Bracket, Hood Support 1
182 0741610 Screw, Socket Head Countersunk 3/8”-16NC x 1 1/4” 2
183 3600279 Auxiliary Pump Assembly 1
183A 7016768 Motor, Replacement 1
7013757 Brush Kit 1
183B 7013711 Coupling, Drive 1
183C 7016769 Bracket, Mounting 1
7016745 Capscrew, Socket Head 5/16”-24NF x 4 3/4” 2
7016746 Adapter, Mounting 1
7013766 Pin 1
183D 7013771 Pump, Replacement 1
7013701 Seal Kit 1
7016744 Screw 5/167-18NC x 1” 4
184 2200222 Plug, Pipe (Not Shown - Located at bottom of Fuel Tank) 1
185 4751800 Flatwasher 1/2” 4
186 1703876 Decal - Engine Tray Swing 1
187 3571008 Plate, Baffle 1
188 3571009 Plate, Baffle 1
189 3571019 Plate, Air Panel 1
190 0641408 Bolt 1/4”-20NC x 1” 2
191 3960438 Seal, Hood 28in/46cm
192 4791600 Starwasher 3/8” 2
193 2220313 Fitting, Barbed 1
194 Not Used
195 2220250 Fitting, Reducer 1
196 2220805 Fitting, 90° Barbed 1
197 0641506 Bolt 5/16”-18NC x 3/4” A/R
198 4751500 Flatwasher 5/16” 4
199 3311505 Locknut 5/167-18NC 2
200 2720473 Hose, High Pressure 1
201 Flatwasher 5/16” (S/N 62669 to Present) 4
Not Required Standard Gas Machines
4711500 Dual Fuel Machines
202 Bracket, LP Mounting (S/N 62669 to Present) 1
Not Required Standard Gas Machines
0902724 Dual Fuel Machines
203 1320032 Clamp (S/N 62669 to Present) 1
2-38 3120750



SECTION 2 TURNTABLE

FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
ENGINE COMPONENTS Ref.
2000164 Standard Gas Machines C
2000166 Dual Fuel Machines C
301 3600377 Fuel Pump & Isolator Assembly (was p/n 7022133) 1
7022134 Harness, Fuel Pump Wiring 1
302 91083218 Filter, Fuel (was p/n 7022135) 1
303 7019986 Starter (Not Shown) 1
304 7019977 Alternator with Pulley & Regulator 1
7000897 Alternator without Pulley & Regulator 1
305 7022136 Actuator, Throttle 1
306 7019996 Sensor, Air Temperature 1
307 Use 7023663 Harness, ECM (was p/n 7022137) 1
7023613 Relay 3
308 7022139 Sensor, MAP 1
309 7019994 Sensor, EGR 1
310 2420187 Dipstick (was p/n 7022140) 1
4564281 Tube, Dipstick (was p/n 7022146) 1
311 2720341 Horn, Rubber Air (was p/n 7022141) 1
312 7022142 Switch, Qil Pressure
313 7021868 Filter, Oil (was p/n’s 7022147, 7022173 & 7014501) 1
314 1660250 Coupling, Pump (was p/n 7016662) 1
7019976 Flywheel 1
7022180 Ring Gear 1
315 7019993 Pressure Regulator & Filter Assembly 1
316 7022143 Gasket, Exhaust Manifold to Head (Not Shown) 1
317 7022158 Connector 3
318 7022159 Connector 2
319 7022160 Connector 1
320 7022161 Tube, Supply 2
321 7022162 Clamp 2
322 7022153 Pump, Water 1
7022154 Gasket, Water Pump 1
7022155 Sensor, Water Temperature (Not Shown) 1
7022164 Sensor, High Coolant Temperature (Not Shown) 1
7022156 Thermostat (Not Shown) 1
7023644 Hose, Water Pump (By-Pass) (Not Shown) 1
7025134 Gasket, Water Outlet Connection (Not Shown) 1
323 7023637 Switch, Shutdown Pressure 1
324 7022178 Sensor, Crank Shaft 1
325 2720341 Horn, Rubber Air 1
326 70002307 Gasket (Exhaust Manifold to Pipe) 1
327 7022150 Belt, Drive 1
70002567 Tensioner, Belt 1
328 7019925 PCV Valve (Not Shown) 1
329 7019930 Coil, Ignition (Not Shown) 1
7022157 Wire Set, Spark Plug (Not Shown) 1
7019932 Spark Plug (was p/n 7012595) 4
330 7022151 Cap, Oil Fill 1
3120750 2-39

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
331 7022149 Gasket Kit, Lower Manifold (Not Shown) 1
7025124 Gasket Kit, Upper Manifold (was p/n 7022148) (Not 1
Shown)
7022144 Gasket, Upper Manifold Throttle (Not Shown) 1
332 7022179 Sensor, Camshaft (Not Shown) 1
MUFFLER INSTALLATIONS
0258252 Standard Spark Arresting Ref. 2
0258253 Optional Catalytic Ref 3
401 Muffler Options: 1
3220113 Standard Spark Arresting
3220114 Optional Catalytic
70001017 Clamp 1
402 0340046 Band 2
403 0902457 Bracket, Muffler 1
404 0641507 Bolt 5/16”-18NC x 7/8” 4
405 4711500 Flatwasher 5/16” Narrow 8
406 3311505 Locknut 5/16”-18NC 4
407 4567073 Tube, Exhaust 1
70001017 Clamp 1
408 4100025 Sleeve, Fiberglass 21in/53cm
409 4920385 Wire, Mechanics 16in/41cm
2-40 3120750



SECTION 2 TURNTABLE

FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-41

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-10. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (PRIOR TO
S/N 46089)

NOTE: WHEN MOUNTING
VERTICAL MAKE SURE
DRAIN HOLE IN CASTING
IS POINTED DOWN.

18

2-42 3120750



SECTION 2 TURNTABLE

FIGURE 2-10. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (PRIOR TO S/N 46089)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
DUAL FUEL INSTALLATION Ref. A
1 2180360 Fitting, Tee 1
2 4360188 Switch, Vacuum 1
3 2180104 Fitting, Nipple 1
4 4700005 Vaporizer/Regulator 1
7017515 Rebuild Kit - 4700005 Regulator 1
5 0641416 Bolt 1/4”-20NC x 2” 2
6 4751400 Flatwasher 1/4” 4
7 3311405 Locknut 1/4”-20NC 4
8 2200204 Plug, Pipe 1
9 2220675 Fitting, 90° 3
10 1320017 Clamp, Hose 4
11to 12 Not Used
13 0902132 Bracket, Vaporizer 1
14 2120077 Filter, Fuel Lock 1
15 2180418 Fitting, LP 1
16 2220064 Fitting, 90° 1
17 2720112 Hose, LP A/R
18 2720144 Hose, LP 1
1910 20 Not Used
21 Not Available Hose 30in/76cm
22 0080124 Adapter, Air Horn 1
23 Not Used
24 1701543 Decal - LPG (Not Shown) 1
25 See Section 8 Decal - Liquid Withdrawal System (Not Shown) 1
26 4791400 Starwasher 1/4” 2
27 3311401 Nut 1/4”-20NC 2
28 Tank, LP Options: 1
4400275 Aluminum
4400420 Steel
0258033 LP TANK AND BRACKETS INSTALLATION Ref. A
101 0100011 Loctite #242 (Not Shown) A/R
102 0181949 Angle, Support 1
103 0362519 Bar, Mounting 2
104 0641607 Bolt 3/8”-16NC x 7/8” 4
105 1320218 Clamp, Spring 1
106 1320220 Clamp Kit 1
1320127 Toggle 1
107 2180387 Fitting, LP 1
108 2180389 Fitting 1
109 2180504 Fitting, 90° 1
110 2220290 Fitting, Tee 1
111 2720149 Hose 1
112 3310805 Locknut #8-32NC 1
113 3910808 Screw #8-32NC x 17 1
114 4750800 Flatwasher #8 1
115 4751600 Flatwasher 3/8” 4
3120750 2-43

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-11. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (S/N 46089
TO PRESENT)

2-44 3120750



SECTION 2 TURNTABLE

FIGURE 2-11. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (S/N 46089 TO PRESENT)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
2000166 DUAL FUEL ENGINE COMPONENTS Ref. C
Not Available - Dual Fuel Conversion Kit (Note: Includes hose, fittings, 1
See Your Ford clamps and items indented below. For replacement hose, fit-
Dealer tings and clamps supply locally.)
1 7022165 Mixer 1
7022171 Repair Kit - 7022165 Mixer 1
7023645 Gasket, Mixer 1
2 Not Used
3 7022167 Convertor 1
7022170 Repair Kit - 7022167 Convertor 1
4 Use 7023680 Filter, LP Shut-Off (was p/n 7022169) 1
Use 7023680 Electrical Connector Kit (No Longer Available - was p/n 1
7023679)
5 7022168 Valve, Solenoid 1
6 4360188 Switch, Vacuum 1
7 7023603 Adaptor 1
8 7022166 Adaptor 1
LP TANK AND BRACKETS INSTALLATIONS Ref.
0258033 Standard Machines Ref. A
0270290 Semi-Track Machines (Not Shown - Located on Rear of Ref. A
Frame)
101 0100011 Loctite #242 (Not Shown) A/R
102 Angle, Support Options: A/R
0181949 Angle, Support (Standard Machines) 1
4846259 Bracket, Support (Semi-Track Machines) 2
103 0362519 Bar, Mounting (Standard Machines Only) 2
104 0641607 Bolt 3/8”-16NC x 7/8” 4
105 1320218 Clamp, Spring (Standard Machines Only) 1
106 Clamp Kit Options: 1
1320220 Standard Machines
1320127 Toggle 1
1320023 Semi-Track Machines
107 2180387 Fitting, LP 1
108 2180389 Fitting 1
109 2180504 Fitting, 90° (Standard Machines Only) 1
110 2220290 Fitting, Tee 1
111 Hose Options: 1
2720149 Standard Machines
2720468 Semi-Track Machines
112 3310805 Locknut #8-32NC (Standard Machines Only) 1
113 3910808 Screw #8-32NC x 1” (Standard Machines Only) 1
114 4750800 Flatwasher #8 (Standard Machines Only) 1
115 4751600 Flatwasher 3/8” 4
LP TANK (OPTIONAL) Ref.
201 4400275 Aluminum 1
4400420 Steel 1
3120750 2-45

mro>»=-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-12. GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL)

3120750

111111

—— e = o

~
e =

SUPPLIED
WITH

2-46

NUWOFF—-0Z2Z2 N FFDOEZF-FS0nJdu



SECTION 2 TURNTABLE

FIGURE 2-12. GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
GENERATOR INSTALLATION OPTIONS:
0258312 110V Generator Ref. 5/C
0258314 220V Generator Ref. 3/B
1 3580250 Pulley 1
2 Generator and Control Box Assembly Options: 1
2460011 110Volt Assembly (Prior to S/N 39711)
2460032 110Volt Assembly (S/N 39711 to Present)
Use 2460056 220Volt Assembly (was p/n 2460034)
2A 7012558 Generator - 110V 1
Note: Replacement Generator p/n 7012558 come Ref.
standard with p/n 3580134 pulley. This pulley may
not be correct for all applications. Refer to pulley
options below.
1001100321 Generator - 220V 1
Armature Options: 1
7026199 110Volt
70000123 220Volt
7020109 Holder, Brush 4
7020108 Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell, Rear 1
7020190 Bearing 2
2B 7003657 Box, Control - 110V 1
Note: Replacement 110V Control Box comes with 2
std Receptacles p/n 4460190. Optional Industrial
Twist Lock Receptacles p/n 4460027 must be
ordered separately.
Box, Control - 220V Options: 1
70002235 Generator 2460034
70000127 Generator 2460056
Breaker, Circuit Options: 1
4360542 110Volt
70000126 220Volt
Receptacle Options: 1
70000124 Receptacle, Double (220V/50Hz Only)
70000125 Receptacle, Single (220V/50Hz Only)
Lamp Options: 1
2920162 Generators 2460011, 2460032 & 2460034
Not Required Generator 2460056
Switch, Toggle Options: 1
7020191 Generators 2460011, 2460032 & 2460034
Not Required Generator 2460056
3520028 Plug, Hole 2
2C Voltmeter Options: 1
2420203 110Volt
7020192 220Volt
3120750 2-47

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-12. GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL) (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
2D Pulley Options: 1
3580134 Generators 2460011 & 2460056
3580276 Generators 2460032 & 2460034
2E 7020193 Cord, Power 1
2F 4460961 Connector - 4 Position (Generator 2460056 Only) 1
4460705 Terminal, Male Pin (Generator 2460056 Only) 4
3 0902210 Bracket, Generator Mounting 1
4 0200547 Arm, Adjusting 1
5 0480050 V-Belt (Prior to S/N 39711) 1
0480111 V-Belt (S/N 39711 to Present) 1
6 0701015 Bolt, Metric 10mm-1.5 x 35mm 2
7 4812000 Flatwasher 10mm 2
8 0100011 Loctite #242 (Not Shown) A/R
9 0681612 Bolt 3/8"-16NC x 1 1/2” (Grade 8) 3
10 4751600 Flatwasher 3/8” 6
11 2860012 Key, Woodruff 1
12 3311605 Locknut 3/8”-16NC 1
13 4564417 Spacer, Tube 1
14 Not Used
15 4460023 Connector, Strain Relief 1
16 0641508 Bolt 5/16”-18NC x 1” 1
17 4751500 Flatwasher 5/16” 2
18 Not Used
19 3520028 Plug, Hole 1
20 0721006 Bolt #10-24NC x 3/4” A/R
21 3311005 Locknut #10-24NC A/R
22 4751000 Flatwasher #10 A/R
23 Breaker, Circuit - 30 Amp Options: 1
4360294 Prior to S/N 62239
4360501 S/N 62239 to Present
24 3740080 Relay, Bosch 1
25 4360336 Switch, Toggle (Not Shown - Located at Platform) 1
26 4740397 Washer (Not Shown - Located at Platform) 1
27 4060802 Guard, Switch (Not Shown - Located at Platform) 1
28 Not Used
29 2820031 Heatshrink (Not Shown - Located at Platform) 1
30 3251102 Decal (Not Shown - Located at Platform) 1
31 0721008 Bolt #10-24NC x 1” 2
2-48 3120750



FIGURE 2-12. GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL) (CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-49

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-13. ISUZU ENGINE INSTALLATION

1~

1 ﬁ}g‘ A .,_ [
- 4 =
;-z' i A

TO FUEL
39 PUMP 207 y =
L SN \ e
\ a7 \ﬂ\_/ =\ ENGINE
44 ~~ )

76 7 202

LOCATED ON
T/T SIDE PLATE

54C  GLOW PLUGS

STARTER /
| () LED D

PUMP o
UX PWR.

GRD.

GLOW PLUG
RE|

54A LAY

2-50 3120750



SECTION 2 TURNTABLE

FIGURE 2-13. ISUZU ENGINE INSTALLATION

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
ISUZU ENGINE INSTALLATIONS
0258939 Standard Machines Ref. 7/D
1 2000163 Engine Assembly 1
2 3620040 Radiator 1
7019656 Cap, Radiator 1
3 Piston Pump Assembly Options (See Figure 2-15 for 1
Breakdown):
3600260 Prior to S/N 43370
3600290 S/N 43370 to Present
4 0641812 Bolt 12/"-13NC x 1 1/2” 2
5 3600271 Gear Pump Assembly 1
7011046 Seal Kit - 3600271 Pump 1
6 3931620 Capscrew, Socket Head 3/8”-16NC x 1 1/4” 2
7 Use 2910000 Actuator Assembly (Was p/n 0060033) (See Section 7 for 1
Breakdown)
8 1320223 J-Clamp 1
9 3571201 Plate, Rear Mounting 1
10 0701015 Bolt, Metric 10mm x 35mm 6
11 0701012 Bolt, Metric 10mm x 25mm 10
12 3200378 Mount, Rubber Motor 4
13 0641820 Bolt 12/-13NC x 2 1/2” 4
14 4740274 Washer, Snubbing 4
15 3311805 Locknut 1/2”-13NC 4
16 3571266 Bracket, Throttle Mount 1
17 0700610 Screw, Metric 6mm x 20mm 4
18 3900217 Bolt, Shoulder 1
19 0962031 Bushing 1
20 4740442 Washer, Belleville 1
21 0641406 Bolt 1/4”-20NC x 3/4” 20
22 4751400 Flatwasher 1/4” 41
23 3311405 Locknut 1/4"-20NC 20
24 4845613 Tray, Engine 1
25 3570571 Plate, Radiator Mount 1
26 3570607 Plate, Radiator Support 1
27 3600279 Auxiliary Pump Assembly 1
27A 7016768 Motor, Replacement 1
7013757 Brush Kit 1
27B 7013711 Coupling, Drive 1
27C 7016769 Bracket, Mounting 1
27D 7016744 Screw 5/16”-18NC x 1” 4
27E 7016745 Capscrew, Socket Head 5/16”-24NF x 4 3/4” 2
27F 7016746 Adapter, Mounting 1
27G 7013766 Pin 1
27H 7013771 Pump, Replacement 1
7013701 Seal Kit 1
28 0641609 Bolt 3/8”-16NC x 1 1/8” 8
29 4751600 Flatwasher 3/8” 61
3120750 2-51

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-13. ISUZU ENGINE INSTALLATION (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
30 3311605 Locknut 3/8”-16NC 22
31 0641610 Bolt 3/8”-16NC x 1 1/4” 18
32 2720441 Hose, Radiator (Top) 1
33 1320012 Clamp 4
34 0080232 Adaptor, Air Intake 1
35 3571192 Plate, Engine (Front Left Side) 1
36 3571265 Plate, Engine (Front Right Side) 1
37 3740080 Relay (Prior to S/N 62293) 1
38 1580011 Container, Coolant Overflow 1
39 1340060 Air Cleaner Assembly 1

7012664 Element, Air Cleaner 1
40 0340041 Band, Mounting 2
41 0080201 Elbow 1
42 1320016 Clamp, Hose 4
43 4567817 Tube, Air Intake 1
44 4360392 Switch, Restrictor Indicator 1
45 2180798 Fitting 1
46 0100020 Sealant, Pipe (Not Shown) A/R
47 3340399 Pad, Wear 3
48 4070497 Shim 1/8” 4
49 4070498 Shim 1/16” 2
50 0100011 Loctite #242 (Not Shown) A/R
51 Battery Options: 1

0400075 Battery (Wet)

7016180 Battery (Dry)
52 0181727 Tie-Down, Battery 1
53 0630498 Bolt, Tie-Down 2
54 2901575 Cable Kit - Battery 1 D
54A 7016817 Cable - Battery to Starter Relay 1
54B 7016818 Cable - Battery & Auxiliary Pump to Ground 1
54C 7016819 Cable - Starter Relay to Starter 1
54D 7016803 Cable - Starter Relay to Auxiliary Relay 1
54E 7016820 Cable - Auxiliary Relay to Auxiliary Pump 1
55 0741610 Screw, Flathead 3/8”-16NC x 2” 2
56 0721006 Bolt #10-24NC x 3/4” 5
57 4751000 Flatwasher #10 6
58 3311005 Locknut #10-24NC 5
59 Plate, Relay Mounting Options: 1

3570808 Prior to S/N 58667

3572728 S/N 58667 to Present
60 3740067 Relay 2
61 Breaker, Circuit Options: 1

4360294 Prior to S/N 58667

4360501 S/N 58667 to Present
62 4891600 Washer, Hardened 3/8” 2
63 0962172 Bushing, Flanged 1
64 3900254 Bolt Shoulder 3/4” x 4” 1
65 4752200 Flatwasher 3/4” 2
66 3312005 Locknut 5/8”-11NC 1

2-52 3120750



SECTION 2 TURNTABLE

FIGURE 2-13. ISUZU ENGINE INSTALLATION (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
67 0642010 Bolt 5/8”-11NC x 1 1/4” 1
68 4752000 Flatwasher 5/8” 1
69 4567821 Exhaust Intake Adapter Weldment 1
70 3290801 Nut, Metric 8mm 4
71 4831900 Lockwasher, Metric 8mm 4
72 4100025 Sleeve, Fiberglass 1ft/31cm
73 4920385 Wire, Safety 1ft/31cm
74 2901775 Throttle Mounting Kit 1
75 2220794 Fitting, Barbed 1
76 1320022 Clamp 10
77 2720058 Hose 13ft/4m
78 2220273 Fitting, Reducer 1
79 2750532 Hose 8.5ft/2.6m
80 2220313 Fitting, 90° 1
81 2220250 Fitting, Reducer 1
82 2220459 Fitting, 90° 1
83 2720271 Hose 12ft/3.7m
84 2180536 Fitting, Straight Barbed 1
85 1703162 Decal - Fan 2
86 1701505 Decal - Diesel Fuel (Not Shown) 1
87 4641019 Valve, Oil Drain 1
88 0902444 Bracket, Hood Support 1
89 0902443 Bracket, Latch Mount 1
90 4240099 Tie-Strap 1
91 2200222 Plug, Pipe (Not Shown - Located at Bottom of Fuel Tank) 1
92 4751800 Flatwasher 1/2” 4
93 1703876 Decal - Engine Tray Swing 1
94 4791400 Starwasher 1/4” 6
95 4791600 Starwasher 3/8” 2
96 3790152 O-Ring 1
97 2720448 Hose, Radiator (Bottom) 1
98 3571279 Plate, Muffler Mounting 1
99 0340046 Band, Muffler Mounting 2
100 0259198 Timer, Fuel-On Coil (See Section 7 for Breakdown) 1
101 3311401 Nut 1/4”-20NC 1
102 4761400 Lockwasher 1/4” 1
103 0681606 Bolt 3/8”-16NC x 3/4” (Grade 8) 8
104 1660239 Coupling, Pump 1
105 0080181 Plate, Pump Adapter 1
ENGINE COMPONENTS Ref.
201 7022123 Alternator 1
202 7022127 Switch, Oil Pressure 1
203 7022122 Starter 1
204 7022111 Filter, Qil 1
205 7022120 Pump, Fuel Injection 1
206 7022113 Filter, Fuel 1
207 7022107 Dipstick 1
3120750 2-53

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-13. ISUZU ENGINE INSTALLATION (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
208 7022128 Sensor, Water Temperature 1
209 7022130 Control, Glow Plug 1
210 7022125 Relay, Safety Start 1
211 7022129 Pump, Fuel 1
212 7022126 Switch, Water Temperature 1
213 7022114 Pump, Water 1
214 7022118 Cooler, Oil (Not Shown) 1
215 7022124 Plug, Glow 4
216 7022123 Belt, Alternator 1
217 7022131 Manual, Owner’s (Not Shown) 1
MUFFLER INSTALLATION Ref.
301 Muffler Options: 1
3220113 Standard
3220114 Catalytic
70001017 Clamp 1
2-54 3120750



SECTION 2 TURNTABLE

FIGURE 2-13. ISUZU ENGINE INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-55

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-14. GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL)

2-56 3120750



FIGURE 2-14. GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL)

SECTION 2 TURNTABLE

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
GENERATOR INSTALLATION OPTIONS:
0259000 110V Generator Ref. 3/B
0259001 220V Generator Ref. 3/B
1 3580280 Pulley 1
2 Generator and Control Box Assembly Options: 1
2460032 110Volt Assembly
Use 2460056 220Volt Assembly (was p/n 2460034)
2A 7012558 Generator - 110V 1
Note: Replacement Generator p/n 7012558 come Ref.
standard with p/n 3580134 pulley. This pulley may
not be correct for all applications. Refer to pulley
options below.
1001100321 Generator - 220V 1
Armature Options: 1
7026199 110Volt
70000123 220Volt
7020109 Holder, Brush 4
7020108 Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell, Rear 1
7020190 Bearing 2
2B 7003657 Box, Control - 110V 1
Note: Replacement 110V Control Box comes with 2
std Receptacles p/n 4460190. Optional Industrial
Twist Lock Receptacles p/n 4460027 must be
ordered separately.
Box, Control - 220V Options: 1
70002235 Generator 2460034
70000127 Generator 2460056
Breaker, Circuit Options: 1
4360542 110Volt
70000126 220Volt
Receptacle Options: 1
70000124 Receptacle, Double (220V/50Hz Only)
70000125 Receptacle, Single (220V/50Hz Only)
Lamp Options: 1
2920162 Generators 2460032 & 2460034
Not Required Generator 2460056
Switch, Toggle Options: 1
7020191 Generators 2460032 & 2460034
Not Required Generator 2460056
3520028 Plug, Hole 2
2C Voltmeter Options: 1
2420203 110Volt
7020192 220Volt
3120750 2-57

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-14. GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL) (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
2D Pulley Options: 1
3580134 Generator 2460056
3580276 Generators 2460032 & 2460034
2E 7020193 Cord, Power 1
2F 4460961 Connector - 4 Position (Generator 2460056 Only) 1
4460705 Terminal, Male Pin (Generator 2460056 Only) 4
3 4845969 Bracket, Generator Mounting 1
4 0200664 Arm, Adjusting 1
5 0480056 V-Belt 1
6 0701012 Bolt, Metric 14mm x 30mm 2
7 0641610 Bolt, 3/8”-16NC x 1 1/4” 1
8 0100011 Loctite #242 (Not Shown) A/R
9 0681612 Bolt 3/8”-16NC x 1 1/2” (Grade 8) 2
10 4751600 Flatwasher 3/8” 8
11 Not Used
12 3311605 Locknut 3/8”-16NC 1
13 0700814 Bolt, Metric 8mm x 30MM 4
14 3740080 Relay 1
15 4460023 Connector, Strain Relief 1
16 0641508 Bolt 5/16”-18NC x 1” 1
17 4751500 Flatwasher 5/16” 5
18 Not Used
19 3520028 Plug, Hole 1
20 0721006 Screw,#10-24NC x 3/4” A/R
21 3311005 Locknut #10-24NC A/R
22 4751000 Flatwasher #10 A/R
23 Breaker, Circuit - 30 Amp Options: 1
4360294 Prior to S/N 62239
4360501 S/N 62239 to Present
24 Not Used
25 4360336 Switch, Toggle (Not Shown - Located at Platform) 1
26 4740397 Bushing 1
27 4060802 Guard, Switch (Not Shown - Located at Platform) 1
28 Not Used
29 2820031 Heatshrink (Not Shown - Located at Platform) 1
30 3251102 Decal (Not Shown - Located at Platform) 1
31 0721008 Screw, #10-24NC x 1” 2
2-58 3120750



FIGURE 2-14. GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL) (CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-59

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-15. PISTON PUMP ASSEMBLY

2-60

3120750



SECTION 2 TURNTABLE

FIGURE 2-15. PISTON PUMP ASSEMBLY

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
PISTON PUMP ASSEMBLIES

3600260 Prior to S/N 43370 Ref. 1/A

3600290 S/N 43370 to Present Ref. 1/A
1 Not Available Shim Kit - Relief Valve 1
2 7007414 Plug 1
3 Use Item 101 O-Ring 1
4 7021200 Spring, Relief Valve 1
5 7007417 Valve, Relief 1
6 Use Item 101 O-Ring 2
7 7007419 Plug 2
8 Not Used
9 Not Used
10 7007420 Plug 2
11 7007208 Plug 2
12 7007421 Screw 10
13 Not Used
14 Use Item 101 Gasket, Servo Cover 2
15 7007423 Nut, Special 1
16 7007424 Cover, Adjustment 1
17 Not Used
18 7007425 Bearing, Needle 1
19 Use Item 104 Ring, Retaining 1
20 Use ltem 104 Washer 1
21 Use ltem 104 Spring 1
22 Not Used
23 Use ltem 104 Washer 1
24 Use ltem 104 Retainer 1
25 Use Item 104 Pin, Slipper Holddown 3
26 Use ltem 104 Piston Assembly 7
27 Use ltem 104 Guide, Slipper 1
28 Use ltem 104 Guide, Retainer 1
29 7007435 Pin, Spring 1
30 7007436 Screw, 12 Point Head 1
31 7007437 Bearing, Ball 1
32 7007438 Ring 2
33 7007439 Ring 2
34 7007440 Pin, Spring 2
35 7007441 Handle, Pin 1
36 7007442 Sleeve, Bearing 1
37 Use ltem 101 Gasket, Front Cover 1
38 7007444 Pin 1
39 7007445 Plug, Expansion 1
40 Use ltem 104 Pin 1
4 See Note O-RIng (Note: Use Items 101 or 103) 1
42 See Note Ring, Load Temper (Note: Use ltems 101 or 103) 1
43 7007449 Housing, Pump 1

3120750 2-61

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-15. PISTON PUMP ASSEMBLY (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
44 Use Item 101 Ring, Back-up 1
45 Use Item 101 O-Ring 1
46 Use Item 103 Cover, Gerotor 1
47 7007453 Bolt, Hex 3
48 7007208 Plug 1
49 7007454 Cover, Front 1
50 Use Item 104 Block, Cylinder 1
51 7007456 Screw, 12 Point Head 6
52 7001438 Washer 10
53 Use ltem 104 Swashplate 1
54 7007458 Journal, Bearing 1
55 See Note Seal, Lip (Note: Use Items 101 or 104) 1
56 Use Item 101 O-Ring 1
57 7010121 Shaft, Main Pump 1
58 Use ltem 104 Plate, Valve 1
59 Use ltem 103 Gerotor Assembly 1
60 Use Item 103 Pin 1
61 Use Item 103 Key, Woodruff 1
62 7007466 Adaptor, Remote Filtration (Without Bypass) 1
63 Use Item 101 O-Ring 3
64 7007468 Screw 2
65 7007469 Screw 2
66 7007470 Plug 1
67 7007471 Cover, Servo (With Adjuster) 1

7007490 Stop, Servo (Not Shown) 2

7007491 Nut, Special (Not Shown) 2

7007492 Ring, External (Not Shown) 2
68 7007482 Cover, Servo (Without Adjuster) 1
69 7007483 Guide, Spring 1
70 7007484 Stop, Servo 1
71 7007485 Spring 1
72 7007486 Screw 1
73 7007487 Guide, Spring 1
74 7007488 Ring, Retaining 1
75 7007499 Locknut 1
76 See Note Ring, Piston (Note: Use Items 101 or 102) 2
77 7007494 Piston, Servo 1
78 See Note O-Ring (Note: Use Items 101 or 102) 2
79 7007472 Valve, Bypass 1
80 Use 7010122 Valve, Pressure Release (Includes Item 6) (was p/n 2

7007473)

81 7007474 Control, Dual QOil-Filled 1

7007496 Coil Assembly (Pilot) 1

7007497 Plug (Pump) 1

7007498 Plug (Valve Harness) 1
82 7007478 Screw 2
83 7001498 Screw 2
84 Use Item 101 O-Ring 2
85 Use Item 101 O-Ring 1

2-62 3120750



SECTION 2 TURNTABLE

FIGURE 2-15. PISTON PUMP ASSEMBLY (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
86 7007475 Plug, Orifice/Screen (.156) 1
87 Plug, Orifice Options:(.37) 2
7007477 .037 (3600260 Pump
7021226 .034 (3600290 Pump)
88 7007476 Adapter, Auxiliary Pump 1
89 7010120 Spacer/Gasket 1
101 2900752 Seal Kit - Complete (Includes ltems 3,6,14,37,41,42,44 45, 1
55,56,63,68,76,78,84,85 and 89)
102 7007412 Seal Kit - Servo Piston (Includes ltems 76 and 78) 1
103 2900826 Charge Pump Kit (Includes Items 41,42,46,59,60 and 61) 1
104 2900827 Cylinder Block Kit (Includes ltems 19-28,40-50,53,55 and 1
58)
3120750 2-63

mro>»=-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-16. TANK INSTALLATIONS

NAUWOFF—0Z2 N FFDEZF-S0oJdu

3120750

2-64



SECTION 2 TURNTABLE

FIGURE 2-16. TANK INSTALLATIONS

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0257757 TANKS INSTALLATION Ref. F
1 0100011 Loctite #242 (Not Shown) A/R
2 0100020 Sealant, Pipe (Not Shown) A/R
3 0100079 Permatex (Not Shown) A/R
4 0641608 Bolt 3/8”-16NC x 1” 4
5 2420115 Gauge, Sight 2
6 3311601 Nut 3/8”-16NC 3
7 4240133 Strap, Tank Mount 1
8 4240136 Strap, Tank Mount 2
9 4280295 Strip, Bumper 30in/76cm
10 4360436 Switch, Fuel Level 1
11 4400408 Tank, Fuel (Includes p/n 7016314) 1
11A 7020056 Fitting and Hose (Supply Line) 1
12 4400409 Hydraulic Tank Assembly (See Items 101-102 for Break- 1
down)
13 4751600 Flatwasher 3/8” 7
14 4761600 Lockwasher 3/8” 3
15 Tray Weldment Options: 1
Use 4846000 Prior to S/N 41977 (was p/n 4845590)
4846000 S/N 41977 to Present
16 0641416 Bolt 1/4”-20NC x 2" 1
17 3311405 Locknut 1/4”-20NC 1
18 4567627 Tube, Hood Prop 1
19 4751400 Flatwasher 1/4” 4
20 0641405 Bolt 1/4”-20NC x 5/8” 2
21 Bracket, Hood Latch Options: 1
0902449 Prior to S/N 41977
0902535 S/N 41977 to Present
4400409 HYDRAULIC TANK ASSEMBLY Ref. H
101 7014801 Strainer 1
102 7014802 Gauge, Sight 1
103 7014810 Filler 1
7023495 O-Ring 1
104 7014811 Breather 1
105 7014813 Plug, Magnetic 1
201 FUEL CAP OPTIONS Ref.
7016314 Standard Non-Locking Cap
1120484 Locking Cap (Red)
1120487 Locking Cap (Blue)
3120750 2-65

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-17. GROUND CONTROL BOX ASSEMBLY

ITEM #64 MOUNTED
BESIDE STRAIN RELIEF
CONNECTORS (#29)
SHOWN HERE FOR
CLARITY.

64

2-66

3120750



SECTION 2 TURNTABLE

FIGURE 2-17. GROUND CONTROL BOX ASSEMBLY

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
GROUND CONTROL BOX ASSEMBLIES
0861224 450A with Deutz Engine Ref. 4
0861225 450AJ with Deutz Engine Ref. 4
0861222 450A with Ford Engine Prior to S/N 43370 Ref. 2
0861294 450A with Ford Engine S/N 43370 to S/N 46089 Ref. 4
0861287 450A with Ford Engine S/N 46089 to Present Ref. 5
0861223 450AJ with Ford Engine Prior to S/N 43370 Ref. 2
0861295 450AJ with Ford Engine S/N 43370 to S/N 46089 Ref. 3
0861288 450AJ with Ford Engine S/N 46089 to Present Ref. 4
0861160 450A with Isuzu Engine Ref. 2
0861161 450AJ with Isuzu Engine Ref. 3
1 Box, Fiberglass Options: 1
0861162 Prior to S/N 44666
0861304 S/N 44666 to Present
1A 7020246 Latch 2
2 Switch, Emergency Stop Options: 1
4360289 Prior to S/N 44666
4360475 S/N 44666 to Present
2A 7012611 Cap, Mushroom Head (Prior to S/N 44666) 1
2A 7020175 Cap, Mushroom Head (S/N 44666 to Present) 1
2B 7012612 Boot (Prior to S/N 44666) 1
2C 7020176 Block, Contact (S/N 44666 to Present) 1
3 Switch, Key Options: 1
4360315 Prior to S/N 44666
4360469 S/N 44666 to Present (Common Key Style)
3A Key Options: 1
7012560 Prior to S/N 44666
2860030 S/N 44666 to Present (Common Key Style)
4 Decal - Faceplate 1
1703690 450A
1703691 450AJ
5 Engine Harness Assembly (See Section 7 for Breakdown) 1
4922050 Deutz Engine Machines
4922049 Ford Engine Machines with Carburetor (Prior to S/N
46089)
4922269 Ford Engine Machines with EFI (S/N 46089 to Present)
4922242 Isuzu Engine Machines
6 4922048 Valve Harness Assembly (See Section 7 for Breakdown) 1
7 Not Used
8 1840012 Duct, Wiring - 2in/5cm 1
9 1840013 Duct, Cover - 2in/5cm 1
10 1840014 Duct, Wiring - 3in/7.6cm 1
11 1840015 Duct, Cover - 3in/7.6cm 1
12 3910608 Screw #6-32NC x 1/2” 6
13 3640970 Rail 1
14 4460602 Barrier, Terminal 1
15 4460601 Block, Terminal 10
3120750 2-67

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-17. GROUND CONTROL BOX ASSEMBLY (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
16 4460603 Bussbar - 10 Position (Requires being cut into (2) 5 position 1
bussbars)
17 4460631 Marker, Terminal (Negative) 1
18 4460600 Block, Terminal 46
19 4460628 Marker, Terminal (1-50) 2
20 4460607 Stop, Terminal 1
21 4750600 Flatwasher #6 12
22 3740112 Relay, Bosch 1
23 4360314 Switch, Toggle A/R
24 Switch, Contact Block Options: 1
4360282 Prior to S/N 44666
4360476 S/N 44666 to Present
25 2760105 Housing, Display Light 1
26 4420038 Insulation, Adhesive Foam 4in/10cm
27 1702610 Decal - Ground Control Display 1
28 4460526 Connector, Strain Relief 1
29 4460428 Connector, Strain Relief 3
30 4460426 Connector, Strain Relief 1
31 4740444 Washer, Special A/R
32 4060906 Shield, Toggle Switch A/R
33 2420172 Gauge, Hourmeter 1
34 0721005 Screw #10-24NC x 5/8” 1
35 3311001 Nut #10-24NC 3
36 4751000 Flatwasher #10 5
37 3900268 Screw #10-24NC x 1/2” 9
38 3300205 Nut, Retainer 4
39 0641506 Bolt 5/16"-18NC x 3/4” 4
40 0100011 Loctite #242 (Not Shown) A/R
41 3539219 Plate, Reinforcement 1
42 3740049 Relay - SPDT 9
43 4120012 Socket, Relay A/R
44 3740057 Relay A/R
45 3740066 Spring, Relay A/R
46 4460630 Marker, Terminal (Ignition) 1
47 4760600 Lockwasher #6 6
48 3310601 Nut #6-32NC 6
49 Hardware Options: A/R
3300390 Nut with Weather Resistant Boot (Prior to S/N 44666) 1
4070987 Shim, Switch (Common Key) (S/N 44666 to Present) A/R
50 Not Used
51 4460711 Connector, Strain Relief 1
52 1670829 Bezel 1
53 0630518 Capscrew, Button Head 2
54 3300408 Locknut, Plastic Insert 2
55 1703622 Decal - Service Manual Reference 1
56 4460234 Base, Tie-Strap (Not Shown) 6
57 0721008 Screw #10-24Nc x 17 1
58 3300408 Insert, Locknut A/R
59 3520174 Plug, Hole A/R
2-68 3120750



SECTION 2 TURNTABLE

FIGURE 2-17. GROUND CONTROL BOX ASSEMBLY (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
60 0100009 Silicone (Not Shown) A/R
61 4761000 Lockwasher #10 4
62 3910804 Screw #8-32NC x 1/4” 6
63 Switch, Push Button Options: 1
Not Required All except Ford Engine Machines S/N 46089 to Present
4360387 Ford Engine Machines S/N 46089 to Present
64 Relay, Timer Options: 1
Not Required All except Ford Engine Machines S/N 46089 to Present
3740113 Ford Engine Machines S/N 46089 to Present
65 3911024 Screw #10-24NC x 1 1/2” A/R
0258431 2WD/4WD ELECTRICAL COMPONENTS INSTALLATION Ref. 3
(NOT SHOWN)
3740118 Timer, Delay 1
4922140 Harness - 2WD/4WD (See Section 7 for Breakdown) 1
GENERATOR TIMER RELAY INSTALLATION (NOT Ref.
SHOWN)
Note: Required S/N 56107 to Present Only. Ref.
4922432 Harness, Timer to Relay (See Section 7 for Breakdown) 1
3740118 Timer, Delay 1
3911024 Screw #10-24NC x 1 1/2” 1
4751000 Flatwasher #10 2
4761000 Lockwasher #10 1
3311001 Nut #10-24NC 1
3120750 2-69

mro>»=-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-18. ELECTRICAL OPTIONS INSTALLATION (TURNTABLE MOUNTED)

MOUNT ITEM # 44
HERE PRIOR

TO S/N 46089

TO PRESENT

44

MOUNT ITEM # 44 TO BACK .‘ ‘
FOR S/N 46089 TO PRESENT ,:f"

2-70 3120750



FIGURE 2-18. ELECTRICAL OPTIONS INSTALLATION (TURNTABLE MOUNTED)

SECTION 2 TURNTABLE

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0258307 STROBE LIGHT INSTALLATIONS (AMBER) (OPTIONAL) Ref. 2
1 Guard Options: 1
4060907 Prior to S/N37923
4060865 S/N37923 to Present
2 0721008 Screw, Machines #10-24NC x 1” 2
3 4751000 Flatwasher #10 4
4 3311005 Locknut #10-24NC 2
5 2820035 Loom (Not Shown) 12ft/31cm
6 4460320 Plug, Terminal 1
7 4460267 Pin, Male 2
8to9 Not Used
10 4220162 Spacer, Stop 1
11 0630491 Bolt, Special 1
12 3539281 Plate, Mounting 1
13 0741606 Screw, Flathead Countersunk3/8”-16NC x 3/4” 1
14 0100011 Loctite #242 (Not Shown) A/R
15 4240032 Wire-Tile 1
16 Strobe Light/Harness Assembly Options: 1
0255917 Assembly Prior to S/N37923 (Includes Guard p/n
4060907)
7016380 Bulb, Replacement 1
2920146 Assembly S/N37923 to Present
7016319 Bulb, Replacement 1
7016372 Lens 1
17 4460234 Clamp 1
18 0100048 Sealant, Silicone (Not Shown) A/R
1910 24 Not Used
0258306 LIGHTS INSTALLATIONS (OPTIONAL) Ref. 1
25 2920110 Headlight 2
26 0902206 Bracket, Mounting 2
27 0642612 Bolt 1”-8NC x 1 1/2” 1
28 4220162 Spacer 2
29 0100011 Loctite#242 A/R
30 2920113 Taillight 2
31 3911040 Screw, Machine #10-24NC x 2 1/2” 4
32 3311005 Nut #10-24NC 4
33 4751000 Flatwasher #10 4
34 4740362 Washer, Fender 4
35 3960461 Gasket 2
36 Not Used
37 4240032 Tie-Strap (Not Shown) 12
38 4460234 Mount, Tie-Strap (Not Shown) 12
39 4360336 Switch, Toggle (Not Shown - Located on Console) 1
40 3790012 O-Ring (Not Shown - Located on Console) 1
41 t0 43 Not Used
3120750 2-71

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-18. ELECTRICAL OPTIONS INSTALLATION (TURNTABLE MOUNTED) (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0258308 ALARMS INSTALLATIONS Ref. 2
44 0257887 Alarm/Harness Assembly 1
45 0641406 Bolt 1/4”-20NC x 3/4” 2
46 4711400 Flatwasher 1/4” 2
47 0100048 Sealant, Silicone (Not Shown) A/R
2-72 3120750



SECTION 2 TURNTABLE

FIGURE 2-18. ELECTRICAL OPTIONS INSTALLATION (TURNTABLE MOUNTED) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

2-73

mro>»=-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-19. HOODS INSTALLATION

NOILVTTVLSNI

aANIDNIT 33S il
b )
@\
L2 = 5 /R °
‘ 6

E/%@\“N%A
/

Lt
NOILVTTVLSNI 62
aNIDN3 33S ol A
", ,
R
: ‘ 9

NAUWOFF—0Z2 N FFDEZF-S0oJdu

3120750

2-74



SECTION 2 TURNTABLE

FIGURE 2-19. HOODS INSTALLATION

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
HOODS INSTALLATION Ref.

0258219 Deutz & Isuzu Engine Machines Ref. F
0258219 Ford Engine Machines Prior to S/N 55436 Ref. F
0270713 Ford Engine Machines S/N 55436 to Present Ref. A

1 0100011 Loctite #242 (Not Shown) A/R

2 Angle, Gas Spring Mounting Options: 1
0181963 Prior to S/N 38924
0902504 S/N 38924 to Present

3 0641410 Bolt 1/4™-20NC x 1 1/4” 4

4 0641608 Bolt 3/8”-16NC x 1” 13

5 0641610 Bolt 3/8”-16NC x 1 1/4” 2

6 0641614 Bolt 3/8”-16NC x 1 3/4” 4

7 0721004 Bolt #10-24NC x 1/2” 4

8 0721006 Bolt #10-24NC x 3/4” 4

9 0902465 Bracket, Lock Hasp (Prior to S/N 42043 Only) 2

10 0940071 Bumper 1

11 0940083 Bumper 2

12 2680438 Hood (Engine Side) (See Items 101-108 for Breakdown) 1

13 2680439 Hood (Tank Side) (See ltems 201-208 for Breakdown) 1

14 3311005 Locknut #10-24NC 4

15 3311401 Nut 1/4”-20NC 2

16 3311405 Locknut 1/4”-20NC 6

17 3311601 Nut 3/8"-16NC 2

18 3311605 Locknut 3/8”-16NC 13

19 3380445 Panel, Rubber 1

20 3539957 Plate, Hold-Down (Prior to S/N 38924) 1
0641408 Bolt 1/4”-20NC x 1” (S/N 38924 to Present) 6

21 3570695 Plate, Hinge Mounting 1

22 3570981 Plate, Hold-Down (Prior to S/N 49107) 1

23 3900232 Capscrew, Button Head 3/8”-16NC 1 1/4” 3

24 3960462 Seal, Hood oft/2.74m

25 3960464 Seal, Hood oft/2.74m

26 4160170 Spring, Gas 1

27 4750800 Flatwasher #8 12

28 4751400 Flatwasher 1/4” 6

29 4751600 Flatwasher 3/8” 39

30 4845194 Exhaust Tube Weldment 1

31 4845665 Hood Mounting Weldment 1

32 4845789 Hood Mounting Weldment (Prior to S/N 44585 Only) (Note: 1

Iltems 38-40 may be used as an adjustable replacement)

33 3960438 Seal 4.4ft/1.4m

34 4060806 Shield 16ft/41cm

35 4740362 Washer, Fender 6

36 4751500 Flatwasher 5/16” 2

37 3311505 Locknut 5/16”-18NC 2

38 4846038 Hood Mounting Weldment (S/N 44585 to Present Only) 1

39 4846037 Hood Mounting Weldment (S/N 44585 to Present Only) 1

40 0641606 Bolt 3/8”-16NC x 3/4” 3

3120750 2-75

mro>»=-Z23C- N Z0--I0mw



mroP>»=-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-19. HOODS INSTALLATION (CONTINUED)

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
4 2820130 Insulation, Heat Shield (Ford Engine Machines S/N 55436 1
to Present)
42 4061010 Shield, Heat Shield (Ford Engine Machines S/N 55436 to 1
Present)
43 4740500 Washer, Special (Ford Engine Machines S/N 55436 to 3
Present)
2680438 HOOD ASSEMBLY (ENGINE SIDE) Ref. E
Note: Replacement Decals Must Be Ordered Separately -
See Section 8.
101 2940109 Latch 1
102 0721008 Screw, Machine #10-24NC x 1” 2
103 4750800 Flatwasher #10 4
104 3311005 Locknut #10-24NC 2
105 2600210 Hinge 1
106 3900232 Screw, Button Head 3/8”-16NC x 1 1/4” 4
107 4751600 Flatwasher 3/8” 8
108 3311605 Locknut 3/8”-16NC 4
2680439 HOOD ASSEMBLY (TANK SIDE) Ref. H
Note: Replacement Decals Must Be Ordered Separately -
See Section 8.
201 2940109 Latch 1
202 0721008 Screw, Machine #10-24NC x 1” 2
203 4750800 Flatwasher #8 4
204 3311005 Locknut #10-24NC 2
205 2600246 Hinge 2
206 0721006 Screw, Machine #10-24NC x 3/4” 4
207 4750800 Flatwasher #8 8
208 3311005 Locknut #10-24NC 4
2-76 3120750



SECTION 3 BOOM

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
3-1 TOWER/MID BOOMS AND CYLINDERS INSTALLATION ...... ... ... ... i 3-2
3-2 MAIN BOOM AND CYLINDERS INSTALLATION -450A . . . .. ... e 3-6
3-3 MAIN BOOM AND CYLINDERS INSTALLATION -450Ad . . ... ... e 3-10
3-4 MAIN BOOM ASSEMBLIES . . . ... . e e e e e e 3-14
3-5 BOOM COVERS, CABLES AND CLAMPS INSTALLATION . .......... ... ... 3-18

3120750 3-1

=00m W ZOoO-—-IOM®W



S00W w ZO0-—-OmM®

FIGURE 3-1.

3-2

SECTION3 BOOM

TOWER/MID BOOMS AND CYLINDERS INSTALLATION

3120750



SECTION3 BOOM

FIGURE 3-1. TOWER/MID BOOMS AND CYLINDERS INSTALLATION

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
BOOMS AND CYLINDERS INSTALLATIONS
0257868 450A Ref. D
0257869 450AJ Ref. E
1 0100011 Loctite #242 (Not Shown) A/R
2 Not Used
3 0561076 Block, Boom Rest 1
4 0641507 Bolt 5/16”-18NC x 7/8” 4
5 0641607 Bolt 3/8"-16NC x 7/8” A/R
6 0641610 Bolt 3/8”-16NC x 1 1/4” 2
7 0641806 Bolt 1/2”-13NC x 3/4” 2
8 0641809 Bolt 1/2”-13NC x 1 1/8” 3
9 0642010 Bolt 5/8”-11NC x 1 1/4” 6
10 0642012 Bolt 5/8"-11NC x 1 1/2” 5
11 0801128 Boom, Tower/Mid 2
12 Not Used
13 0940048 Bumper 1
14 0961950 Bearing, Garmax 14
15 1683563 Mid Lift Cylinder Assembly (See Section 5 for Breakdown) 1
16 1683568 Tower Lift Cylinder Assembly (See Section 5 for Break- 1
down)
1710 18 Not Used
19 3311505 Locknut 5/16”-18NC 4
20 3311605 Locknut 3/8”-16NC A/R
21 3312005 Locknut 5/8”-20NC 2
22 3422664 Pin 3
23 3422665 Pin 2
24 3422666 Pin 6
25t0 27 Not Used
28 3570531 Plate, Hose Guard 1
29 3570533 Bracket, Boom Rest 1
30 Not Used
31 3841258 Keeper, Pin 11
32 4566356 Tube 1
33 4751500 Flatwasher 5/16” 4
34 4751600 Flatwasher 3/8” A/R
35 4845566 Link Weldment 2
36 4845575 Upright Weldment - Lower 1
37 4845576 Upright Weldment - Upper 1
38 Extension Weldment A/R
Not Required 450A 0
4845681 450AJ 1
39 3340843 Pad, Wear (S/N37698 to Present Only) 2
40 0641608 Bolt 3/8"NC x 1” 4
3120750 3-3

S00W w ZO0-—-OM®MW



S00W w ZO0-—-OM®M

SECTION3 BOOM

FIGURE 3-1. TOWER/MID BOOMS AND CYLINDERS INSTALLATION (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.

0258300 VALVES AND SWITCHES INSTALLATION Ref. 4

101 4360321 Switch, Limit 2

102 4460428 Connector, Strain Relief 2

103 3311005 Locknut #10-24NC 4

104 Not Used

105 3900246 Capscrew, Socket Head #10-24NC x 1 3/4” 2

106 3900104 Capscrew, Socket Head #10-24NC x 2 1/4” 2

107 1060341 Cable, Electrical 16/2 66ft/20.1m

108 1670832 Cover, Switch (Tower Boom) 1

109 Cover, Switch Options (Main Boom): 1
1670833 Prior to S/N 42510
1670898 S/N 42510 to Present

3-4 3120750



FIGURE 3-1. TOWER/MID BOOMS AND CYLINDERS INSTALLATION (CONTINUED)

SECTION3 BOOM

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

3-5

S00W w ZO0-—-OM®MW



S00W w ZO0-—-OmM®

SECTION3 BOOM

FIGURE 3-2. MAIN BOOM AND CYLINDERS INSTALLATION - 450A

131 111 ~121B 130
128|788 S A21A _F
\
15~ 130 <% A o,
114 / . 105 1M1 445
110

3-6

3120750



SECTION3 BOOM

FIGURE 3-2. MAIN BOOM AND CYLINDERS INSTALLATION - 450A

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0257868 BOOM AND CYLINDERS INSTALLATION Ref. J
1 0100011 Loctite #242 (Not Shown) A/R
2 0257879 Platform Support & Rotator Assembly (See ltems 101-126) 1
3to4 Not Used
5 0641607 Bolt 3/8”-16NC x 7/8” 1
6108 Not Used
9 0642010 Bolt 5/8"-11NC x 1 1/4” 2
10 0642012 Bolt 5/8"-11NC x 1 1/2” 1
11 Not Used
12 0801131 Main Boom Assembly (See Figure 3-4 for Breakdown) 1
13 Not Used
14 0961950 Bearing, Garmax 2
15t0 16 Not Used
17 Main Lift Cylinder Assembly Options (See Section 5 for 1
Breakdown):
Use 1683728 Prior to S/N 38944 (was p/n 1683588)
1683728 S/N 38944 to Present
18 Platform Level Cylinder Assembly Options (See Section 5 for 1
Breakdown):
Use 1683730 Prior to S/N 38944 (was p/n 1683598)
1683730 S/N 38944 to Present
19 Not Used
20 3312005 Locknut 5/8”-11NC 1
21to 22 Not Used
23 3422666 Pin 1
24 3422668 Pin 1
25 3422669 Pin 1
26 3422724 Pin 1
27 to 28 Not Used
29 3841143 Keeper, Pin 1
30 3841258 Keeper, Pin 3
0257879 PLATFORM SUPPORT AND ROTATOR ASSEMBLY Ref. J
101 0257826 Cap 2
102 4040266 Pin 2
103 0641406 Bolt 1/4”-20NC x 3/4” 9
104 Not Used
105 0641420 Bolt 1/4”-20NC x 2 1/2” 2
106 0641609 Bolt 3/8"-16NC x 1 1/8” 2
107 Not Used
108 0642012 Bolt 5/8"-11NC x 1 1/2” 1
109 1683579 Rotator Cylinder Assembly (See Section 5 for Breakdown) 2
110 3311405 Locknut 1/4”-20NC 11
111 3311605 Locknut 3/8”-16NC 4
112 3312005 Locknut 5/8”-11NC 1
113 3422667 Pin 1
3120750 3-7

=00m W ZOoO-—-IOM®W



S00W w ZO0-—-OM®M

SECTION3 BOOM

FIGURE 3-2. MAIN BOOM AND CYLINDERS INSTALLATION - 450A (CONTINUED)

FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
114 4040263 Pin 1
115 3841143 Keeper, Pin 2
116 3841258 Keeper, Pin 1
117 Shaft, Pivot 1

Use 3422827 Prior to S/N 50172 (was p/n 4040260)
3422827 S/N 50172 to Present
118 4060946 Guard 1
119 4060947 Guard 1
120 4420055 Tape 6in/18cm
121 Check Valve Assembly Options: 1
Use 4641080 Valve - Prior to S/N39031 (was p/n 4641058)
Not Available Cartridges, Replacement for p/n 4641058 Valve (Not
Field Serviceable)
4641080 Valve - S/N39031 to Present
121A 7012981 Cartridge, Relief 2
7012998 Seal Kit - 7012981 Cartridge 2
121B 7012955 Cartridge, Check 2
7012967 Seal Kit - 7012955 Cartridge 2
122 4740247 Thrustwasher 1
123 4751400 Flatwasher 1/4” 5
124 Not Used
125 4845609 Support Weldment 1
126 Level Weldment Options: 1
Use 4845874 Prior to S/N38150 (was p/n 4845610)
4845874 S/N38150 to Present
127 3440636 Roll Pin (Prior to S/N 50172) 1
128 3841340 Hose Loop 1
129 Not Used
130 0962006 Bushing, Garmax 4
131 0641607 Bolt 3/8”-16NC x 7/8” 3
0258770 PROXIMITY SWITCH INSTALLATION Ref. 1/A
201 4360464 Proximity Switch/Harness Assembly 1
202 4922197 Relay/Harness Assembly (Not Shown - See Section 7 for 1
Breakdown)

203 to 205 Not Used
206 2540022 Grommet 1
207 2820036 Loom A/R

3-8 3120750



FIGURE 3-2. MAIN BOOM AND CYLINDERS INSTALLATION - 450A (CONTINUED)

SECTION3 BOOM

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

3-9

S00W w ZO0-—-OM®MW



SECTION3 BOOM

FIGURE 3-3. MAIN BOOM AND CYLINDERS INSTALLATION - 450AJ

ANAWOF—-—0Z

3120750

3-10



SECTION

3 BOOM

FIGURE 3-3. MAIN BOOM AND CYLINDERS INSTALLATION - 450AJ

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
0257869 BOOM AND CYLINDERS INSTALLATION Ref. E
1 0100011 Loctite #242 (Not Shown) A/R
2 0257880 Platform Support & Rotator Assembly (See ltems 101-134) 1
3 Not Used
4 Not Used
5 0641607 Bolt 3/8”-16NC x 7/8” 1
6 Not Used
7 Not Used
8 Not Used
9 0642010 Bolt 5/8"-11NC x 1 1/4” 2
10 0642012 Bolt 5/8"-11NC x 1 1/2” 1
11 Not Used
12 0801148 Main Boom Assembly (See Figure 3-4 for Breakdown) 1
13 Not Used
14 0961950 Bearing, Garmax 2
15 Not Used
16 Not Used
17 Platform Level Cylinder Assembly Options (See Section 5 for 1
Breakdown):
Use 1683731 Prior to S/N38103 (was p/n 1683598)
Use 1683731 S/N38103 to S/N 38944 (was p/n 1683726)
1683731 S/N38103 to Present
18 Main Lift Cylinder Assembly Options (See Section 5 for 1
Breakdown):
Use 1683729 Prior to S/N 38944 (was p/n 1683637)
1683729 S/N38944 to Present
19 Not Used
20 Not Used
21 3312005 Locknut 5/8”-11NC 1
22 Not Used
23 Not Used
24 3422666 Pin 1
25 3422668 Pin 1
26 3422669 Pin 1
27 3422724 Pin 1
28 Not Used
29 Not Used
30 3841143 Keeper, Pin 1
31 3841258 Keeper, Pin 3
0257880 PLATFORM SUPPORT AND ROTATOR ASSEMBLY Ref. H
101 0257826 Cap 2
102 4040266 Pin 2
103 0641406 Bolt 1/4”-20NC x 3/4” 9
104 Not Used
105 0641420 Bolt 1/4”-20NC x 2 1/2” 2
3120750 3-11

=00m W ZOoO-—-IOM®W



S00W w ZO0-—-OM®M

SECTION3 BOOM

FIGURE 3-3. MAIN BOOM AND CYLINDERS INSTALLATION - 450AJ (CONTINUED)

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
106 0641609 Bolt 3/8"-16NC x 1 1/8” 5
107 Not Used
108 0641618 Bolt 3/8"-16NC x 2 1/4” 4
109 0642012 Bolt 5/8"-11NC x 1 1/2” 1
110 1683579 Rotator Cylinder Assembly (See Section 5 for Breakdown) 2
111 1683617 Jib Lift Cylinder Assembly (See Section 5 for Breakdown) 2
112 3311405 Locknut 1/4”-20NC 11
113 3311605 Locknut 3/8”-16NC 11
114 3312005 Locknut 5/8”-11NC 1
115 3422667 Pin 1
116 3422670 Pin 1
117 3841143 Keeper, Pin 5
118 3841258 Keeper, Pin 1
119 Shaft, Pivot Options: 1

Use 3422827 Prior to S/N 50172 (p/n was 4040260)
3422827 S/N 50172 to Present
120 4040261 Shaft 1
121 4040262 Shaft 2
122 4040263 Pin 1
123 4060946 Guard 1
124 4060947 Guard 1
125 4420055 Tape 6in/18cm
126 Check Valve Assembly Options: 1
Use 4641080 Valve - Prior to S/N39031 (was p/n 4641058)
Not Available Cartridges, Replacement for p/n 4641058 Valve (Not
Field Serviceable)
4641080 Valve - S/N39031 to Present
126A 7017497 Cartridge, Relief 2
7012953 Seal Kit - 7017497 Cartridge 2
126B 7012955 Cartridge, Check 2
7012967 Seal Kit - 7012955 Cartridge 2
127 4740247 Thrustwasher 1
128 4751400 Flatwasher 1/4” 5
129 Not Used
130 4845609 Support Weldment 1
131 4845610 Level Weldment 1
132 4845637 Level Weldment 1
133 ‘4845638 Jib Tube Weldment (Lower) 2
134 4845656 Jib Tube Weldment (Upper) 1
134A 0962006 Bushing, Garmax 4
135 0641608 Bolt 3/8"-16NC x 1” 3
136 3440636 Roll Pin (Prior to S/N 50172) 1
137 3841340 Hose Loop 1
138 0962006 Bushing, Garmax 10
3-12 3120750



FIGURE 3-3. MAIN BOOM AND CYLINDERS INSTALLATION - 450AJ (CONTINUED)

SECTION3 BOOM

FIG&ITEM# | PART NUMBER DESCRIPTION QTy. REV.
0258770 PROXIMITY SWITCH INSTALLATION Ref. 1/A
201 4360464 Proximity Switch/Harness Assembly 1
202 4922197 Relay/Harness Assembly (Not Shown - See Section 7 for 1
Breakdown)

203 to 205 Not Used
206 2540022 Grommet 1
207 2820036 Loom A/R

3120750 3-13

S00W w ZO0-—-OM®MW



SECTION3 BOOM

FIGURE 3-4. MAIN BOOM ASSEMBLIES

AWOF—-0Z m» moOoS

@sé%v
0

/
© &

3120750

3-14



SECTION3 BOOM

FIGURE 3-4. MAIN BOOM ASSEMBLIES

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.
MAIN BOOM ASSEMBLY OPTIONS:
0801131 450A Ref. D
0801148 450AJ Ref. D
1 0100011 Loctite #242 (Not Shown) A/R
2 0560923 Block, Tube Support 1
3 0641404 Bolt 1/4”-20NC x 1/2” 8
4 0641606 Bolt 3/8"-16NC x 3/4” 8
5 0641607 Bolt 3/8"-16NC x 7/8” 14
6 0641608 Bolt 3/8”-16NC x 1” 6
7 Base Weldment Options: 1
0801129 450A
0801146 450AJ
8 Fly Weldment Options: 1
Use 0801170 450A Prior to S/N37903 (was p/n 0801130)
0801170 450A S/N37903 to Present
0801147 450AJ
9 0961950 Bushing, Garmax 4
10 Not Used
11 3311401 Nut 1/4”-20NC 2
12 3311605 Locknut 3/8”-16NC 4
13 3340756 Pad, Wear 9
14 3340836 Pad, Wear 2
15 3340837 Pad, Wear 2
16 3422705 Pin 1
17 Pin Options: 1
3422706 Prior to S/N37743
3422745 S/N37743 to Present
18 3570869 Cover, Boom End 1
19 3760115 Ring, Retaining 2
20 3760133 Ring, Retaining 2
21 4070559 Shim A/R
22 4070898 Shim A/R
23 4751400 Flatwasher 1/4” 10
24 4751600 Flatwasher 3/8” 4
25 4761400 Lockwasher 1/4” 10
26 4761600 Lockwasher 3/8” 6
27 Cover, Hose 1
4845767 450A
4845696 450AJ
28 1180227 Powertrack 1
7006152 Kit, Pin (1 pin, 4 Different Size Washers & 1 Retaining 1
Ring)
7006151 Feet Mounting 1
7006139 1ft. Section 1
7006156 Rod, Carrier 1
3120750 3-15

S00W w ZO0-—-OM®MW



S00W w ZO0-—-OM®M

SECTION3 BOOM

FIGURE 3-4. MAIN BOOM ASSEMBLIES (CONTINUED)
FIG &ITEM # | PART NUMBER DESCRIPTION QTy. REV.
29 Telescope Cylinder Assembly Options: 1
Use 1683716 450A Prior to S/N 38481(was p/n 1683582)
1683716 450A S/N 38481 to Present
Use 1683718 450AJ Prior to S/N 38481 (was p/n 1683653)
1683718 450AJ S/N 38481 to Present
30 4070897 Shim (S/N 47619 to Present) A/R
3-16 3120750



SECTION3 BOOM

FIGURE 3-4. MAIN BOOM ASSEMBLIES (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

3-17

S00W w ZO0-—-OM®MW



S00W w ZO0-—-OM®M

SECTION3 BOOM

FIGURE 3-5. BOOM COVERS, CABLES AND CLAMPS INSTALLATION

3-18

3120750



FIGURE 3-5. BOOM COVERS, CABLES AND CLAMPS INSTALLATION

SECTION3 BOOM

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
CABLES AND CLAMPS INSTALLATIONS
0258301 450A Ref. 8
0258302 450AJ Ref. 7
1 4060803 Flex-Trim 1/8” 20in/50cm
2 4060805 Flex-Trim 1/4” 10.6ft/3.3m
3 4060807 Flex-Trim 3/8” 8in/20cm
4 4060808 Flex-Trim 1/2” 6.53ft/2m
5 4060919 Flex-Trim 3/4” 7.41t/2.26m
6 Block, Clamp A/R
Not Required 450A 0
0561320 450AJ 1
7 3570958 Clamp, Plate 3
8 Cover, Main Boom 1
3570535 450A
3570810 450AJ
9 0561322 Block, Clamp 1
10 1670697 Cover, Hose 1
11 0641420 Bolt 1/4”-20NC x 2 1/2” 2
12 3311505 Locknut 5/16”-18NC 3
13 4751500 Flatwasher 5/16” 5
14 0630401 Bolt, Carriage 5/16”-18NC 2
15 3300151 Nut, Acorn 1/4”-20NC 6
16 4751400 Flatwasher 1/4” 19
17 3311405 Locknut 1/4”-20NC 3
18 0630467 Screw, Button Head 5/16”-18NC x 1/2” 4
19 0641518 Bolt 5/16”-18NC x 2 1/4” 5
20 3570898 Cover, Hose 1
21 0561323 Block, Clamp 1
22 0561321 Block, Clamp 2
23 4567606 Tube, Roller 1
24 0641560 Bolt 5/16”-18NC x 7 1/2” 1
25 1320070 Clamp 1
26 0641406 Bolt 1/4”-20NC x 3/4” 2
27 4761400 Lockwasher 1/4” 2
28 0641418 Bolt 1/4”-20NC x 2 1/4” A/R
29 3311401 Nut 1/4”-20NC 6
30 0100011 Loctite #242 (Not Shown) A/R
311042 Not Used
43 Cover Options: A/R
Not Required 450A 0
3571056 450AJ 1
44 1320070 Clamp 1
45 0641412 Bolt 1/4”-20NC x 1 1/2” 1
46 4100026 Sleeve, Nylon A/R
450A 36ft/11m
450AJ 41ft/12.5m
47 Not Used
48 3571621 Plate, Clamp Block 1
3120750 3-19

S00W w ZO0-—-OM®MW



S00W w ZO0-—-OmM®

SECTION3 BOOM

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

49

3340859

Pad, Rubber

3-20

3120750




SECTION 4 PLATFORM

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
4-1 PLATFORM INSTALLATION . . . o e e e 4-2
4-2 PLATFORM CONSOLE ASSEMBLY . . .. e 4-6
4-3 CONTROLLER ASSEMBLY (LIFT AND SWING) (PRIORTO S/N39857) ................ 4-12
4-4 CONTROLLER ASSEMBLY (LIFT AND SWING) (S/N 39857 TO PRESENT). ............. 4-14
4-5 CONTROLLER ASSEMBLY (DRIVE AND STEER) (PRIORTO S/N39857)............... 4-18
4-6 CONTROLLER ASSEMBLY (DRIVE AND STEER) (S/N 39857 TO PRESENT) .. .......... 4-22
4-7 CONTROLLER ASSEMBLY (SPEED) . .. ..ottt e e 4-26
4-8 SOFT TOUCH SYSTEM INSTALLATION (S/N 49601 TO PRESENT). .. ................. 4-28

3120750 4-1

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



PLATFORM

SECTION 4

FIGURE 4-1.PLATFORM INSTALLATION

205

NWOFE=02Z2 < AdC-LOES

3120750

4-2



SECTION 4

PLATFORM

FIGURE 4-1. PLATFORM INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
PLATFORM ASSEMBLIES:
3510626 48in x 30in (1.22m x .76m) with Standard Gate Ref. E
3510632 48in x 30in (1.22m x .76m) with Self-Closing Gate Ref. E
3510625 60in x 30in (1.52m x .76m) with Standard Gate Ref. E
3510678 60in x 30in (1.52m x .76m) with Standard Gate/Mesh Ref. B
to Top Rail
3510631 60in x 30in (1.52m x .76m) with Self-Closing Gate Ref. E
3510680 60in x 30in (1.52m x .76m) with Self-Closing Gate/ Ref. C
Mesh to Top Rail
3510624 72in x 30in (1.83m x .76m) with Standard Gate Ref. E
3510672 72in x 30in (1.83m x .76m) with Standard Gate/Mesh Ref. B
to Top Rail
3510630 72in x 30in (1.83m x .76m) with Self-Closing Gate Ref. E
3510679 72in x 30in (1.83m x .76m) with Self-Closing Gate/ Ref. C
Mesh to Top Rail
Note: Replacement Decals Must Be Ordered Sepa-
rately - See Section 8.
1 0681610 Bolt 3/8"-16NC x 1 1/4” (Grade 8) 6
2 2080040 Fastener, Huck 13
7016652 Huck Fastener Tool 1
3 Hinge Options: 2
2600216 Standard Gate
2600219 Self-Closing Gate
4 2940074 Latch 1
5 3311001 Nut #10-24NC 4
6 3311605 Locknut 3/8”-16NC 6
7 Not Available Platform Weldment (Purchase Platform Assembly) 1
8 3520072 Cap-Plug 3
9 3539685 Plate, Latch 1
10 3911008 Screw #10-24NC x 1” 4
11 4060803 Trim 1
12 4220165 Stop, Gate 1
13 4711600 Flatwasher 3/8” Narrow 12
14 4751000 Flatwasher #10 4
15 4761000 Lockwasher 3/8” 4
16 Gate Weldment Options: 1
4845327 Standard
4845824 Mesh to Top Rail (Standard Gate)
4845951 Mesh to Top Rail (Self-Closing Gate)
FOOTSWITCH AND COVERS INSTALLATION Ref.
101 to 105 Not Used
106 4360031 Footswitch 1
7000625 Block, Contact 2
107 to 128 Not Used
129 0641408 Bolt 1/4”-20NC x 1” 3
3120750 4-3

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4

PLATFORM

FIGURE 4-1. PLATFORM INSTALLATION (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.

130 3311405 Locknut 1/4”-20NC 7
131 4740362 Washer, Fender 5
132 4460071 Terminal, Strain Relief 1

133 to 149
150 1060012 Cable, Electrical - 12/4 7t/2.2m

151 to 152
153 4751400 Flatwasher 1/4” 4

154 to 155
156 3380434 Panel, Poly 1
157 0641406 Bolt 1/4”-20NC x 3/4” 2

0258309 WORKLIGHTS INSTALLATION (OPTIONAL) Ref. 1
201 3536089 Plate, Mounting 2
202 0641414 Bolt 1/4”-20NC x 1 3/4” 4
203 3311405 Locknut 1/4”-20NC 4
204 4711400 Flatwasher 1/4” Narrow 8
205 2920140 Worklight 2
206 4240099 Tie-Strap (Not Shown) 10
207 2820035 Loom, Vinyl (Not Shown) 9
208 Not Used
209 4460598 Connector, Strain Relief (Not Shown - Located at Con- 1
sole Box)
210 4920018 Wire, Black (Not Shown) 18in/46cm
TRAY INSTALLATIONS (OPTIONAL)
301 1580012 Tray, Storage (Center) 1
302 1580013 Tray, Storage (Rail Mounted - Not Shown) 1
4-4 3120750




SECTION 4

PLATFORM

FIGURE 4-1. PLATFORM INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTYy.

REV.

3120750

4-5

=TO0T=H>»r v & Z0—=-OmM®M



=STOTN=->rv & ZO0-=-OMy

SECTION 4 PLATFORM

FIGURE 4-2.PLATFORM CONSOLE ASSEMBLY

4-6

3120750



SECTION 4

PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
CONSOLE BOX ASSEMBLY OPTIONS:
0861167 2WD Machines with Poly Box Ref. 8
0861238 2WD Machines with Aluminum Box Ref. 7
0861168 4WD Machines with Poly Box Ref. 8
0861239 4WD Machines with Aluminum Box Ref. 7
1 Box, Console Options: 1
0861195 Poly Box
7020099 Fastener 1
7020100 Mounting Clip 1
0860984 Aluminum Box
3931664 Bolt 3/8"-16NC 4” 1
3790109 O-Ring 1
2 3740113 Relay, Time Delay 1
3 3740115 Relay, Time Delay 1
4 Controller & PC Board Assy Options (Lift & Swing): 1
Use 1600288 Prior to S/N 39857 (was p/n 1600278 - See Figure
4-3 for Breakdown)
1600288 S/N 39857 to Present (See Figure 4-4 for Break-
down)
5 Controller Assembly Options (Drive and Steer): 1
Use 1600287 Prior to S/N 39857 (was p/n 1600270 - See Figure
4-5 for Breakdown)
1600287 S/N 39857 to Present (See Figure 4-6 for Break-
down)
6 Not Used
7 Decal (Horn/Drive Speed/Level) Options: 1
1703689 2WD Machines
1703678 4WD Machines
8 1702564 Decal (Stop) 1
9 1702565 Decal (Drive and Steer) 1
10 1702566 Decal (Lift and Swing) 1
11 1702567 Decal (Lower Lift/Tele/Rotate/Jib) 1
12 2760105 Housing, Display Light 1
13 4360387 Switch, Pushbutton 1
14 2560136 Knob, Speed Control 1
15 1600272 Speed Controller Assembly (See Figure 4-7 for 1
Breakdown)
16 3311005 Locknut #10-24NC 5
17 Switch, Emergency Stop Options: 1
4360289 Prior to S/N44666
4360475 S/N 44666 to Present
7012611 Cap, Mushroom (Prior to S/N44666) 1
7020175 Cap, Mushroom (S/N44666 to Present) 1
7012612 Boot (Prior to S/N44666 Only) 1
17A 7020176 Block, Contact (S/N44666 to Present) 1
3120750 4-7

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4

PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
18 Block, Contact Options: 1
4360282 Prior to S/N44666
4360476 S/N 44666 to Present
19 4360314 Switch, Toggle 5
20 Switch, Toggle Options: 1
4360336 2WD Machines
4360331 4WD Machines
21 0140026 Alarm 1
22 3790012 O-Ring 6
23 3520028 Plug, Hole (For switch call-outs at these locations, 5
refer to option installation)
24 4740120 Washer, Nylon #10 (Poly Box Only) 4
25 0641611 Bolt 3/8"-16NC x 1 3/8” 4
26 4751600 Flatwasher 3/8” 8
27 4460467 Tool, Pin Extraction (Blue 16-18 Gauge) (Not Shown) 1
28 4460510 Tool, Pin Extraction (Yellow 12-14 Gauge) (Not 1
Shown)
29 to 32 Not Used
33 4711000 Flatwasher #10 Narrow 6
34 3311401 Nut 1/4”-20NC 1
35 1320060 Clamp 1
36 4460234 Mount, Tie-Strap (Not Shown) 6
37 3740058 Relay - DPDT 2
38 3740063 Spring, Relay 4
39 4360232 Breaker, Circuit - 15 Amp 2
40 1670829 Bezel, Light Panel 1
41 0721010 Screw, Machine #10-24NC x 1 1/4” 2
42 0721003 Screw, Machine #10-24NC x 3/8” 9
43 4751000 Flatwasher #10 5
44 0731004 Screw, Machine #10-32NC x 1/2” 2
45 4460470 Nut, Conduit 2
46 4460471 Washer 2
47 4460428 Connector, Strain Relief 2
48 0100029 Silicone (Not Shown) A/R
49 0641406 Bolt 1/4”-20NC x 3/4” 1
50 4420038 Foam (Not Shown - Located on top of item 143) 6in/15cm
51 Not Used
52 0630464 Screw, Button Head #10-24NC x 1/2” 2
53 4751400 Flatwasher 1/4” 8
54 0100011 Loctite #242 (Not Shown) A/R
55 0100035 Loctite #222 (Not Shown) A/R
56 to 57 Not Used
58 0630518 Screw, Button Head #10-24NC x 3/4” 4
59 3910812 Screw, Machine #8-32NC x 1/2” 4
60 4750800 Flatwasher #8 4
61 3311605 Nut 3/8"-16NC (Poly Box Only) 4
62 4751800 Flatwasher 1/2” (Poly Box Only) 4
4-8 3120750




SECTION 4

PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
63 Plate, Relay Mounting Options: 1
3571222 Poly Box (Molded into Cover)
3539275 Aluminum Box
64 3300408 Locknut #10-24NC 4
65 4761000 Lockwasher #10 2
66 1704260 Decal - EMS (S/N 44666 to Present Only) 1
67 3740049 Relay 5
68 2920129 Bulb 8
69 3520138 Plug, Cap 4
70 0641404 Bolt 1/4”-20NC x 1/2” (Aluminum Box Only) 8
71 Support, Hand (Right Side) A/R
Not Required Poly Box (Molded into Cover) 0
4340684 Aluminum Box 1
72 Support, Hand (Left Side) A/R
Not Required Poly Box (Molded into Cover) 0
4340678 Aluminum Box 1
2910867 Decal Kit - Console Box (Includes ltems 7, 8, 9, 10, 1
11, 66 & 201) (ANSI Spec Only)
4922053 RELAY AND TERMINAL BLOCK INSTALLATIONS Ref. 7/G
101 to 132 Not Used
133 4460613 Connector - 21 Position 1
134 to 135 Not Used
136 4460503 Connector - 31 Position 1
137 to 142 Not Used
143 3641182 Track 1
144 4460601 Block, Terminal 10
145 4460607 Stop, End 2
146 4460602 Barrier, Terminal 1
147 4460629 Marker, Terminal (6-15) 2
148 4460603 Bar, Buss - 10 Position (Cut into [2] 5 Position Bars) 1
149 4460600 Block, Terminal 10
150 4460631 Marker, Terminal (Negative) 1
151 4460632 Marker, Terminal (1-5) 1
152 4120013 Socket, Relay 4
153 to 162 Not Used
163 4120035 Base, Light 8
0256632 LIGHT PANEL DECAL INSTALLATION Ref. —
201 1703084 Decal - Platform Display 1
301 0257883/0259254 | DUAL FUEL SWITCH INSTALLATIONS (OPTIONAL) Ref.
4360336 Switch, Toggle 1
3790012 O-Ring 1
3120750 4-9

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

SECTION 4

PLATFORM

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
401 0258608 JIB SWITCH INSTALLATIONS (OPTIONAL) Ref. A
4360314 Switch, Toggle 1
3790012 O-Ring 1
4-10 3120750



SECTION 4

PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

4-11

=TO0T=H>»r v & Z0—=-OmM®M



STOTM=->rv » Z0--0OMy

SECTION 4 PLATFORM

FIGURE 4-3.CONTROLLER ASSEMBLY (LIFT AND SWING) (PRIOR TO S/N39857)

4-12 3120750



FIGURE 4-3. CONTROLLER ASSEMBLY (LIFT AND SWING) (PRIOR TO S/N39857)

SECTION 4

PLATFORM

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
Note: use p/n 1600288 when replacing complete
controller
1600278 CONTROLLER ASSEMBLY Ref. C
CONTROLLER ASSEMBLY
1 7003951 Cap 1
2 Use 7022813 Boot (was p/n 7003955) 1
3 Use 7022813 Flange (was p/n 7003954) 1
4 7003961 Microswitch 2
5 7019137 Screw 4
6 7003953 Flatwasher 4
7 7019138 Insulator 2
8 7019139 Screw 4
9 7022809 Potentiometer 2
10 7019122 Gimble (Inner) (Not Shown) 1
11 7019123 Gimble (Outer) (Not Shown) 1
PC BOARD ASSEMBLY Ref.
101 7019136 Screw 4mm x 12mm 8
102 7019135 Washer, Wavy 4mm 8
103 7019134 Cover, Heatsink 2
104 7019133 PC Board Assembly (Lift) 1
105 7019132 PC Board Assembly (Swing) 1
106 7019131 Stand-Off 8
107 7019130 Bracket 1
108 7019129 Starwasher 4mm 8
109 7019128 Nut 4mm 8
3120750 4-13

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4 PLATFORM

FIGURE 4-4.CONTROLLER ASSEMBLY (LIFT & SWING) (S/N39857 TO PRESENT)

4-14 3120750



SECTION 4 PLATFORM

FIGURE 4-4. CONTROLLER ASSEMBLY (LIFT & SWING) (S/N39857 TO PRESENT)

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
1600288 CONTROLLER ASSEMBLY Ref. C
1 7019141 Mechanical Assembly (Includes Base, Handle Stem & 1
ltems 1A, 1B, 1C & 27)
1A 7019197 Handle Cap and Rod 1
1B 7003928 Spring 1
1C 7022808 Cap, Lift 1
2 7019169 Gate 1
3 7003952 Screw 4
4 7019170 Center, Detent 1
5 7019171 Plate 2
6 7019172 PC Board Assembly (See ltems 101-109 for 1
Breakdown)
7 7019173 Screw 4
7022831 Screw Self Tapping 8
8 7019174 Spacer, Cam 1
9 7019111 Bearing, Gear 4
10 7019145 E-Clip 4
11 7003977 Gear, Drive 2
12 7019147 Shaft 2
13 7019175 Cam 2
14 7019176 Spacer, Cam 2
15 7019177 Shaft 2
16 7019142 Plate 4
17 7003961 Microswitch 2
18 7019138 Insulator 2
19 7019139 Screw 4
20 7003976 Gear, Slave 2
21 7019178 Potentiometer 2
7022830 Potentiometer & Harness Assembly 1
22 7003992 Washer 2
23 7003993 Nut 2
24 7019149 Setscrew 2
25 7019144 Spacer 2
26 7019143 Screw 2
27 7022813 Boot & Flange Assembly (Was p/n 7003955) 1
28 7019144 Spacer, Cam 2
29 Purchase ltem 27 | Plate, Plastic (Was p/n 7003954) 1
30 7003956 O-Ring 1
31 7003953 Washer 4
32 7022811 Screw 4
33 Not Available Harness, Controller 1
4460266 Connector, Female - 9 Position 1
4460267 Pin, Male 9
7026614 Connector, Male - 4 Position 2
7026615 Pin, Male 8
7026612 Connector, Female - 4 Position 2
7026613 Socket, Female 8

=2VOTN=HP>PrvY & ZO0O—=-IOMOV

3120750 4-15



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4

PLATFORM

FIGURE 4-4. CONTROLLER ASSEMBLY (LIFT & SWING) (S/N39857 TO PRESENT) (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
33 (contd) 7026610 Connector, Female - 3 Position 2
7026611 Socket, Female 6
4460265 Plug - 9 Pin (Part of Platform Wiring) (Not Shown) 1
4460267 Pin, Male (Part of Platform Wiring) (Not Shown) 8
34 7019122 Gimble (Inner) (Not Shown) 1
35 7019123 Gimble (Outer) (Not Shown) 1
7019172 PC BOARD ASSEMBLY Ref.
101 7019136 Screw 4mm x 12mm 8
102 7019135 Washer, Wavy 4mm 8
103 Not Available Cover, Heatsink 2
104 7019190 PC Board Assembly (Lift) 1
105 7019189 PC Board Assembly (Swing) 1
106 7019131 Stand-Off 8
107 Not Available Bracket 1
108 7019129 Starwasher 4mm 8
109 7019128 Nut 4mm 8
110 Not Available Harness, PC Board (Not Shown) 1
4-16 3120750




SECTION 4

PLATFORM

FIGURE 4-4. CONTROLLER ASSEMBLY (LIFT & SWING) (S/N39857 TO PRESENT) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

4-17

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



STOTM=->rv » Z0--0OMy

SECTION 4 PLATFORM

FIGURE 4-5.CONTROLLER ASSEMBLY (DRIVE & STEER) (PRIOR TO S/N39857)

4-18 3120750



SECTION 4 PLATFORM

FIGURE 4-5. CONTROLLER ASSEMBLY (DRIVE & STEER) (PRIOR TO S/N39857)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
Note: use p/n 1600287 when replacing complete
controller
1600270 CONTROLLER ASSEMBLY Ref. A

1 Not Available Handle Assembly 1
1A 7019126 Halves, Handle (Includes Both Halves & Hardware) 1
1B 7019127 Boot, Switch 1
1C 7003981 Rocker 1
1D 7003982 Switch, Micro 1
2 7003984 Coupling 1
3 7003966 Boot 1
4 7003938 Clamp, Boot (Not Shown) 1
5 7003957 Ring, Retaining 1
6 7003967 Flatwasher 1
7 7003968 Detent Assembly 1
8 7003969 Screw 2
7003941 Washer 2

9 7003933 Gasket 1
10 7003950 Plate, Base 1
11 7019103 Pin 1
12 7019105 Shaft/Gear Assembly 1
13 7019125 Micro Cam Assembly (Includes Items 14-25) 1
14 Not Serviced Screw 1
15 Not Serviced Cam, 4 Hole 1
16 Not Serviced Cam, 4 Hole 1
17 Not Serviced Cam, 4 Hole 1
18 Not Serviced Cam, 4 Hole 1
19 Not Serviced Spacer, Cam 1
20 Not Serviced Spacer, Cam 1
21 Not Serviced Plate, Cam - Left Side 1
22 Not Serviced Coupling, Cam 1
23 Not Serviced Spacer, Cam 1
24 Not Serviced Coupling, Cam 1
25 Not Serviced Spacer, Cam 1
26 7003994 Screw 4
Not Serviced Washer 4

27 7019106 Screw 2
28 7003961 Microswitch 1
29 7019107 Insulator 1
30 7019108 Insulator, Black 1
31 7019109 Nut, Tinnerman (Not Shown - Use with #27) 2
32 7003946 Spring, Return 1
33 7019110 Spacer 1
34 7019111 Bearing 1
35 7019112 Washer, Cam Retainer 1
36 7003935 Gear, Slave 1

3120750 4-19

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4

PLATFORM

FIGURE 4-5. CONTROLLER ASSEMBLY (DRIVE & STEER) (PRIOR TO S/N39857) (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
37 7019113 Nut/Cam Assembly 1
38 7019114 Coupling, Potentiometer 1
39 7019115 Stand-Off 2
40 7019124 Board, Circuit with Potentiometer 1
41 7019112 Washer, Cam Retainer 1
42 7019111 Bearing 1
43 7019110 Spacer 1
44 7019116 Plate, Mounting 1
45 Not Used
46 7003994 Screw 2

Not Serviced Washer 2

47 Not Serviced Heatsink 1
48 7019117 Screw 2
Not Serviced Washer 2

49 4460265 Plug - 9 Position (Part of Console Box Harness) 1
4460268 Socket, Female (Part of Console Box Harness) 9

4460266 Receptacle - 9 Position (Part of p/n 7019124) 1

4460267 Pin, Male (Part of p/n 7019124) 9

50 7019153 Strip, Terminal - 5 Position 1
51 7003985 Brace 1

4-20 3120750



SECTION 4

PLATFORM

FIGURE 4-5. CONTROLLER ASSEMBLY (DRIVE & STEER) (PRIOR TO S/N39857) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTYy.

REV.

3120750

4-21

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



PLATFORM

SECTION 4

FIGURE 4-6.CONTROLLER ASSEMBLY (DRIVE & STEER) (S/N39857 TO

PRESENT)

ANWOF—0Z2 <« ALJdLF-LOXS

g CONNECT
TO PLUG

3120750

4-22



SECTION 4

PLATFORM

FIGURE 4-6. CONTROLLER ASSEMBLY (DRIVE & STEER) (S/N39857 TO PRESENT)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
1600287 CONTROLLER ASSEMBLY Ref. C
1 Not Available Handle Assembly 1
2 7019161 Boot and Sleeve 1
3 7003969 Screw 2
4 7003941 Washer 2
5 7019159 Bracket, Mounting 1
6 Not Serviced Rivet 1
7 7019124 Board, Circuit with Potentiometer 1
7A 4460265 Plug - 9 Position (Part of Console Box Harness) 1
4460268 Socket, Female (Part of Console Box Harness) 9
4460266 Receptacle - 9 Position (Part of p/n 7019124) 1
4460267 Pin, Male (Part of p/n 7019124) 9
8 7019138 Insulator 1
9 7019153 Strip, Terminal - 5 Position 1
10 7003938 Clamp, Boot (Not Shown) 1
11 7003961 Microswitch 1
12 7019151 Tie-Strap 3
13 7003994 Screw 2
14 7019162 Spring 1
15 7019179 Micro Cam Assembly 1
16 7019163 Potentiometer Coupling Assembly 1
17 Not Used
18 Not Used
19 Not Serviced Heatsink 1
20 7019117 Screw 8
21 7019103 Pin 4
22 7019115 Stand-Off 2
23 7019168 Plate, Mounting (Right Side) 1
24 7003992 Washer 1
25 7003993 Nut 1
26 7003935 Gear, Slave 1
HANDLE ASSEMBLY Ref.
101 7019164 Axle 1
102 7019194 Coupling 1
103 7019165 Rocker 1
104 7003983 Setscrew 2
105 7003972 Boot, Switch 1
106 7003973 Half, Handle 2
107 7019166 Switch, Micro 2
108 7019167 Nut 4
109 7003980 Screw 4
110 7003989 Gasket 2
3120750 4-23

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4

PLATFORM

FIGURE 4-6. CONTROLLER ASSEMBLY (DRIVE & STEER) (S/N39857 TO PRESENT) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTYy.

REV.

201
202
203
204
205
206

7019160
7019155
7019111
7019110
7019112
7003946

HANDLE ASSEMBLY

Cast Housing Assembly

Shaft 8mm
Bearing

Spacer, Head Gear

Washer
Spring, Return

Ref.

_ A NN 2 2

4-24

3120750




SECTION 4

PLATFORM

FIGURE 4-6. CONTROLLER ASSEMBLY (DRIVE & STEER) (S/N39857 TO PRESENT) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

4-25

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



PLATFORM

SECTION 4

FIGURE 4-7.CONTROLLER ASSEMBLY (SPEED)

3120750

4-26

ANWOF—0Z2 <« ALJdLF-LOXS



SECTION 4

PLATFORM

FIGURE 4-7. CONTROLLER ASSEMBLY (SPEED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
1600272 CONTROLLER ASSEMBLY Ref. E
1 7019181 Seal 1
2 7019182 Switch, Rotary 1
3 Not Serviced Plate 1
4 7019183 Screw, Flathead 2
5 7019184 Spacer 4
6 7019135 Washer 4
7 7019185 Screw 2
8 7019186 Screw 2
9 7019136 Screw 2
10 7019187 Board, Circuit with Potentiometer 1
10A 4460265 Plug - 9 Position (Part of Console Box Harness) 1
4460268 Socket, Female (Part of Console Box Harness) 9
4460266 Receptacle - 9 Position (Part of p/n 7019187) 1
4460267 Pin, Male (Part of p/n 7019187) 9
11 7019188 Coupling, Potentiometer 1
12 Not Serviced Heatsink 1
3120750 4-27

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=SVOTN=H>PrY & ZO0—=-IOMOV

SECTION 4 PLATFORM

FIGURE 4-8.SOFT TOUCH SYSTEM INSTALLATION (S/N 49601 TO PRESENT)

4-28 3120750



FIGURE 4-8. SOFT TOUCH SYSTEM INSTALLATION (S/N 49601 TO PRESENT)

SECTION 4

PLATFORM

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
0259950 SOFT TOUCH SYSTEM (6FT/1.8M PLATFORM) Ref. 2
1 4846198 Rail, Soft Touch 2
2 1670946 Cover, Touch Bar 2
3 1670788 Cover, Gate & End Post 4
4 1670947 Cover, Left End Top Rail 1
5 1670948 Cover, Right End Top Ralil 1
6 1670949 Cover, Left Mid Rail 1
7 1670950 Cover, Right Mid Rail 1
8 0940038 Bumper, Padding 70ft/21.3m
9 0641613 Bolt 3/8”-18NC x 1 5/8” 2
10 3539719 Plate 2
11 0630462 Bolt, Carriage 8
12 4761500 Lockwasher 5/16” 8
13 4751800 Flatwasher 1/2” 8
14 6611501 Nut 5/16”-18NC 8
15 4751500 Flatwasher 5/16” 8
16 4460049 Connector 2
17 3520072 Plug, Cap 4
18 4360057 Switch, Limit 2
19 0731005 Bolt #10-32NC x 5/8” 4
20 4761000 Lockwasher #10 4
21 0200550 Arm, Switch 2
22 0641622 Bolt 3/8”-16NC x 2 3/4” 6
23 4751600 Flatwasher 3/8” 40
24 3311605 Locknut 3/8”-16NC 8
25 3010088 Link, Quick 16
26 1260136 Chain 10ft/3m
27 4360387 Switch, Pushbutton 1
28 1702938 Decal - Soft Touch Override 1
29 Not Used
30 1320040 Clamp 4
31 0641406 Bolt 1/4”-20NC x 3/4” 4
32 4711400 Flatwasher 1/4” 10
33 3311405 Locknut 1/4”-20NC 4
34 1060330 Cable, Electrical 16/3 16ft/4.9m
35 4460425 Strain Relief (Not Shown) 1
36 3941405 Bolt Self Tapping 1/4” x 5/8” 2
3120750 4-29

=2VOTN=HP>PrvY & ZO0O—=-IOMOV



=STOTN=->rv & ZO0-=-OMy

SECTION 4

PLATFORM

FIGURE 4-8. SOFT TOUCH SYSTEM INSTALLATION (S/N 49601 TO PRESENT) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTYy.

REV.

4-30

3120750




SECTION 5 CYLINDER

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
5-1 AXLE LOCKOUT CYLINDER ASSEMBLY . .. ... e e e e e e 5-2
5-2 PLATFORM LEVEL CYLINDER ASSEMBLY . . .. ... .. e e e 5-4
5-3 LIFT CYLINDER ASSEMBLY - JIB (450AJ ONLY) . . . ... e 5-8
5-4 LIFT CYLINDER ASSEMBLY - MAIN . . . ... e e e e 5-10
5-5 LIFT CYLINDER ASSEMBLY - MID . . .. ... e e e e 5-14
5-6 LIFT CYLINDER ASSEMBLY - TOWER . . . . . ... e e e e 5-16
5-7 ROTATOR CYLINDER ASSEMBLY - PLATFORM . .. ... . e 5-18
5-8 STEER CYLINDER ASSEMBLY . . . . et e e e e 5-20
5-9 TELESCOPE CYLINDER ASSEMBLY . . ... e e et i e 5-22

3120750 5-1

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-1.AXLE LOCKOUT CYLINDER ASSEMBLY




SECTION 5

CYLINDER

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
AXLE LOCKOUT CYLINDER ASSEMBLIES Ref
1683575 PRIOR TO S/N 63921 Ref D
1684139 S/N 63921 TO PRESENT Ref C
1 1683572 Barrel Weldment 1
2 Not Used
3 Use Item 51 Ring, Wear 1
4 Use ltem 51 T-Seal 1
5 Use Item 51 Ring, Wear 2
6 Use Item 51 O-Ring 1
7 Use Item 51 Ring, Back-up 1
8 Use Item 51 Wiper 1
9 Use Item 51 Seal 1
10 Rod Weldment Options: 1
1683574 Prior to S/N 63921
1684138 S/N 63921 to Present
11 1683076 Cap 1
12 3760367 Ring, Washer 1
13 3931516 Bolt, Socket Head 5/16”-18NC x 2” 8
14 Cartridge, Valve (Counterbalance) Options: 2
Use 4641162 Prior to S/N 56898 (Was p/n 4640525)
4641162 S/N 56898 to Present
2900770 Seal Kit - 4640525 & 4641162 Valve (1 Per 2
Assy)
15 4640858 Valve, Bleeder 2
16 Bushing Options: 2
Use 0962474 Prior to S/N 63921 (was p/n 0961890)
0962474 S/N 63921 to Present
17 0100011 Loctite #242 (Not Shown) AR
18 0100038 Primer, Locking (Not Shown) A/R
19 2220885 Plug, O-Ring 1
20 0962140 Bushing 1
51 2901548 Seal Kit (Includes Items 3-9) 1
3120750 5-3

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5

CYLINDER




SECTION 5

CYLINDER

FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
PLATFORM LEVEL CYLINDER ASSEMBLY
1683598 450A Prior to S/N 38944 Ref D
1683730 450A S/N 38944 to Present Ref D
1683598 450AJ Prior to S/N 38103 Ref D
1683726 450AJ S/N 38103 to S/N38944 Ref B
1683731 450AJ S/N 38944 to Present Ref E
1 1683599 Barrel Weldment 1
2 Rod Weldment Options: 1
Use 1683885 & 450A Prior to S/N 45397 (Was p/n 1683600)
4567978
Use 1683885 & 450AJ Prior to S/N 45397 (Was p/n 1683600)
4567979
1683885 450A & 450AJ S/N 45397 to Present
3 3480230 Piston 1
4 1683058 Head 1
5 3760370 Washer, Ring 1
6 Not Used
7 Use Item 51 Seal, Piston 2
8 Use ltem 51 Ring, Back-up 2
9 Use Item 51 O-Ring 1
10 Use Item 51 Ring, Lock 2
11 Use Item 51 Wiper 1
12 Use Item 51 Seal 1
13 Use Item 51 Ring, Back-up 1
14 Use Item 51 O-Ring 1
15 Use Item 51 Ring, Wear 1
16 Bushing, Tapered Options: 1
Use 0962185 450A Prior to S/N 54193 (Was p/n 0961900)
0962185 450A S/N 54193 to Present
Use 0962185 450AJ Prior to S/N54193 (Was p/n 0961900)
0962185 450AJ S/N 54193 to Present
17 3931720 Bolt, Socket Head 7/167-14NC x 1 1/4” 8
18 4640932 Cartridge, Valve (Counterbalance Vented) 1
7011112 Seal Kit - 4640932 Valve 1
19 Cartridge, Valve Options (Counterbalance Non- 1
Vented):
Use 4641086 450A Prior to S/N 38944 (was p/n 4640509)
4641086 450A S/N 38944 to Present
Use 4641086 450AJ Prior to S/N 38103 (was p/n 4640509)
Use 4641086 450AJ S/N 38103 to S/N38944 (was p/n 4640999)
4641086 450A S/N 38944 to Present
2900792 Seal Kit - 4641086 Valve 1
20 0962006 Bushing 4
21 0100011 Loctite #242 (Not Shown) A/R
22 0100038 Primer, Locking (Not Shown) A/R
3120750 5-5

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5

CYLINDER

FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.

23 Tube, Spacer Options (S/N 38944 to Present Only): 1
4567761 450A S/N 38944 to S/N 45397
4567978 450A S/N 45397 to Present
4567760 450AJ S/N 38944 to Present
4567979 450AJ S/N 45397 to Present

24 0630534 Capscrew #10-24NC x 17 3

51 2901543 Seal Kit (Includes Items 7-15) 1

5-6 3120750




SECTION 5

CYLINDER

FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

5-7

IMOZ-r<O o Z0--OmMmwn



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-3.LIFT CYLINDER ASSEMBLY - JIB (450AJ ONLY)

5-8

3120750



SECTION 5

CYLINDER

FIGURE 5-3. LIFT CYLINDER ASSEMBLY - JIB (450AJ ONLY)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
1683617 JIB LIFT CYLINDER ASSEMBLY Ref D
1 0100011 Loctite #242 (Not Shown) A/R
2 0100038 Primer, Locking (Not Shown) A/R
3 0961893 Bushing, Tapered 1
4 0962006 Bushing 4
5 1683053 Head 1
6 1683638 Barrel Weldment 1
7 1683639 Rod Weldment 1
8 2220885 Plug, O-Ring 1
9 3480210 Piston 1
10 Use Item 51 Ring, Lock 2
11 Use Item 51 Ring, Wear 1
12 Use Item 51 Ring, Back-up 2
13 3760368 Washer, Ring 1
14 Use Item 51 O-Ring 1
15 Use Item 51 O-Ring 1
16 3900142 Setscrew 3/8"-16NC x 1/4” 1
17 3931516 Bolt, Socket Head 5/16”-18NC x 2” 8
18 Use Item 51 Seal 1
19 Use Item 51 Wiper 1
20 Use ltem 51 Ring, Back-up 1
21 Use Item 51 Seal, Piston 2
22 4567468 Spacer, Tube 1
23 4640509 Cartridge, Valve (Counterbalance Non-Vented) 1
2900792 Seal Kit - 4640509 Valve 1
24 4640999 Cartridge, Valve (Counterbalance Non-Vented) 1
7011185 Seal Kit - 4640999 Valve 1
25 0630534 Capscrew #10-24NC x 17 3
51 2901303 Seal Kit (Includes Items 10-12, 14-15, 18-21) 1
3120750 5-9

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-4.LIFT CYLINDER ASSEMBLY - MAIN

10

5-10

3120750



SECTION 5

CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLY - MAIN

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
MAIN LIFT CYLINDER ASSEMBLY:
1683588 450A Prior to S/N 38944 Ref E
1683728 450A S/N 38944 to Present Ref B
1683637 450AJ Prior to S/N 38944 Ref D
1683729 450AJ S/N 38944 to Present Ref B
1 Barrel Weldment 1
1683590 450A
1683659 450AJ
2 Rod Weldment 1
1683589 450A
1683660 450AJ
3 Piston 1
3480205 450A
3480235 450AJ
4 0961897 Bushing, Tapered 1
5 Head 1
1683057 450A
1683077 450AJ
6 Washer, Ring 1
3760369 450A
3760370 450AJ
7 Bolt, Socket Head 8
3931620 450A (3/8”-16NC x 1 1/16”)
3931724 450AJ (7/16™-14NC x 1 1/2”)
8 Cartridge, Valve Options (Counterbalance Non- 1
Vented):
Use 4640999 Prior to S/N 38103 (was p/n 4641075)
4640999 S/N 38103 to Present
7011185 Seal Kit - 4640999 Valve 1
9 Spacer, Tube 1
4567332 450A Prior to S/N 38944
4567762 450A S/N 38944 to Present
4567469 450AJ Prior to S/N 38944
4567763 450AJ S/N 38944 to Present
10 0961950 Bushing 4
11 0100011 Loctite #242 (Not Shown) A/R
12 0100038 Primer, Locking (Not Shown) A/R
13 Use Item 51 Wiper 1
14 Use ltem 51 Seal 1
15 Use Item 51 Ring, Back-up 1
16 Use Item 51 O-Ring 1
17 Use Item 51 Ring, Back-up 2
18 Use Item 51 O-Ring 1
19 Use Item 51 Seal 1
20 Use Item 51 Ring, Wear 2
21 Use Item 51 Ring, Wear A/R
22 Not Used
3120750 5-11

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5

FIGURE 5-4. LIFT CYLINDER ASSEMBLY - MAIN (CONTINUED)

CYLINDER

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
23 0630535 Capscrew 1/4”-20NC x 1 1/8” 3
51 Seal Kit Options (Includes Items 13-21): 1
2901554 1683637 & 1683729 Cylinders
2901284 1683588 & 1683728 Cylinders

5-12

3120750




SECTION 5

CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLY - MAIN (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

5-13

IMOZ-r<O o Z0--OmMmwn



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-5.LIFT CYLINDER ASSEMBLY - MID




SECTION 5

FIGURE 5-5. LIFT CYLINDER ASSEMBLY - MID

CYLINDER

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.

1683563 MID LIFT CYLINDER ASSEMBLY Ref E

1 1683565 Barrel Weldment 1

2 1683564 Rod Weldment 1

3 3480224 Piston 1

4 1683060 Head 1

5 3760370 Washer, Ring 1

6 4567311 Spacer, Tube 1

7 0961890 Bushing, Tapered 1

8 Not Used

9 Use Item 51 Wiper 1

10 Use Item 51 Seal 1

11 Use Item 51 Ring, Wear 2

12 Use ltem 51 Ring, Back-up 2

13 Use ltem 51 O-Ring 1

14 Use ltem 51 Seal 2

15 Use ltem 51 Ring, Lock 2

16 Use Item 51 Ring, Back-up 1

17 Use Item 51 O-Ring 1

18 3931720 Bolt, Socket Head 7/16”-14NC x 1 1/4” 8

19 4641077 Cartridge, Valve (Counterbalance Vented) 1
2900792 Seal Kit - 4641077 Valve 1

20 4640509 Cartridge, Valve (Counterbalance Non-Vented) 1
2900792 Seal Kit - 4640509 Valve 1

21 0961950 Bushing 4

22 0100011 Loctite #242 (Not Shown) A/R

23 0100038 Primer, Locking (Not Shown) A/R

24 0630535 Capscrew 1/4”-20NC x 1 1/8” 3

51 2901545 Seal Kit (Includes ltems 9-17) 1

3120750 5-15

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-6.LIFT CYLINDER ASSEMBLY - TOWER




SECTION 5

CYLINDER

FIGURE 5-6. LIFT CYLINDER ASSEMBLY - TOWER

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.

1683568 TOWER LIFT CYLINDER ASSEMBLY Ref C

1 1683569 Barrel Weldment 1

2 1683570 Rod Weldment 1

3 1683577 Head 1

4 1120489 Cap, End 1

5 3480226 Piston 1

6 4567324 Spacer, Tube 1

7 Not Used

8 Use Item 51 Wiper 1

9 Use Item 51 Seal 1

10 Use Item 51 Ring, Wear 2

11 Use Item 51 Ring, Back-up 2

12 Use Item 51 O-Ring 1

13 Use Item 51 Ring, Lock 2

14 Use ltem 51 Seal 2

15 Use Item 51 O-Ring 1

16 Use Item 51 Ring, Back-up 1

17 0961897 Bushing, Tapered 1

18 0961950 Bushing 4

19 0100011 Loctite #242 (Not Shown) (Prior to S/N 47073) A/R

20 0100038 Primer, Locking (Not Shown) (Prior to S/N 47073) A/R

21 4641077 Cartridge, Valve (Counterbalance Vented) 1
2900792 Seal Kit - 4641077 Valve 1

22 4640605 Cartridge, Valve (Counterbalance Vented) 1
2900792 Seal Kit - 4640605 Valve 1

23 0630535 Capscrew 1/47-20NC x 1 1/8” (S/N 47073 to Present) 3

51 2901546 Seal Kit (Includes ltems 8-16) 1

3120750 5-17

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-7.ROTATOR CYLINDER ASSEMBLY - PLATFORM




SECTION 5

CYLINDER

FIGURE 5-7. ROTATOR CYLINDER ASSEMBLY - PLATFORM

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
1683579 PLATFORM ROTATOR CYLINDER ASSEMBLY Ref A
1 7017226 Locknut 1
2 Use Item 51 Seal, Piston 1
3 7016708 Piston 1
4 Use Item 51 O-Ring 1
5 7017231 Barrel Weldment 1
6 7017232 Rod Weldment 1
7 Use Item 51 O-Ring 1
8 Use Item 51 Ring, Back-up 1
9 7017207 Guide 1
10 Use Item 51 Seal, Lip 1
11 Use Item 51 Wiper 1
12 7017233 Valve, Bleeder 2
13 7017235 Bushing, Bronze 1
51 7017227 Seal Kit (Includes Items 2,4,7,8,9,10 &11) 1
3120750 5-19

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



20—-OmM®»

IMOZ=r<0O0 o

SECTION 5

CYLINDER




SECTION 5

CYLINDER

FIGURE 5-8. STEER CYLINDER ASSEMBLY

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
1683614 STEER CYLINDER ASSEMBLY Ref B

1 1683615 Barrel Weldment 1

2 1683658 Rod Weldment 1

3 1683076 Cap 2

4 3760367 Washer, Ring 2

5 3931516 Bolt, Socket Head 5/16”-18NC x 2” 16

6 Not Used

7 Use Item 51 Wiper 1

8 Use Item 51 Ring, Back-up 2

9 Use Item 51 O-Ring 2

10 Use Item 51 Ring, Wear 4

11 Use Item 51 Ring, Wear 1

12 Use Item 51 Seal 2

13 Use ltem 51 T-Seal 1

14 0100011 Loctite #242 (Not Shown) A/R

15 0100038 Primer, Locking (Not Shown) A/R

51 2901547 Seal Kit (Includes ltems 7-13) 1

3120750 5-21

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5 CYLINDER

FIGURE 5-9.TELESCOPE CYLINDER ASSEMBLY

5-22

3120750



SECTION 5

CYLINDER

FIGURE 5-9. TELESCOPE CYLINDER ASSEMBLY

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
TELESCOPE CYLINDER ASSEMBLY

1683582 450A Prior to S/N38481 Ref B
1683716 450A S/N38481 to Present Ref C
1683653 450AJ Prior to S/N38481 Ref B
1683718 450AJ S/N38481 to Present Ref C

1 Barrel Weldment 1
1683580 450A Prior to S/N 38481
1683715 450A S/N 38481 to Present
1683655 450AJ Prior to S/N 38481
1683717 450AJ S/N 38481 to Present

2 Rod Weldment 1
1683581 450A
1683654 450AJ

3 3480227 Piston 1

4 1683584 Head 1

5 4567331 Spacer, Tube 1

6 1120110 Cap, End 1

7 0962185 Bushing, Tapered 1

8 0630534 Bolt, Socket Head #10-24NC x 1” 3

9 4641055 Valve, Counterbalance 1

9A 7011335 Valve, Cartridge 2
2900770 Seal Kit - 7011335 Valve (1 Per Cartridge) 2

9B 3790110 O-Ring 2

10 4711500 Flatwasher 5/16” Narrow 4

11 0641520 Bolt 5/16”-18NC x 2 1/2” 4

12 3900142 Setscrew 3/8”-16NC x1/4” 1

13 0100011 Loctite #242 (Not Shown) A/R

14 0100038 Primer, Locking (Not Shown) A/R

15 Use ltem 51 Wiper 1

16 Use ltem 51 Seal 1

17 Use ltem 51 Ring, Wear 1

18 Use Item 51 O-Ring 1

19 Use Item 51 Ring, Back-up 2

20 Use ltem 51 O-Ring 1

21 Use ltem 51 Seal 1

22 Use Item 51 Ring, Wear 2

23 3340847 Pad, Support (S/N 38481 to Present Only) 2

24 4751400 Flatwasher 1/4” (S/N 38481 to Present Only) 4

25 0641424 Bolt 1/4”-20NC x 3” (S/N 38481 to Present Only) 2

26 3311405 Locknut 1/4”-20NC (S/N 38481 to Present Only) 2

27 Use Item 51 Ring, Back-up 1

51 2901544 Seal Kit (Includes Items 15-22 & 27) 1

3120750 5-23

PMOZ2Z=r<<O®O a0 ZO0=-—=-0mMwv



IMOZ—-r<O o Z0--OmMmwn

SECTION 5

CYLINDER

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

5-24

3120750




SECTION6 HYDRAULIC

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
6-1 AXLE LOCKOUT HYDRAULIC DIAGRAM -2WD .. .. ... ... e 6-2
6-2 TOW BAR HYDRAULIC DIAGRAM . . . . e 6-4
6-3 AXLE LOCKOUT HYDRAULIC DIAGRAM -4WD .. ... ... e 6-6
6-4 DRIVE HYDRAULIC DIAGRAM -2WD ... ... e 6-8
6-5 DRIVE HYDRAULIC DIAGRAM - 4WD. . .. ... e 6-12
6-6 STANDARD HYDRAULIC DIAGRAM . . . ..o 6-16
6-7 HYDRAULIC DIAGRAM LIST . . .. e 6-20

O=rCr»lI0<I o Z0——-IO0mv

3120750 6-1



O=rCr»l0<I o Z0——-IO0mMv

SECTION 6 HYDRAULIC

FIGURE 6-1.AXLE LOCKOUT HYDRAULIC DIAGRAM - 2WD

l_._
o
@)
o
Lo [ — >a
Ll
<
- |2 0 o o x ©
0
\Q \ N
| -
D
? n
<
L o D
>
_I \
<>( o) -
= (O & = 0O lﬂ/ /
] ™~
L
X Uo < 0 N
@)
I
[0} x i

a1y

0
\
/

16

p

6-2

3120750



SECTION 6

HYDRAULIC

FIGURE 6-1. AXLE LOCKOUT HYDRAULIC DIAGRAM - 2WD

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
2792356 AXLE LOCKOUT HYDRAULIC DIAGRAMS - 2WD Ref. 2/B
1 2220502 Fitting, 45° 1
2 2220415 Fitting, Straight 3
3 2220603 Fitting, Straight 1
4 2220579 Fitting, Tee 1
5 2220635 Fitting, Tee 1
6 2220582 Fitting, Straight 3
7 Not Used
8 2220371 Fitting, Straight 2
9 2750895 Hose 1
10 2751026 Hose 1
11 2750888 Hose 2
12 2753070 Hose 2
13 2752648 Hose 1
14 2220619 Fitting, Reducer 1
15 2220861 Fitting, Tee 1
3120750 6-3

O=rCr»lI0<I o Z0——-IO0mv



O=rCr»l0<I o Z0——-IO0mMv

SECTION 6 HYDRAULIC

FIGURE 6-2.TOW BAR HYDRAULIC DIAGRAM

> — —
F |
|
t HYDRAULIC OIL TANK

<
|
|
|
’777 T T T w
(/2]
! g
‘ o«
i
'—
7
O
\ Z
‘ o
<
w
[ ////*\\\\w
|
| |
(a)]
|
|
|
|
|
‘ D
O - g O')\ &
|
——
O Sy
—--— 0 =

6-4

1]

3120750



FIGURE 6-2. TOW BAR HYDRAULIC DIAGRAM
FIG & ITEM # | PART NUMBER DESCRIPTION QTYy. REV.
2792414 TOW BAR HYDRAULIC DIAGRAM Ref. 1/B
1 2220628 Fitting, 90° 1
2 2752589 Hose 1
3 2220468 Fitting, Straight 2
4 2220605 Fitting, Tee 3
5 2751426 Hose 1
6 2220609 Fitting, Reducer 1
7 2752590 Hose 1
3120750 6-5

O=rCr»lI0<I o Z0——-IO0mv



O=rCr»l0<I o Z0——-IO0mMv

SECTION 6 HYDRAULIC

FIGURE 6-3.AXLE LOCKOUT HYDRAULIC DIAGRAM - 4WD

REAR
FLOW 12 j@i 2
DIVIDER O O
1\ P 3
A /
T
2 O O
LOCKOUT
2 WHEEL/ VALVE
4 WHEEL
VALVE
O
RO
AO
O+
| /11
8 10 7 4 5 10 8
1 G
P & P
6 6
9

6-6 3120750



SECTION 6

HYDRAULIC

FIGURE 6-3. AXLE LOCKOUT HYDRAULIC DIAGRAM - 4WD

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
2792361 AXLE LOCKOUT HYDRAULIC DIAGRAM - 4WD Ref. 2/B

1 2220502 Fitting 1

2 2220415 Fitting 2

3 2220603 Fitting 1

4 2220579 Fitting 1

5 2220635 Fitting 1

6 2220582 Fitting 2

7 2220861 Fitting, Tee 1

8 2220371 Fitting 2

9 2750888 Hose 2

10 2753070 Hose 2

11 2752469 Hose 1

12 2751026 Hose 1

3120750 6-7

O=rCr»lI0<I o Z0——-IO0mv



HYDRAULIC

SECTION 6

FIGURE 6-4.DRIVE HYDRAULIC DIAGRAM - 2WD

NOLLONS

O diind

MANVLIIO
JIMNVHAAH

144

8l JIXVY dv3d
22
OIINVHAAH Mwﬂ_ﬁ_
aHVANVLS dvay
3ON3Y34TH LHOM ve
140d Ve
_ _ 8¢ NIVHa £Z
€y asvo 1§ S¢
[<}
YT ONINYaAH o /
1NOMO01 —] =
st NHN.L3d ERNEFERE T le 0z 1 ve
0S v m
12 € en = ww/
M M_ 6
€9 6l ZN I /
v 0 ob £
HINIGWOD/ z
./ y3aIAIQ MOT4
\ 14
6§ e 9z
or
140d
%€ se HOLOW £2 Nivia
JAIHA asvo
dvay
9z 1431

JITNVHAAH

L

AHVANV1S m—uJ
JON3IH343H

HYDRAULIC BRAKES

[4°]

14
diNNd 3AIHA i 8
oe 6 EETR (B €l
3SYI
NOILONS J34dn ADHVYHO 2zl
JINNVHAAH .v
1NOMI01
3JON3YH343H
62 115
. ¢ 1€ ww/_ ANTVA VHE

AUWOFR—0Z2 © I>AXDI—0

3120750

6-8



SECTION 6

HYDRAULIC

FIGURE 6-4. DRIVE HYDRAULIC DIAGRAM - 2WD

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
2792358 DRIVE HYDRAULIC DIAGRAM - 2WD Ref 6/C

1 2220374 Fitting, Straight 2
2 2220738 Fitting, Tee 1
3 2220622 Fitting, Reducer 1
4 2220365 Fitting, 45° 2
5 2221026 Fitting, Tee 1
6 2220375 Fitting, Straight 1
7 2220618 Fitting, Reducer 1
8 2220811 Fitting, Reducer 1
9 2220602 Fitting, Tee 1
10 Not Used

11 2220366 Fitting, 90° 1
12 2220726 Fitting, 90° 2
13 2220582 Fitting, Straight 1
14 Not Used

15 2220664 Fitting, 90° 1
16 2220646 Fitting, 90° 1
17 2220700 Fitting, Tee 2
18 2220379 Fitting, Straight 1
19 2220646 Fitting, Straight 1
20 2220451 Fitting, Straight 2
21 2220235 Fitting, Plug 2
22 2220451 Fitting, Straight 4
23 2220600 Fitting, Straight 2
24 2220466 Fitting, Tee 2
25 2220711 Fitting, Tee 1
26 2220363 Fitting, Tee 1
27 2220710 Fitting, Reducer 2
28 2220362 Fitting, Tee 2
29 2220517 Fitting, Cap 1
30 2752942 Hose 3
31 Not Used

32 2752433 Hose 1
33 2752436 Hose 1
34 2752581 Hose 2
35 2752943 Hose 2
36 2752944 Hose 1
37 2752945 Hose 1
38 2752240 Hose 2
39 2752262 Hose 1
40 2752262 Hose 1
41 Not Used

42 Not Used

43 2752667 Hose 1
44 2752726 Hose 1
45 2752723 Hose 1

3120750 6-9

O=rCr»lI0<I o Z0——-IO0mv



O=rCr»l0<I o Z0——-IO0mMv

FIGURE 6-4. DRIVE HYDRAULIC DIAGRAM - 2WD (CONTINUED)

SECTION 6

HYDRAULIC

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
46 2220642 Fitting, Tee 1
47 2220710 Fitting, Reducer 1
48 2220273 Fitting, Straight 1
49 2220415 Fitting, Straight 1
50 2220240 Fitting, Plug 2
51 4641076 Valve, Restrictor 1
52 2752357 Hose 1
53 2221032 Fitting, Swivel 2

7023480 Kit, Repair 1
54 2752325 Hose 2
55 2752362 Hose 2

6-10

3120750




SECTION 6

HYDRAULIC

FIGURE 6-4. DRIVE HYDRAULIC DIAGRAM - 2WD (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

6-11

O=rCr»lI0<I o Z0——-IO0mv



HYDRAULIC

SECTION 6

FIGURE 6-5.DRIVE HYDRAULIC DIAGRAM - 4WD

H343H ONILOOHS - 37aN0HL 1INJHIO HO4

€,€26.2 JILVINTHOS JITNVYHAAH OL

3120750

7\/ 1snrav LON oa ot
V. mwmw_ 135-3Hd "Q13IHS FNVHA QN3 3SOH
e/ 91 8 _.Z H 1NOUA U3aNN 31¥007 LHDIVHLS - NON V S3LON3A - X
- 8L JIXV Hv3d
JA S e¢ Y3 0L WN | 99
[ "VIQ QAH 334 S9 / NunL3Y \ - \r - \ 09 uwzm__uwuu_o mmn.%pﬂ%m
. !
clL ve quYmMOL pMom HOLOW 3AIMQ  JowoLioa
6S Hv3d 1HOIH NIVHd 3SVD
O | P O \ e
Sl
/ 19 ve v9 e
\ "GAH
N 9%
G9 61
MNVL 110 e \mw 79 iz AN
OITNVHAAH 7 - \\ .ﬁm.n.____mwmo._w 6L €9 L 19 4>
N vt A e By oz
14 L€ woowno, E[4 O M 82 |2v . LL—
8¢ 180ddOL! /o Ly ce — B A 8¢ mw,, wms e L !
6¢ ' i %N 7 35 |og _se 9L
89 o P vl T Tz | M e
P g€ or 4 o S l
Vo7 | za / /
14 \/ ) o (174 \ ° g o Lz 6 o o
S— cL— | ‘. L |
JIXV LNOHS TN N uawewoomaainG mots 61 Fr%mm? \.—N uaniawoo 62
19 0€ 3IHME /43AING MO
mecouois g AN v €
68# INILI TTV.LSNI S3qis H1og
1€ 6. 08 ™~ LL ‘HOLOW
e 89 { 3o asivson
8¢
66 1iwodeol %  8g e
L8 LTI dINNd FDHVHO Om\ 6S INHOVIN
40 1TTNI OL 3SOH LSNIN 40 ¥ILNID
dINNd JAIHA NO ISOH HVaH d QUVMOL 1HOd 61
«—  xxINVLHOdWIsx HOLOW IAING
Hv3d 1431
dNNd 3AIHA §s
NOILONS WMWM
H O (DH3addn
8y Y
“VIQ QAH 33H - A L LL
Ly L[ e INVA v

AUWOFR—0Z2 © I>AXDI—0

6-12



SECTION 6

HYDRAULIC

FIGURE 6-5. DRIVE HYDRAULIC DIAGRAM - 4WD

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
2792359 DRIVE HYDRAULIC DIAGRAM - 4WD Ref 6/E

1 2220374 Fitting, Straight 2
2 2220738 Fitting, Tee 1
3 2220622 Fitting, Reducer 1
4 2221026 Fitting, Tee 2
5 2220365 Fitting, 45° 2
6 2220375 Fitting, Straight 1
7 2220618 Fitting, Reducer 2
8 2220811 Fitting, Reducer 1
9 2220602 Fitting, Tee 2
10 2220366 Fitting, 90° 1
11 2220726 Fitting, 90° 2
12 2220582 Fitting, Straight 2
13 Not Used

14 2220646 Fitting, 90° 1
15 2220379 Fitting, Straight 1
16 2752723 Hose 1
17 2220700 Fitting, Tee 1
18 2220664 Fitting, 90° 1
19 2220451 Fitting, Straight 6
20 2220415 Fitting, Straight 8
21 2220375 Fitting, Straight 3
22 2220373 Fitting, Straight 1
23 2220603 Fitting, Straight 1
24 2220579 Fitting, Tee 1
25 2220516 Fitting, Cap 1
26 2220377 Fitting, Straight 1
27 2220710 Fitting, Reducer 1
28 2220407 Fitting, 90° 1
29 2220451 Fitting, Straight 2
30 2220235 Fitting, Plug 2
31 2220600 Fitting, Straight 2
32 2220466 Fitting, Tee 2
33 2220504 Fitting, Tee 1
34 2220362 Fitting, Tee 2
35 2220373 Fitting, Straight 3
36 2220502 Fitting, 45° 2
37 2220600 Fitting, Straight 2
38 2221068 Fitting 4
39 2220500 Fitting, 45° 4
40 2220451 Fitting, Straight 1
41 Not Used

42 2220240 Fitting, Plug 1
43 2220383 Fitting, Tee 1
44 2752495 Hose 1
45 2220469 Fitting, Tee 1

3120750 6-13

O=rCr»lI0<I o Z0——-IO0mv



O=rCr»l0<I o Z0——-IO0mMv

SECTION 6

HYDRAULIC

FIGURE 6-5. DRIVE HYDRAULIC DIAGRAM - 4WD (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
46 2220619 Fitting, Reducer 1
47 2752942 Hose 2
48 2752667 Hose 1
49 2752726 Hose 1
50 2752433 Hose 1
51 2752942 Hose 1
52 2752928 Hose 1
53 Not Used
54 Not Used
55 2752946 Hose 1
56 2752263 Hose 2
57 2752262 Hose 1
58 2752261 Hose 1
59 2752943 Hose 2
60 2752944 Hose 2
61 2752581 Hose 2
62 2752436 Hose 1
63 2752264 Hose 1
64 2752648 Hose 1
65 2753034 Hose 2
66 2750760 Hose 1
67 2752514 Hose 3
68 2753088 Hose 2
69 2753089 Hose 2
70 2751015 Hose 1
71 2750899 Hose 2
72 4100026 Sleeve, Hose 7ft/2.13m
73 2220710 Fitting, Reducer 1
74 2220642 Fitting, Tee 1
75 Not Used
76 4641076 Valve, Restrictor 1
77 2220711 Fitting, Tee 1
78 2220472 Fitting, 90° 1
79 2221032 Fitting, Swivel 2
80 2752325 Hose 2
81 2752362 Hose 2

6-14 3120750




SECTION 6

HYDRAULIC

FIGURE 6-5. DRIVE HYDRAULIC DIAGRAM - 4WD (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

6-15

O=rCr»lI0<I o Z0——-IO0mv



HYDRAULIC

SECTION 6

FIGURE 6-6.STANDARD HYDRAULIC DIAGRAM

y3als
6¢ o
18 !
62 \
%
] OrnvEaAH ¢k e _9|V®m \Vow HOLOW
ERENEEED] D 1 24 Ple,  oNIMS
OrNVHAAH \ ve o
O 3ON3Y343Y e & "
n// NHN13H /o N
= 1S
v 49 o €€ *
€ L 2 =)
MNVLTIO s v & mm on\
OINVHAAH -3 08 62 8 g
Jm MOT143344|
5 30 s
w 89", g 1 ot
- o
9 b se -0 & oc/nb
veT A_.v = h.v:v‘ mmumu
L
\_Jﬂ dinnd 9L 5 'y | €S
dinnd ARVITIXNY [ - Sl
D) E = m_m_>
[ /4 \zo;o:w 8 o rm oe ve st
Lb 6 ° o — o1 9l
ol dnnd T & o 9 NEle
OIMNVHAAH / v 89 14N
3AIHa : HIMO
ERIERERET 4 1 62 ‘
2L ' (24
12 N
41 an
9¢ —//5 1z 96
MN ™ NN
)
8/8 Si &L
29
0F e 0L r = Hnam
*14
o 9 St S ve9 wwodvia vl 4 _
A
A A
31viod Sl 6% 9l
WHOA1v1d Le Gl
._”_. 0s 148
9l air 1411 ve
340953131 ¥addn 8l

AUWOFR—0Z2 © I>AXDI—0

3120750

6-16



SECTION 6

HYDRAULIC

FIGURE 6-6. STANDARD HYDRAULIC DIAGRAM

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
STANDARD HYDRAULIC DIAGRAM
2792352 450A Ref 5/F
2792353 450AJ Ref 6/G
1 2220582 Fitting, Straight 3
2 2220710 Fitting, Reducer 1
3 2220618 Fitting, Reducer 2
4 2220379 Fitting, Straight 1
5 2221025 Fitting, Straight 1
6 4640744 Valve, Check 2
7 2220385 Fitting, Tee 2
8 2220619 Fitting, Reducer 2
9 2220775 Fitting, 90° 1
10 2220603 Fitting, Straight 1
11 2220567 Fitting, 90° 1
12 2220578 Fitting, 90° 1
13 2220497 Fitting, Straight 2
14 2220609 Fitting, Reducer 4
15 2220371 Fitting, Straight A/R
16 2220415 Fitting, Straight 14
17 2220628 Fitting, 90° 1
18 Fitting, 90° Options: 1
2220628 450A
2220473 450AJ
19 2220619 Fitting, Reducer 1
20 2220999 Fitting, Tee 1
21 2220237 Fitting, Plug 4
22 2220466 Fitting, 90° 4
23 2220606 Fitting, Tee 1
24 2220635 Fitting, Tee 2
25 2220501 Fitting, 45° 2
26 2220873 Fitting, Straight 1
27 2220428 Fitting, Pressure Check 2
28 2220429 Cap, Dust 2
29 0100020 Sealant, Pipe A/R
30 2220654 Fitting, 90° 5
31 Fitting Options: A/R
Not Required 450A 0
2220907 450AJ 1
32 2220509 Fitting, 90° 2
33 2220507 Fitting, 90° 2
34 2220600 Fitting, Straight 2
35 2220386 Fitting, 90° 2
36 2220605 Fitting, Tee 1
37 2220414 Fitting, Straight 1
38 2221034 Fitting, Tee 2
39 2752436 Hose 1
3120750 6-17

O=rCr»lI0<I o Z0——-IO0mv



O=rCr»l0<I o Z0——-IO0mMv

SECTION 6

HYDRAULIC

FIGURE 6-6. STANDARD HYDRAULIC DIAGRAM (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
40 2752996 Hose 2
41 2752434 Hose 2
42 2752669 Hose 1
43 2752947 Hose 1
44 2752948 Hose 1
45 2752434 Hose 1
46 2752726 Hose 1
47 2752479 Hose 2
48 2752668 Hose 1
49 2753072 Hose 1
50 Hose Options: 1

2752433 450A
2752453 450AJ
51 2753073 Hose 1
52 2752627 Hose 1
53 2752439 Hose 1
54 2752998 Hose 1
55 2753074 Hose 1
56 2752583 Hose 1
57 Not Required
58 2752623 Hose 1
59 2752999 Hose 1
60 Hose Options: 1
2753081 450A
2753077 450AJ
61 Hose Options: 1
2753082 450A
2753078 450AJ
62 2753075 Hose A/R
63 2753076 Hose 2
64 2752463 Hose 1
65 2753000 Hose 2
66 2752437 Hose 2
67 2220622 Fitting, Reducer 1
68 2220593 Fitting, Straight 1
69 Not Used
70 Hose Options A/R
Not Required 450A 0
2753079 450AJ 1
71 Hose Options A/R
Not Required 450A 0
2753080 450AJ 1
72 Hose Options 2
2753004 450A
2753003 450AJ
73 2753001 Hose 2
74 2220472 Fitting 90° 1
75 Not Used
6-18 3120750




SECTION 6

HYDRAULIC

FIGURE 6-6. STANDARD HYDRAULIC DIAGRAM (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
76 Fitting Options A/R
Not Required 450A 0
2220473 450AJ 2
77 2220819 Fitting, 90° 2
78 4640757 Valve, Colorflow 1
79 2220372 Fitting, Straight 2
80 2752463 Hose 1
81 1704395 Hose Tag Kit (Not Shown) 1
3120750 6-19

O=rCr»lI0<I o Z0——-IO0mv



O=rCr»l0<I o Z0——-IO0mMv

SECTION 6

HYDRAULIC

FIGURE 6-7.HYDRAULIC DIAGRAM LIST

2792356
2792361*

2792414

2792358*
2792359*

2792352*
2792353*

2792357
2792372

Note: Diagrams with asterick (*) are shown in the
preceding pages. Diagrams not shown are avail-
able from JLG service department.

Axle Lockout Hydraulic Diagrams:
2WD Machines
4WD Machines

Tow Bar Hydraulic Diagrams:

Drive Hydraulic Diagrams:
2WD Machines
4WD Machines

Standard Hydraulic Diagrams:
450A
450AJ

Standard Hydraulic Schematics:
Bang-Bang Valves
Proportional Valves

Ref.
Ref.
Ref.

Ref.

Ref.
Ref.
Ref.

Ref.
Ref.
Ref.

Ref.
Ref.
Ref.

6-20

3120750




SECTION 7 ELECTRICAL

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
7-1 ELECTRICAL DIAGRAM LIST . .. .o e 7-2
7-2 ELECTRICAL SCHEMATIC - DEUTZ ENGINE MACHINES ........................... 7-4
7-3 ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH CARBURETOR . ......... 7-8
7-4 ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITHEFI.................... 7-12
7-5 ELECTRICAL SCHEMATIC - ISUZU ENGINEMACHINES . . ... ....... ... .. .. ... ..... 7-16
7-6 HARNESS COMPONENTS INSTALLATION . ... ... . 7-20

3120750

7-1

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

FIGURE 7-1.ELECTRICAL DIAGRAM LIST

ELECTRICAL

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
Note: Diagrams with asterisks (*) are shown in the
following pages. Diagrams not shown are available
from the JLG Service Department.
ALARM ELECTRICAL DIAGRAMS
4933021 Motion Alarm Ref. 1/A
4633022 Travel Alarm Ref. 1/A
0258921/1283002 ETHER START ELECTICAL DIAGRAM Ref. 1/A
GENERATOR ELECTRICAL DIAGRAMS
4932915 110Volt Prior to S/N 56107 Ref. 2/C
4933150 110Volt S/N 56107 to Present Ref. 2/B
4932989 220Volt Prior to S/N 56107 Ref. 1/B
4933149 220Volt S/N 56107 to Present Ref. 2/B
4933070 GLOW PLUG ELECTICAL DIAGRAM (DEUTZ Ref. 1/A
MACHINES) (Prior to S/N 59303)
2400041 Fuse 200 Amp 1
2400044 Fuseholder 1
4922206 Harness, Wiring 1
4120035 Base, Light 2
2920129 Bulb, Light 2
3990010 Diode 6 Amp 1
2901691 Timer Relay, Glowplugs and Connector Kit 1
2901764 Battery Cable Kit 1
4933175 GLOW PLUG ELECTICAL DIAGRAM (DEUTZ Ref. 1/B
MACHINES) (S/N 59303 to Present)
4922542 Harness, Wiring 1
4120035 Base, Light 2
2920129 Bulb, Light 2
3990010 Diode 6 Amp 1
2901691 Timer Relay, Glowplugs and Connector Kit 1
1060904 Battery Cable 1
LIGHTS ELECTRICAL DIAGRAMS
4932917 Headlight/Taillight Ref. 3/D
4933027/1282937 Strobe Light Ref. 1/A
4932999 PLATFORM ELECTRICAL DIAGRAM Ref. 4/E
4933007 PLATFORM LOAD SENSING ELECTRICAL Ref. A
DIAGRAM
0258770 PROXIMITY SWITCH ELECTRICAL DIAGRAM Ref. 1/A
4933133 SOFT TOUCH ELECTRICAL DIAGRAM Ref. 1/A
7-2 3120750




SECTION 7

ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST

FIG & ITEM # | PART NUMBER DESCRIPTION QTYy. REV.
STANDARD ELECTRICAL DIAGRAMS
4933053 Deutz Machines Ref. 4/G
4933052 Ford Machines Prior to S/N 43370 (With Carbure- Ref. 2/D
tor)
4933093 Ford Machines S/N 43370 to S/N46089 (With Car- Ref. 3/C
buretor)
4933089 Ford Machines S/N46089 to Present (With EFI) Ref. 2/B
4933087 Isuzu Machines Ref. 3/B
STANDARD ELECTRICAL SCHEMATIC
1870085* Deutz Machines Ref. C
1870084 Ford Machines Prior to S/N 43370 (With Carbure- Ref. C
tor)
1870101* Ford Machines S/N 43370 to S/N 46089 (With Car- Ref. A
buretor)
1870099* Ford Machines S/N 46089 to Present (With EFI) Ref. B
1870098* Isuzu Machines Ref. A
0258431 2WD/4WD ELECTRICAL DIAGRAM Ref. 3/B
3120750 7-3

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-2.ELECTRICAL SCHEMATIC - DEUTZ ENGINE MACHINES

1GN_POVER SOFT TOUCH OVER RIDE CREEP REDAIKT _ TO PIN 7

PLATFORM ON SPEED INTERLOCK RELAY RED/HT 5ol 50-15_ SWING & LIFT

0 TILT & AT HIGH RANGE

SYSTEM DISTRESS £row ToPINT

412 VOC ENS IN LicHTS CARD DRIVE +12 VD& S IN
IGNITION PLATFORM SOFT TOUCH 0] HIGH RANGE IGNITION PLATFORM
N FROM OVER RIDE O FROM
CROUND (12) SWITCH / GROUND (12)
CONTROLveL/RED 2-7 e GRN, ENABLE CONTROL_vEL/RED 2-7

FooTSH TGH Ve

(12) (12)
YEL/RED 2-3 YEL/RED 2-4—0f¢ (12

(12)

12 Ve 120
GROUND veL/geo eou
CONTROL CONTROL
9 ENABLED
2. VATED PONER T
&3 BAR ASSENELY IS MOVED T
g =
¢ T I L
b LIMIT SHITCH NN TN VaTED iNgeRLaoi ~TIMER HOLD —————— EXISTING WIRING
CROUND SIGNAL FRON ——————— ADDED WIRING
ROl AETIVATED FOR OPTION
SOFT TOUCH CIRCUITS LEGEND
OFT SOFT TOUGH
LIMIT SHITCH
YEL/RED 2-7 1GN POUER UP YEL/RED 2-7 IGN POWER UP YEL/RED 2-7
YEL/RED 28 TGN PONER_PLATFORM ON YEL/RED 2-8 TGN PONER PLATFORM ON YEL/RED 2-8
EURQ S/S
OPTIONAL K FUNCTTON
RED o L s YEL/RED 2-21 CuTauT RELAY YEL/RED 2-21 __FOOTPEDAL DEPRESSED AND CONSOLE ENABLED _ YEL/RED 2-21
BLACK  secomd I +12V0C FROM 5/S FUNCT IONS WHEN ACTIVATED _REDWHT 50-13
R FLOW CONTROL GARD
= INTERVAL ON & B DOMESTI G LIFT/SWING
ReD oL | NTERAR GRN, L~ No RELAY JOYSTICK BLK
BLAK YEL/RED 2-21 RABETT W/10K OHM 7]
CONNECTS TO POTENTIOMETERS
= = | |o P 2d YEL/RED 2-23
8 & p
. duse| |8 7 I e
PLATFORM YEL/RED 2-21 gal %z RED/WHT ent \ 2% 7 e
&7 w52 o 017 D@{me \& ) [To ot
= -
o 2 Aoy
o Q0TI TeH ORG/RED 49-20, 14 ‘\éf 35 i | o7 ®
o 12, Y secow N = ponex ORG/RED 49-13
8 o o o
83 DeLAY O o 5 uzg $ oro/RED
a HORN 4 9 o & 525 %
o o6
H 8l |vewreo ] more S o g 23 nE ORO/RED LeveL 10
€ 5 5701 € YEL/RED 2-8 I 8 oo D [
o ol FODTPEDAL DEPRESSED g 9 YEL/RED 2-21 RELAYS LOCATED BELOW LIFT
y £ _AND CONSOLE ENABLED veLre 21 JH £ %:. AT H-3TELEVATION CARD
2 J 8 LOWER PLATFORM &) PLATFORM Blem{Hic Ratice -
YEL/RED 2-7 o YEL/RED 2-7 EE TELESCOPE LIFT YE/RED RoTATE o sig YE/RED PR v/ I'se g8 50
G o B i
£ g 8 s e HESEESE
o g Jg
fih J 3 B BN
20\g | I - z = z =z z LaE L
- 8 M 7| starT/apu o |83 Z 3 ] H 5 3 ] H ] H
PE S T0H 2|52
N g |3 %
g © RED/WHT REDAHT
o geleglez g | &g T fN 50-10 f T f T 50-10 f ? <
g | o = N ol g8 i AT E
5 i 3 |87 [™~REDAHT S
e OPTIONAL |38 0-17 NS
gl | \gu 5 - GLONPLUG BH 4 ReD)
4 K M & RED/AHT [0t
= , © L RED/WHT 50-12 (5018
oAl 9 o o - ol a ORG/RED 49-21 ~
€2 g g ST Sl 8 & z
3 e o N ) R e el o =] =]
¢ o 3 | 3 Fa o ReEDMHT| 311 51 i YN EnEn ENED 242
B ¥ 3 = ° ‘ ‘ = £7 "solie | 27 &7 Fh EEN 28| 22 4 74 =
®)0 E @2 T 149 @) G N) (P i8) (19 @8 @9 8) (17 @9 0
Vel V£ STl oY= 5 AEE Nk 5Ye
= Sl plu z e z o
N o ¥ Ez ez 92 Zo 3 ° Fz = Sow — v 53 E Wi
gupy o Br g8 wawcwms gy g bz ig 43H8cE 30y .3 G {s u3 va e 358 % Egig
3x oo Hu Su & ks 33 IR @y hedy oz BEEZ 538 PR a3 o3 @2 =X 0x.0
g5g8 % 23 9% -166A/30 cow. 23 &3 gy Qv Be  ZgFREG =93 S8 E9 28 o3 g3 gs 3 il
on gm g 8 @ (NUMBERS ) ! 3 %o ¥ 58 oz 02 %z 2 YUY Ea o 98 SE S@ up Um o ﬁoﬁ
3 H -126A/4 COND. & [ 3 = I ] g 5
e " BV IR = e >
(LETTERS )

7.4 3120750



SECTION 7

1GN_POWER
PLATFORM ON
TO TILT &
SYSTEM DISTRESS
LIGHTS

N/O
- 3 4 _BLK
BLU
YEL, (12)
SED 28 NOT USED 2 !
e
e 02 e (12) WHT BRN

T
FOOTSWI TCH

PROXY SWITCH

LIFT UP & LEVEL DOWN
CUTOUT CIRCUIT

LIFT UP & LEVEL DOWN

CUTOUT RELAY

FROM LEVEL
PINK
OOWN SWiTCH DING -y

FROM LIFT
UROUTPUT AN

0 LEVI

b a
PINK
Dk DOWN CTRCUIT

TO LI

ELECTRICAL

L

FT
TAN
A ue TiReulT

8 RELAYS IN
4 BROWN BLACK
S voe % CONSOLE BOX
o 1 TILT LIGHT STO DIN
> SONSOLE BV e ABOVE ELEVATION STD DIN
A e ANGL SNAIL CIGHT sme
5o ' i
VE' AUXTLARY
CONTROL EURO D0/S C/0 EURO B
EURO §/5 /0 EURO B
EURO DRIVE/STEER
FUNCTION CUTOUT
RELAY YEL/RED 2-7 IGN_POWER UP YEL/RED 2-7
YEL/RED 2-8 IGN_POWER PLATFORM ON
DOMESTIC NO RELAY- SYSTEN,
YEL/RED 2-21
CONNECTS T0 7a) EURO DRIVE/STEER ENABLED  YEL/RED 2-22 BELOW ELEVATION
SONECTS, T, AND LEVEL CONTACTS
o SEE H-5. H-B. & H-7
DRIVE/STEER
8 CONTROLLER ORG/RED
85, 870
1STRESS &
SHiNG = ORG/RED 49-16 LreHt =1
SEE SoFT TouH =
ORG/RED S
5 DRIVE 455 o
ORG/RED ORG/RED ORG/RED ENGINE SPEED ag >
49-13 49-13 1 49-16 ORAGQ/P;{ED il
1 -~ of
ORG/RED| ORG/RED BELOW +12VDC WHEN )
45-14 49-14 ELEVATION  FOOTPEDAL DEPRESSED. |
CONSOLE ENABLED.
RELAT LOCATED AT SITe O, HANDLE 9
AND BELGW ELEVAT o %} RT 3 e & TAIL
+12vDC - “i% L L TILT GENERATOR LS
FORTRER: DEPRESSED 32 MR AT ALARM Jrsaatsy (OPTION)
SNAIL SYI TCH OFF - TP RELAY  LIGHT g
BELOW %PEVAT\ON L@ ON ON
ABOVE_ ELEVATION DRIVE
AND LEVEL . SPEED/MODE 44D &
SELECTOR  MID g bl 5]
SWITCH. ENG 2Qlo|®
4WD ONI "G so-ds hMEN
P
4o e T 240 n | ol€lo
HIGH HIGH (7] : 3| AN
ENG enc. [of 9 4 g 32|18
WHT/YEL . N q . K =
484 l—_KF( g g I 2 5 < o
B ol o € o 4 .
o5 8§ 2| N o &
& 0] [if E o o
ORG/RED 49-21 orG/RED sa-21 | OB bel O3 E g g
|- ORG 55-48 H 3| 3|
o ‘ Ssitn s8] 8 E E
” ® " @9) @49) 1) @ 15 (13 @) (9 @) —@ 6 &7 H
w 5 \AAY i Y} \v4 v n
5 Yz ] _ ° S A « z
g s bk ig g dg gxb3 Sy oEg v o3 3 .8 Sghg £ 35
Y= o4od 6 ] T ol ol E - [ -83% 53 ]
$3 2228 S3 =9 =% 232 [ 25wy =25 PR g2 -2
Ed =% =g -1 o 22 °F g St L -3 2oE3 zz <z
&, & & B =85 §a B I¥ ] 5 zb  zE m cFES [FE3 B
o = = s 0
i = N =

3120750

1870085 C

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-2. ELECTRICAL SCHEMATIC - DEUTZ ENGINE MACHINES

s H S & v W . =z 5 sz L, E 3
oo 2u 5 g ° . p % T ssBsiy  3gal iz tgrg 5383 o8 52 s &3 S tpig
-0 e 2, gE  BOOM CABLES: g3 23 5o ee Jzgged  ZEzgds SEEE pa pa ¢ 5% 28 % =2:%
g5 98 22 2% 25 -160a/30 COND. s %3 0o g To BeBs Zo FE g 28 23 2859 28 03 o3 v 5y CEeg
&3 g8 25 o3 E (NUMBERS) 3 & 25 o> g5 oz oz 285z > o go oF 28 SE 58 LT EC A
Y s R e -1y %3 e Y
® Rl ® @ &) @ ©
Y DNNECTOR AT Y'Y N
G on o FE . H £z 88 8 .3 £z 33 - - I
- = - g <} @ 5 & 3 ¢ & g o 3 & & g a ¥ ¥ g 2 8 ¢ 2
~ s g 4 N b S 2 3 S o= s s ¥ g s 3 s S 33 S = N H
2 & 8 3 2 = 2 & g 5 £ = 13 & g 3 2 3 3 g g
52l Hﬂg & | H‘m i !J__lza
B = ar O VL
A £ sw
Sal MORELS EURO MODELS
2l a3 IN M.T.B.
g ¥
S < <
g c.c. LGheR “C. c.c. URRER
YEL/RED 2-30 o TELE LIFT JIB LEVEL LIFT
B T 9
N < 4 2| 86 49 q M M E M
x| u 3 2| ENGINE al E:
g g 2 g Sgl  AUNNING g ¢ g E
94 & &3 SB| GANEH ElE g g
@ H 5] a| RELAY R2 $5's J 2 g &|
S —oo R > N
£ i’ F 2 - g A 4 ¥ o [ Ers
Shodk de & o g Bg 4
. o g P ¥ ¥ {19 vy ¥ x: i
£.2 Tion € O go o) ol ol L 12] 2| 2 E
253, v R @ T S + Ao L oo TaN 24 2 N
gl = o v 3|
=8 ¢ o & NS L 55-1 g
83, 3 N Ki—
o< 1N YEL/RED 2- & &|ROTATE = =1 ) - verer Y
&= - o ® B LIFT Zo LIFT
g g BN e I
b 9 RT DOWN & oee T
M 19 9 E BN s
4 I - E o Fog
; g g k= S| S
L oPTIoNAL g g
FER: 3 S
o & 3% S GLOKPLUG N 3 LT U v & DO B
s 3l es 7z g 0 BLACK crowD
=28 o £ 9 “ WHT/YEL
29z g 48-6 MOT 10N BLU/ORG 52-10 MoTION
238 g VEL/RED 2-10 WD ENGINE
4 o TAN 6-2 LOWER LIFT DOWN
Nl LOWER +12VDC_OUTPUT WHEN_LOWER +12VDC OUTPUT WHEN UPPER
- ELE%UON BOOM IS BELOY HORIZONTAL UPPER &/0R LONERBOOMS ARE BELOW
o LSS @ T 1S hCTI VATED ELEVATION. (D)p* ™ "SRTARAL ShTCe 1S
7l YEL/RED 2-6 __IGN YEL/RED 2-6 16N N YEL/RED 2-6 ¢l 22 ABOVE HORIZONTAL LIMIT SWITCH ™21 (=122 'ACT IVATED ABiovE
ST WA N
5 RELAY R6 B0 15 "
2 LoDl
e 3 o SR repnr
7 o Hrosr aeon (T ) wr g - T5VDC OUTRUT WHEN LEVEL WiTHIN 3+ OR
N A
Tee H o | |2 et e me T e r
I b BLK VeTeR g o+ VALVE L €RO 3°)
g9 3 g < g = o YEL/RED 2-6 I
g 3 E RELAY R7 MID ENGINE WHT/YEL 4810 MID ENGINE WHT/YEL 48-10 MID ENGINE
I
5 f & SIGNAL LAWP
BY0C UTPUT WrEN
START
CEopLUG TMER
SOLENOID LY Jrene
o oPTIoNAL
- WHTYEL 48-2 sTART WHT/YEL 48-2 A S
g 2 by 208 %e N
E 3 = REl BATTERY+ RED WHT/YEL_48-10¢10)
9 = WHT/YEL 48-11(10)
s o rsEe © e
a & L RED 1-1_(10) Uik [ [zl[s][s oy
Bl
5 El
pot ALTERNATOR (DEUTZ) ol 3]
< | OPT I ONAL =2
. i GLOWPLUGS =
i 5 o A
2 STATOR o s0 AWS Eacn
£ g
S 3
H H AR IENT L
TEVPERATURE 1
STarTeR \ p 1 aux pofeR ° OPTIONAL
SOLENOID SOLENOI D SENSING AND BE’I‘UIFMZER(,;[i&"LwG
AUX v SWITCHING
START PONER CIRCUITS
MOTOR MOTOR

BRNAIMT 47-5

BRN/WHT 47-8

LAWP L INE
ENGINE OIL PRESSURE

BRNAHT 47-5

LAMP_LINE
OVDC LOW OR NO ENGINE OIL PRESSURE APU FROM PLATFORM OK

3120750



SECTION 7

ELECTRICAL

[ H . g -4 B
5 2 -z 2 ° z = £
23 5 Ex >z o do 9y bis Se ko L 29 Bs a SoEl Sx &5
d w3 g Fg o8 E393 s =g [ o) gaog Za =2
£ ofed g% o6 55 Jgge gt ot 3 S S 285% =2 o8
g2 %3¢ s & 32 s2za P B 8 & zz 3 Saz2 22 B
& & &Y ¢d 6 = 5 5% b L@ Sz =5 @ Lyag b= vs
BRCICI @ & © ® @ &) 5t
% V'Y Y Y Y,
g E z - EE s g ¢ B 3 8 g g 3 3
§ S g § € § g € g £t g £ g £ g g
s ER N s 3 s 3 S8 s 3 3 S 3 s N
& I 2 TERMINAL STRIP | E 2 E @ g E & z B g 3 3
MATN TERMINAL BOX = o > = =
26 !%T\ 20 !%5\ [30] [is] [z !%5\ Ig_il_éﬂ
ol o
B 3
=g ol
c. RS 3
SWiNG Bl 3
R i i
lZz% JV?D 70 HEAD & TAIL
PN 55-46 5 4D LIGHT RELAY
o O SECOND INSTANT| R13
DELAY OFF HIGH ENG
55-47 GENERATOR
oraut ®s
9 ¢ o L 1 4 o E ok e
2 5 g 9 =7 9
Jax oo I o J ] 3 P I - g MiD NG, " BLUZGRE 525
§ g Fepas 9 8 3 I g ~
o g g g g ogoaod 4 g 8 g E
Ay & & g unrs & HV(GH B B g Sl S| g RED
I Y Hien -
= 86 Wit 1280 BT ceneraton
Lo Fswe ONLY STEER  gRaxe +lo BATTERY RELAY
BBBJALVE [BEVALVE RIGHT 24
LIFT SWING el
RIGHT L8
° 3 2y
2g i
o e 35
LeFT M
sLack T BLACK Bl
3 3 POWER-MITE
BLU/ORG 52-10 YEL/RED 2-10 g & GENERATOR ==
YEL/RED 0 YEL/RED 2-10 TOWER
[RVEr
AN 62 Tan LoD
a5 ]9 RELA
RY AN 6-4
ORG/RED 438 oRG/RED 49-8 G -
Vo MAIN TERTNAL BOX
VALV
oRe/RED 49-9 oRG/RED 49-3
ORG/RED 49-2 ORG/ReD 49-2 RYIGNITION
ORG/RED 43-1 ORG/RED 49-1 Tiur oRG/RED 49-1 2 ENGINE RUNNING
WHT/YEL 48-5 WHT/YEL 48-5 HIGH ENG. WHT/YEL 48-4 APU C/O
R3 HomN
YEL/RED 2-6 YEL/RED 2-6 16N YEL/RED 2-6 R4 LOW FUEL
FUEL TANK
Lo RS HIGH ENGINE
LOHLEVEL FURL CERERATGR GurouT
SWITCH (178)
BRIAHT 47-12 ey s
MOUNT WITH 85 YEL
SRS W SieE T L R7 STARTER LockouT
= s Mo o METRIC_SIZE | SAE WIRE SIZE
om? GAUGE
R9  TONER DOWN LEVEL
0.5 20
R10 MAIN DUMP VALVE
Ri1 LIFT-LEVEL C/0 0.8 8
R12 LP SELECT 1.0 6
. RI3 HEAD & TAIL LIGHT 2.0 14
4724 oc ERN/ngGnq 3.0 2
RETORLFILTER
PRESSURE. 5.0 10
RETURN| § SMITCH (28 PS1) o BLACK (OPT IONAL) 8.0 8
FILTER BRN/WHT 47-10 -
b el EREE w0, 700 2 13.0 6
DIESEL ENGINE o T BealGe BLAGK b (OPTIONAL)
ALTERNATOR i S-BLACK 19.0 4
THROTTLE WIRING obTROT o T
(2000 5 pos 110N F@_@é ¥ 2 cuance
1874 CABLE ERC CONTROLLER = S HiGH DTFFERENT 1AL
WHT/YEL 48-5 In| TVEC VEL hATHe PRESSURE.
2 whire & ST (72 Ps1)
WA VAT 3 rep | MG ENG (2) 25| o TEve NOTE :
T/ VEL4BTD, 5 ReD_| AT 47- :
oreen | o () & RINT 378 e N L2 T ALL WIRES ARE 16AWG OR 1.Omm® UNLESS NOTED OTHERWISE.
BLAck 31 BLACK] Goouo AD0C0 e | v WG foe)
= s e o
= ACTUATOR e AIR FILTER
¥ wATT BRN/WHT 47-11 BYPASS SiVI TeH|
HIGH ENGINE N~
(ON-RETNRACT) £ YEL v ENGINE ENGINE LOW
o Loy ol NS
MID ENGINE S PRESSURE. SWITCH (7 PST)
(CI-RETRACT) &5 BRNAHT 47-5 1870085 C
BRN/WHT 47-8 LAMP L INE
BRN/WHT 47-5 ENGINE OIL PRESSURE

3120750

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-3.ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH
CARBURETOR

412 Ve

OWER

FOOTSWI TCH —————
! BLUE (12)

L

SOFT

SOFT Touck
OVER RIDE
WITCH

EEP
SPEED INTERLOCK RELAY

TOUCH QVER RIDE. CRI R (TOPINT
RED/WHT 56 WiNG & LIE

50711 ¢

G
8 e, 100t AR 10 e
CARD 08 HIGH RANGE

T

GRN , ENABLE
Li

@} CHT

YEL/RED
2228

I
If e I
Sho BLK (12) YEL/RED
SRon. RED (12 3025 croun ‘
[7]  +12VDC QUTPUT WHEN TRIP BAR
a o ASSEMBLY 1S HANGING FREELY. = | ENABLED
iR 8 SWITCH 1S AGTIVATED WHEN TRIP = I POWER TO
£ &o BAR ASSEMBLY 1S MOVED. g
o 2™ 10 +12VDC_OUTPUT = - - B
s § s SoFT ToucH PSS soeT Toucn
o SWiTCH LIMIT SWiTCH Nt VATED INTERLOCK . o TIMER HOLD
GROUNI RELAY SIGNAL FROM
CONTRL ACT IVATED
ETREDITS
SOFT ToucH
SOFT TOUCH z ORG/RED IND| GATOR
OPTION SOFT TOUCH Sy e
LIMIT SWITCH
YEL/RED 2-7 IGN_POWER UP. YEL/RED 2-7 I POWI P YEL/RED 2-7
VEL/RED 2-5 TGN PONER PLATFORW ON VEL/RED 26 TGN FONER PLATFORW ON VEL/RED Z-E
EURO S/S
OPTIONAL y FUNCT 10N
RED ok L o YEL/RED 2-21 CUTOUT RELAY YEL/RED 2-21 _FOOTPEDAL DEPRESSED AND CONSOLE ENABLED _ YEL/RED 2-21
BLACK 1 +12VDC FROM S/S FUNCTIONS WHEN ACTIVATED RED/WHT 50-13
L 4 pr— FLOW CONTROL CARD P
RED RE JOYSTICK
BLACK 7 EL/RED 2-21 RABEIT W/ 10K OHM
CONNECTS TO POTENTI OMETERS
= o s 2.8 YEL/RED 2-23
B4 § [
ENs 1N - m ot 1y [Pm| mepr o
PLATFORM gg Sz RED/WHT R (%%, J&
YEL/RED g% LEO - 2\ H e
YEL/RED 2-7(12) ) JE— Lo EEe T 2017 D@ e\ i,
o] YEL/RED YEL/RED ORG/RED 48-20 5 g =L oo 8 =] oRe/RED
o | 2-3(12) 2-4(12] = POWER ORG/RED 49-13 49-13
oy 7 secon . ) "
g SR o o oz v ® 4 on/meo
S P I =1 5@ 12 49-12
2/ HORN o gbg o oRG/RED feve
A8 vEL/RED Bl ORG = g g 532 = SR 10
2 & & g o2
J 8 FOOTPEDAL DEPRESSED S S YEL/RED 2221 ReLAYs LocaTensdlonl
g B _ ORGP veme oor B B = AT A3 ELEVATION
b 9 g LOWER PLATFORM S| PLATFORM T
E YEL/RED 2-7 | R YEL/RED 2-7 HE TELESCOPE UlFT Y0 TRoTate 29 sip veepeo PLATAR YEL/RED
. 4 5 FuEL seieor 53
. g g SwiToH &
2d S ug|
0 o o 3 z z L
- > > START/APU ul |53 E] V& 59 __ %% 59 £ L]
SwrToh g |28
e Tiilas el forawt 373 f jew
g3 3832 o8 B o
i~ 3| |SF [™~RED/WHT MODELS
5 g 017 ONLY
¥ I +3 TR 2
4 B E RED/WHT S0~ g
5 ° RED/RHT 50-12 A E
ad o o 2 g 3 I ORG/RED 49-21
@) | <] ] S 2y
g 3 9 29 g reowe 511 571 27 37 Bk url ul EnEn 27|37
g @ 3 B & || g "5 24 o & e ENES 2454 F3)E
G (£ ) ® T 14 P 18) @9 @9 (9 17) @3
E conECTOR AT Ve oY 2Ys sV'g gYS
A FOAVERI 0k M A Slelul ol 23 21al slE) ofzl gl 812
ovoEw =2 poo capips: =% I uE 82 gE 858 38wl w3 LECE = ad 28 “2 %8 8¢ Letz
o >4 B o, 2 BN S¥atde  Seedl =88 225 2558 o g3 T
2 33 ) o8 g 3 s8ofcf 3Bz 8843 o8 5 2g 23 93 gs & gsEf
7 ] E z g
H -1264/4 COND.& =" 3 s =z e 3 g 5
1664710 CONG - 2
(LETTERS)

3120750



SECTION 7

ELECTRICAL

LIFT UP & LEVEL DOWN

CUTOUT CIRCUIT

g P P 1 LIFT U & LevEL oom
IGNITION BLU CUTOUT RELAY
70 LEVEL
GROUND PINK pawn CIRCUIT
conTRaL 2 d FROM LEVEL s 2an
s NOT USED P oG SiiTeH Ty oet
WHT BRN !
— s
+12 Voc |
GROUND 10k TQ LIFT
Shoe PROXY SWITCH crou LiFT ‘Aes S
ot T
A o
BLACK 3
R
+12v0C WHEN 1
AT e
—— EXISTING WIRING S SENSING RANGE =
ADDED WIRING GROUN
FOR OPTION CONTROL
LEGEND
EURO DRIVE/STEER
FUNCTION CUTOUT
RELAY YEL/RED 2-7 IGN_POWER UP YEL/RED 2-7
VEL/RED 2-8 TGN POWER_PLATFORM ON

SYSTEM
DISTRESS
ENABLED RELAY

YEL/RED 2-22 BELOW ELEVATION

DOMESTIC NO RELAY-
A 7] EURO DRIVE/STEE]
YEL/RED 2-22 30

DRIVE/STEER
CONTROLLER

AND LEVEL CONTACTS
SEE H-5, H-6, & H-

a0
56
E

ORG/RED 49-16
jor

SEE SoFT TOUX

YEL/RED 2-7

RELAYS IN
CONSOLE BOX
STD DIN
STD DIN
S B
S0 B
ST B
EURQ D/S €/0 ELRO B
EURO /8 €/0 EURO B

5 DRIVE
ORG/RED) ORG/RED ENGINE SFEED
43713 4815 | 11 LECTOR ol
fher SWITCE 20D ONLY &
ORG/RED) ORG/RED BELOW &
49°14 49-14 ELEVATION g
RELAY LOCATED = g
i 412V WHEN g
RS s oL 3 T
CONSOLE ENABLED @
SNAIL SWITCH OFF, = — Jle | ceneraToR Swion
FoOTREDAL DEFRESsep, BELOW ELEVATION. D (GPTIGN) (CPTION)
—G ONSOLE BNABLED. 3
SWAIL SYITCH OFF . on on
BELOW ELEVAT ION
DRIVE
o] GENERATOR
ABOVE ELEVATION SEEED/MODE 4D & ON LIGHT
g AND LEVEL SELECTOR MID™ opg s
. SWITCH  ENG. 55 4g = 0RrG 2lg) GRN
47D ONLY Eas) bk 3
g — ko [2x 4D & M0 & i | w8
g o Hi i B h o8
Soke | |29 NG 3 | Benc. [of o < 53
6 0 e g 4 I g o = o
TR o o o 4 N 1 3
#E o5 g 8 g g 9 b
554 &g [y [ 9 g g o
ORG/RED 49-21 ORG/RED 49-21| 5| B g gl
- ORG 55-48 | 2| El Ei
ELEL sz saa ] E E E
@G 1o w @6) €49 1) o) 19 (2 @ @ @) — @) @) &7 )
5 3 Y Y g8 v v v Y o
2 g d o 5 B « 2
=, Sl =z 2o do 2x b Sa kg wy £9 B3 3 Seha =53 EEY
8 Zues sk -g =2 s573 8 °8 gg 2§ 82 8 ~ghg 5 23 1870101 A
53 22 2% a3 3s 8% 32 8% 65 ES F R 23 @sel iy P~
v EE 22 & 3 fxed BB 3 By 2z 2 73 Edz3 22 S
o 58 St 5= T I % zE &F 3 283 iz i
E 2 g = 5 E
3 = & S %

3120750

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-3. ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH

CARBURETOR

o - z
- H 5oE - =z 5 s £ £S5
.o, zo o ¥ Ezaz oxBaZe 24, O rzoz 5o Eg o zd uy 33 2, .k
g 3 O G- =2 BOOM CABLES: =5 - HE uE EEgnie- 2w wg LELDE WE wa Ll E¢ = °8 14 L=z
3¢ %o Bo Su 5 %2 2% LS ER 22X =R =5 B8 23 oeee EQE@ X 8% =22 238 < Sz2-8
25 0B 22 33 2% -166A/30 COND. B =g gug g og b o ) g =3 =3 =g ad o3 L3 ) Eowg
58 g& @5 Of E (NUMBERS ) @ & 25 g 55 oF o2 5z 2> Yr g o 2% SESa bm go -3 GO
Ay R Y -1y U3 YE Y
® g ; ©6 o8 ©
R
IR g B gz 188§ 8,3 EE R g g R g b
Lgog u N 2 s s 3 s 8 583 33 S 3 53 33 s i
328 3 E R £ g ¢ gz § % g 3 g EI g 8
22 [71 39] [40 9 @ 4 14 23
] - Yo toveL
! £9 ol SWITCH ON
b 25, MORELS EURO MODELS
| &5 N M.T.B.
g
N (e o
F G.C. LOWER G.C. G.C. UPPER
YEL/RED 2-30 5 TELE Cler IE] LEVEL s
i 1 { b ERR o
q o 8l5] 4 a9 3
Z o Pl ql 8o o o _
3 g o ¥ fy deieg g g g g
< S| 3 3 Sl& PU C. o% 85 p 9 g gl
@ z & a| RELAY'R2 o E 3 g ¥
S o o ™~
£ o 57 . ¥ i B g ET |
S kb & o B s 5
5 o g wirve [ N o E Ea [is 9] Y ¥ K: k
B e & | 5 ENGINE wof ) £D/WHT- ] o| S - 4
Gz2g N 03 ¢ RELAY i I I I A B Y 27 27 g
<Pog 4| o AN RB bl B4 (I w4 ] TAN Fel Eel S
s > g i o o 9 RN S H 851 K g
87,8 Bl el - 2 z 2 2 o ol u o e
o< — of o g ~| LOWER a| ROTATE a3 1B £, UPPER
1on YEL/RED 2-5 i o g & | T
g % calili | &l TELE CIFT & & B B CiFT R LIFT |
I LONER EMS YEL/RED 2-1 (16 @ 3 E:B out {:8 DOWN g:gm E:B oom 2 g% 2
= & &
- ] o - 3 3 8
B0 o 3 e E
N |20, 255 I - T a ¢ P
o = of 9 9
L EIE.- 8 N N
© I o 3 Sl < IN w LT | a
v & HORN El E o] BLACK GROUND
<22 o RELAY “’ m ¥
uss 2 < MO 10N worion BLU/ORG 52-10 woT LN
woeg 3 ~ MID ENGINE INPUT YEL/RED 2-10 MID ENGINE
4 B TAN 6-2 LOWER LIFT DOWN
E s e 5] SRR U R o A e
ELEVATION
P SWITCH 15 ACTWATED ELEVAT\ON R\ZL)NTALSW\TCH
BT ST O B o, O
N START MAIN wrac
g RELAY R& e uls "
whT/vEL| RED
18 3 EEE R0’ REDHT
7 ERNER oy (T ) wr s vaVGC GUTRUT wiEN evEL wiTRIN 3+ o 5¢
%ED (21717 MAIN
R ol o TILT SENSOR
= S o EEPEE Vatle B (QoUESTIC 5
o 4 4 SeER - :
e ~| 5 2 HER EE =) YEL/RED 2-8 1on
e d ¢ o EEE T BLL/ORG 52-20 v I
hea g § 8 WID ENGIE WAT/YEL 4510 WD ENGE wir/veL 48-10 Wi Encine
g I LonR Eus VEL/rED 251 (16 LONER. £ ‘
& & START_INTERLOCK WHT/YEL 48-7 YEL/RED 2-6 MID ENGINE
= START_INPUT WHT/YEL 481 1 ENGINE
TEVPERATURE
NI SHITGH (150°F)
OPTIONAL
YA sTRoBE
START QUTPUT WHT/YEL 48-2 START OUTPUT WHT/YEL 48-2 LIGHT
El ~ ENGINE OlL PRESSURE
o o SN (8 PSI), 48-9
s ] 146A 14GA IYEL/RED iy
g g ruslee rusiaLe 2567 |12,
a g
RED 121 (10) START ouTPUT S| o 4205 ot
2 el Lp
ALTERNATOR (FORD) RED WHT/YEL BRN/WHT 3o R e seLecT  vacu ¢
C o 1-1  48-26 47-8 il RELAY R12  SWITCH
5 A ik
2 % 3 L E = CAS/LP
2 2 J STATOR 4 ||y ENGINES ONLY
B R & EE -
E 2 - 2| OVERSPEED
E & T b INTERLOCK
- RELAY €L 48
L g ESE VEL/RED TEST POINT
o F LTSI
8 STARTER  p | AUX POWER p
Z\Z SOLENO 1D SOLENOID SENSING AND LAMP_L INE BRN/WHT 47-8 RED/GRN (18)
-3 SWITCHING HOUR N WHT/YEL
CIRCUITS VETER OILPRESSURE "%
755 SWiTcH (8 PS1)
‘ ERSPEED OVDC OK_|
= WHT/YEL 48-7 START INTERLOCK OVDC OK
BATTERY & WHT/YEL 48-1 START_INPUT
= BRN/WHT 47-8 LAMP L INE
BRNAMHT 47 BRNAHT 47-5 GVOC LOW OR NO ENGINE OIL

7-10

PRESSURE APU FROM PLATFORM OK

3120750



SECTION 7

ELECTRICAL

GENERATOR
WHT/BLK

HEAD LIGHTS
WHT/BLU

R =
[ wre

BLU/DRG 52-4

| BLU/ORG 52-5

¥ B S = 7
2 2 = & I o 5 ¢
£ 5o Ex >z Zo do 2y &o Sa ke L2 . a SokE
£ oYes 58 TE 38 af et . g o g2t
gy g23¢8 g8 5355 228t g el 8 =% PN
Tz st sg ] SF o2 SEzg i Bg 2 zE 3 ZEz3s
& 5| &% o@ 5 @ TE ¥ by Ge 5 =z x5 B SEm
& E g BV
35 H S
@ @) €9 ) @ @9 @ &
Y Y Y v v YV Y
o M z 9 o = 3 a s S g 3 a o
g Y 3@ g g g 2z & ¢ g € g ¥ £
3 2 g g S g g e € g z £ g g g
z ® g 2 TERMINAL STRIP | [ g @ g 3 g E g ] g
a - o MAIN TERMINAL BOX oD 5 ¥ ¥ ] & g ] o
26] [2- 11] [20 1 12 30] _[1 21 1 é_ﬂ
ol
c YEL/RED E
SWING 26 3 seconn 2|
DELAY ON ROM &
TIME 20
o 0
25 orG 4D
2o 55-46 3 |—FRoM
oo e | ¥
55-47 4D
INSTANT
4m OFF
g w99 S b I
g g W o - T 9|
b B T - S B o 9 E- I 9 HiGH ENG,
[ = g g oewass o = 3 ! 9 MID ENG,
¢ ¢ § 5 b 3| 3| 3] N =) &
g Y 9w I 8 9 o o g
2 2l gl oNLY [ 2| 2wD/ o o & % g g
a4 3 8§ 8 Hicn & B 8| g
5 & R8s SPEED
El= N wlTs
CONLTRDT = swine Low ONLY STEER BRAKE DRIVE 4o
CONTROL 2
ALVE VALVE RIGHT REV 24
IF ISWiNG A
& RIGHT & S g o .
o EE 9 §
LEFT LEFT FWD ==
BLACK BLACK gz
i 2 N
BLU/ORG 52-10 YEL/RED 2-10 - g &
YEL/RED 2-10 YEL/RED 2-10 TOWER
) T LeveE
86 1) RELAY
T RO TAN 64
ORG/RED 49-8 ORG/RED 49-8 EaNecH
o TONER
LEVEL
VALVE
ORG/RED 49-9 ORG/RED 49-9
ORG/RED 49-2 ORG/RED 49-2 B
ORG/RED 49-1 ORG/RED 49-1 TiLT ORG/RED 49-1
WHT/YEL 48-5 WHT/YEL 48-5 HIGH ENG WHTYEL 45-¢
YEL/RED 2-6 YEL/RED 2-6 =) YEL/RED 2-6
FUEL TANK
LON LEVEL
SWITCH (1/B)
BRN/WHT
= N/C SIDE
MOONTED UP
i,
2| ¥F T2/ FroM IGNITION
ddglg 28 weouie IngRERSE
EE
SEERER SR MHT
EEEEEE 474 BRN/WHT 47-4
=39 GAS/LP ENGINE 1 0o
g |8 GOVERNOR ) COVERNOR RETURN FILTER
FERE ACTUATOR RETURN| SWITCH (20 PS1) BLACK
ER FILTER BRN/WHT 47-10
BEERN | ik SO >
EERER oweR oy w Y e B w0 700 8
EEs G oUTRUT ) BRIAT SHTCH
FRE sTagT 478 craRcE
o e o = ST FERENT AL
T B V||| el e
@ fuion o] | ovemseren £ o e SnTGr (72 7s1)
INTERLOGK g D RN/WHT 476, ENGINE GOOLANT
4 HIGH TENPERATURE
T/ YEL 48-1 510 | Nl SWiTe (10°c)
croun o TA ey FoRD
S AIR FILTER
¥ wirT BRN/WHT 47-11 __¢7 BYPASS SWITCHL
S I OIL_PRESSURE,
+12VDC_SHUTDOWN WHT/YEL 48-24 £ PRESSURE SHITCH (7 PST)
+12VDC START DISABLED WHT/YEL 48-7 24 BRNAIHT 47-5 BLACK
BRN/WHT 47-8
BRNWHT 47-5 ENGINE OIL PRESSURE

3120750

RED
+12VDC 30 AMP
ROM  G.B

RED

E
GENERATOR
BATTERY RELAY

POWER-MI TE
GENERATOR

ELAYS |
MAIN TERMINAL BOX
R IGNITION
R2  ENGINE RUNNING

APU C/0
RS HORN
R4 LOW FUEL

RS HIGH ENGINE
GENERATOR CUTOUT

RS START
R7 STARTER LOCKOUT
RS MID ENGINE

RO TOWER DOWN LEVEL
MAIN DUMP VALVE
LIFT-LEVEL ¢/0
LP SELECT

R13 HEAD & TAIL LIGHT

OBSOLETES 1870084

HEAD & TAIL
LTGHT RELAY
&5 R13

METRIC SIZE | SAE WIRE SIZE
om? GAUGE
0.5 20
0.8 18
1.0 16
2.0 14
3.0 12
5.0 10
8.0 8
13.0 6
19.0 4

NOTE :
ALL WIRES ARE 16AWG OR 1.0mm® UNLESS NOTED OTHERWISE.

1870101 A

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-4.ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH EFI

1GN_POWER SOFT TOUCH OVER RIDE CREEP RED/WHT _ TO PIN 7

PLATFORM ON SPEED INTERLOCK RELAY 1 50-15_ SWING & LIFT

TO TILT & HIGH RANGE

SYSTEM DISTRESS FROM
FLOW TO PIN 7

12 VD EMS_ IN LIGHTS Lo DRIVE
SRoun (12) (12) SWITCH ORN/RED
CONTROL yE| /RED 2-7 YEL/RED 2-8 4

GRN , ENABLE

FooTsM! TeH 9, LIGHT
02 U8 ok (12 &€
YEL/RED 2-3 YEL/RED 2-4r— BLUE (12) o =
+12 VDC ¢
YEL/RED
GROUND
CONTROL RED (12) 5058
+12VDC OUTPUT WHEN TRIP BAR
a ASSEMBLY 1S HANGING FREELY. ENABLED
g SWITCH TS ACTIVATED wieN TRiP POWER_TO
Y SEMBLY |'S MOVED S YEL/RED 2-21 CoNTRoL
0
> LR SOFT TOUCH WADS UTENY  soFT ToucH
SWiTCH LIMIT SWITCH R CTIVATED. INTERLOCK ORG/RED 49-20 £R HOLD
CROUND P RELAY SIGNAL FROM
CONTROL 21 2 WHT C“N" szie"gﬁ Aﬁw#&?
SOFT TOUCH CIRQUITS
SOFT TOUCH GRN INDICATOR ==
OPTIO! SOFT TOUCH
LIMIT SWiTcH
YEL/RED 2-7 IGN_POWER UP YEL/RED 2-7 IGN_POWER_UP YEL/RED 2-7
YEL/RED 2-8 TGN POWER_PLATFORM ON YEL/RED 2-8 TGN POWER_PLATFORM ON YEL/RED 2-8
EURQ
OPTIONAL ‘ FUNCTION
WoRic L s YEL/RED 2-21 CUTOUT RELAY YEL/RED 2-21 __FOOTPEDAL DEPRESSED AND CONSOLE ENABLED _ YEL/RED 2-21
BLAGK 1 +12VDC FROM S/S FUNCT IONS WHEN ACTIVATED _RED/WHT 50-13
FLOW CONTROL_CARD
= o DOMESTI 0+ LIFT/SWING
P! RED NO_RELAY JOYSTICK
SLAK YEL/RED 2-21 W/ 10K Ok
CONNECTS 10 POTENT IOMETERS
= o s 2 YEL/RED 2-23
gy = RED/WHT
o 1 .
PLATFORM YEE/:ED o | 9 b;g 50{‘7
N YEL/RED 2-7(12) - FOOTSWITCH e Eg
Y] YEL/RED YEL/RED a 1 & ORG/RED
~ Q 2-3(12) 2-4(12) r1(12) ¢ ORG/RED 49-13 49-13
8 5 E i T e :
& B
S E IME] iy K}g@ ORG/RED
g HORN LED{EE hd
ol ad| 2 ORG/RED
> E YEL/RED BLU/ORG ey g 9 %55 = 49-13 [l
3 = . gy FOOTPEDAL DEPRESSED g s EL/RED 2221 RELAYS HOSATED, ator
g -
¥ > . AND CONSOLE ENABLED YEL/RED 2-21 I £ ELEVATION
of &
? ) w0 LONER PLATFORM 3 b PLATFORM
Ej:: YEL/RED 2-7 & o YEL/RED 2-7 s TELESCOPE LT Y0 RoTaTE. 9 JiB o YELRED TRpvel YRR
~ 14 o g FUEL SELECT 5| ’ ' ' '
] s ¢ b SWITCH o=
(o 3 3 =3
20\g 1 g ¢ z .
- o ¥ starraar o B 2 3 5 £ 5 = 5 £ 5 £
2 SwiTcH 2 | <2
g L S 9| |23 E f %RED/NHT f T f %REE/%T f i’
o £ g |Eg ol 50-10 i
g £ 88 %3 o 153 P AL
. EREE [~~RED/MHT
S 3| | S5l MODELS
=9 ~ WHT/YEL 25 patd DL En
¥ g 32 3¢
] & N | RED/WHT g8
o 8 B © m RED/WHT 50-12 € 50-14 &|
ﬁ@ E g g 5,‘ ) gg ;r ORG/RED 48-21 ~
g X P &
IS € g o 2 aLoweLue| | S § 2| = o o
Qg d 3 £ E AT 38 24 reowt| B3/ E1] Z7 27 27 51
> > o) = LIGHT o> ] 5016 | EEl &S f et SIS EN@aN  _adaeN |
D @2 149 P 19 (19 9 @9 1%) @9
> E =Y \/ A [AvES
- H SY& Y YV Y2V 5 5Y% Y o
g M E2z oz SaZe  3g ° bz .oz Ss & o— ax §5 Eo
g o B 3o 28 £ -8 HE B e85 384, w3 ] Rl 3@ £8 5533 58
gl 34 8 t s as b3 FSBEES =5 R 2805 35S 28 o3 e 53
33 8¢ 58 o3 =1 I ] z8 ¥ 58 of o 5z z Uz =3 oF 28 SE Sa 4a gm e
< 2 573 ] H F 3 2
g @ s ¥ R 23

7-12

3120750



+12 VDC
IGNITION

GROUND (12)
CONTROL  YEL/RED 2-7

EMS IN
PLATFORM

SECTI

IGN_POWER
PLATFORM ON
TO TILT
SYSTEM DISTRESS
LIGHTS

(12)
YEL/RED 2-3

N7

ELECTRICAL

LIFT UP & LEVEL DOWN
CUTOUT CIRCUIT

N/O
‘- 3 4_BLK
BLU
(12)
YEL/RED 2-8 2 1
) NOT USED "y
YEL/RED 2-4r——10R¢ (12) WHT BRN

0
FOOTSWI TCH

'UTOUT

FROM LEVEL
DOWN' SWi

LIFT UP & LEVEL DOWN

CUTOUT RELAY

PINK
TCH BN

TO LEVEL
PINK
DANK DOWN CIRCUIT

+12 VDO
A R o
PROXY SWITCH
CONTROL R FROM LIFT A weciRcUIT
UpoutPUT  TAN RELAYS
2 = ONSOLE BOX
€| BROWN BLACK C
g~ 2D b TILT LIGHT STD
¥ CONSOLE EMS ON, 1 ABOVE ELEVATION STD
AND METAL IN THE SNAIL LIG STD
o SENSING RANGE = SYSTEM DISTRESS STD
DRIVE AUXILARY  STD
CONTROL EURO D/S EURD
EURO S/5 C/0 EURD
EURO DRIVE/STEER
FUNCTION CUTOUT
YEL/RED 2-7 IGN _POWER UP YEL/RED 2-7
YEL/RED 2-8 IGN_POWER PLATFORM ON .
DOMESTIC NO RELAY-
GRS 70 EURO DRIVE/STEER ENABLED  YEL/RED 2-22 BELOW ELEVATION
YEL/RED 2-22 AND LEVEL CONTACTS
‘o SEE H-5, H-6, & H-7
DRIVE/STEER
CONTROLLER ORG/RED .
a
ELEE/\E%‘UN
RELAY SYSTEM ~|
ISTRESS &
LIGHT
2
g
N
‘ORG/RED ‘ORG/RED $ &
48013 48013 | 1 A,f”
ORG/RED ORG/RED BELOW
® 49-14 49-14 ELEVATION

RELAY LOCATED
AT H-3

+12VDC WHENS
FOQTPEDAL DEPRESSED. 2,
CONSOLE ENABLED, "=
SNAIL SWITCH OFF,
AND
BELOW ELEVATION

+12VDC WHEN
FOOTPEDAL DEPRESSED,
CONSOLE  ENABLED

TILT Tt
RELAY ('1GHT

SNAIL SWITCH OFF. o) % ™
AND 222
BELOW ELEVATION ol |
3 2 S gl e T 2 ¢ olgle|  Low
3 vl AL B T i HIGH Hioh (7| 87 4 glSlgl S
E Soat | |38 . g T 1 g glo[g]| Lie
o o WHT/YEL o i J N o a S| | BRN/wHT
48-4 & o o g 47-13 ¥
g g [ [ 7 R = g g g @ 5
2 [P E s - o wblAv gy &5 2 N
Sl ORG 10 11 S| =
ORG/RED 49-21 o 55-45 i
RIS E3SIEN £D 49
J 19 o @9 11 (9 19 (@2 ) @9 @) — @9 @) &)
Q! w >
£V 8 5 > Y 5 & Y
el 2 -l e s ) g - ol 2z
Ew il >4 Sl z 2o do Sx B Yg kg w8 @5 a o
LoZE 5% PERY & =] bz zd & & =¥ & @ 5¢ b3
328 53 g3 2% Ss =S &% S 38% AN X wS o8 25 S
M1 ¥4 Fa—in] = oz 2 S% T [Er it B2 ZE 22 =3 X
g W & 7 & od =5 &= & ¥ o Ga 5 zF B a 3
wo g . e E s &
g 5 £ : H
S a

GENERATOR
& SWITCH
(OPTION)

DOwWoo

HEAD & TAIL
LIGHTS

BLU/ORG 52-12

WHT/BLU

SWITCH
(OPTION)

3120750

1870099 C

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-4. ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH EFI

o
E] r4 L~ = % £
& 8 oo 5w s Z % 5 2 R z L, £ %
5z 2 o - z = 5o kg o ay 5 2 s
gu Bu 3 3® 28 oo camms: g 3 g oz sz885g 3L 4. uE LELE o3 ug s¢ &¢ 258 5§ Ltgig
8x oo B 3t &S _ieoa/mo cow.  So is 53 %3 a5 BB zg FEEY 2803 =3 =3 08 @3 g3 g2 3 3:%
%z O 385 & =1 ¢ ) G 8 =& o8 £oEof zE= % =8 23 5858 28 o3 &2 oa 38 £ ZEE
Q& §o 7 E & g8q8 g8oazoz 38z £ 3 oF 6% SE 33 Uz g oF ESW
Y= g oY ¥ N ok X
® i ® ©o  8e ¢ ®
ONNECTOR AT
oo o &  BASE OF BOOM . M z z %8 g ° M z z L Lok < 3 L M
& <] @ @ & 3 & g o S & & @ @ ¥ ¥ @ a <] 2
g g Y S 2 g S 3 s e 5 83 s 3 s 8 5 5 3 2 s £
a8 3 2 @ & g g gz 8 7% g z & g iz g s
B B  Gude  mphgh @ | | I I N @ ||
= 'y
A MODELS
b v ONLY
o
b= AEL 48~
S > y I 60 G.C.
= . TOWER
YEL/RED 2-30 8 l _TELE LIFT ROTATE 6.C.u18 6.C.LEVEL
i R 7 y g i
B o 34 B I g
g 2 < s 8 i
03 dd d aeme e S §
< g 3 Y N RUNNING o g S|
E HIE EE €9 =
o) z E E RELAY R2 3's e 3 - - =
3 ' £ 3
e 2 57
£ { 3 by X 815 l—:‘(
s b 42
g oo ” 8 /el E [ig}2+- (29} Yy vy
) IGNITION & pe&; w| ™ "
z m| ™) i LIFT 12
9532 3 RELAY R1 3 o b 4 ) o L & LevEL co N
et > 91 7 0 ] N Q| &| RELAY R11 ] )
25, = LR = > > wl ¢
a < 16N o 2 & = &|RoTATE 3 3| vis =
£ G Y g F|tee & & @ @ CiFT B3 wp.
g S xn) o 4 UPPER|
I 9 12 q out RT DOWN T s LIFT
4 o o o & & N B
4 BLU/ORG & o R
522 ? 5 3 |
. = o 9
g 5 E
© N 2| o IN wP LT [V up @
~og & HORN - & n BLACK ¢
<z2 o L RELAY &
gg; I - 8 NOTION BLU/ORG 52-10 MOTION
58 N z MID ENGINE INPUT YEL/RED 2-10 MID ENGINE
a g BLU/ORN S TAN 6-2 LOWER LIFT DOWN
g w2 g SR T, T e
o g g - LEREVA e ©r WO 1S ACTIVATED ELEVATION (e
K YEL/RED 2-6 IGN YEL/RED2-6 ION IGN o YEL/RED 2-6 21 ABOVE HOR | ZONTAL M
HEN
o | e M BOOMS AR
“ = VALVE wlaam LOW_HOR| ZONTALSW I TCH 13| "
= 86 RELAY S AGT IVATEDABOVE HOR| ZONTAL
o RED/WHT
| R10 50-1 -
~ 1 = = & %7 Age GRN T WHT B +12VDC OUTPUT WHEN LEVEL WA3-OR5°
o) = = &
S o ° PTIoNL|  BLK ¢ BLK T [ILT SENSOR
4 @l < 7 _SECOND 8| kY (BLK S (DOVESTIC ¢
g & N A DELAY ON 5 s = o | = DR EURO 3°)
hac| & b 3 3 = 1GN YEL/RED 2-6 16N
8 M o TIMER E ?
{NEG] (3 5 9 e
higs] al E 3 <
g - > S g
e § & z &
L e\ LP i -
= © & 3
» START RELAY @ &
T 3
870 WHT/YEL 48-1 START _INPUT WHT/YEL 48-1
y
B wirvEL 482 = |
el g
o
! —99 |
bat - 146 14GA Tgox o~ ° =
| g e FusiaLe 3 < @ 88
@ ol RED 1-1 (10)
FUEL
@ LTERNATOR (FORD RELK 874
C i a Al A ) RELAY P;
£ a o —AA—
- 5 ¢ 4 RECTIFER POWER $ oA
@ ¢ N o [ RELAY Jso Y
g = 3 o
S 2 - 85 5 g
F 2 | ks ¥ 5
- G
v 1 g WHT/YEL ] —| -
48-26
= 5l
STARTER AUX PONER B
SOLENO 1D SOLENOID SENSING AND Y
SWITCHING JUN Py 1
START CIRCUITS
START FKJ F P XXWWK R L E Y C BDD
I g 232 3 31 21 3 23121 1 3 2 1 1 1221
BATTERY T ENGINE CONTROL MODULE
= LAMP_LINE BRN/NHT 47-8 LINE
B BRN/WHT 47- - BRN/WHT 47-5 W_OR NO ENGINE OIL

7-14

D
PRESSURE AP

U FROM PLATFORM OK

3120750



SECTIO

N7

ELECTRICAL

5 g Z 8 ;@m @ @ g
2 g -2 w > slg « £
SR Zz Jo o oexbs  Sg &g o 20 B> 3 Seba M &5
g 4 o 58 F¥ ¥ b3 z8 g o2 Fr I A B g2¢ 58 BT
&3 g3 ¢% 58 1Sz 238 g =g 22 wS 8 % 2853 S -8
CE =0 zu =1 o% 23 % o S 8% & Iz 3 2Ez3 zZz 2z
LB 5| &% o® =% &3 zh &% o8 e g =5 =zF 3 - = b
; @ i @ g @ @ @9 @ & e
Y Y Y Y Y Y \VARY/
5 M z o o x o a o a8 = q o o x )
g 93 g g £ st & & g § 2 & g ¢ g g
s 35 3 33 sy § 3 s ¢ § 3 S8 S £
4 @ =1 TERMINAL STRIP | g 2 A - g & z 3 g 3 z I
T T o MATN TERMINAL BOX @ @ s = > = 8 & @ ¢ 2 £ S
,,,,,,, R I IO IR I N [ Mo b chd b b
M o
& 0
© B
2 ©
6.c /I N 3 g
G.C. AR 8
NATN i ¢ 2 N g
ol!FTq SWING LN 3 3
ROM | ol a| 3|
22 g5
= =] b HEE R HEAD & TAIL
=4 24 R o brrou @ UTGHT RELAY
SECOND + 8
OR ELA 0 OPTION @ HIGH ENG. ;S(V,a“
47 4D | GENERATOR 1GNITION
INSTANT N CUTOUT RS f30 VELRED
OFF £
o £ Y\ 2-6(12
B < b I i o b 89
S G I I I I 9 g MGt ene
EE = B awp o 9 =
o YRR d g deils 3 ol I I
g g ¢ 5 om ¥ 3 3 3 g o 9 g
| g g LN = od g 8 3l
o S 2 2 Y 5 gdowd o o g g 2
I 8 g 8§ i 8hicny 8| g RED
§ 9 & ORG cherb R0 S
gz Y 3 sastp Wity a2ec R ceneraror
= FROM .
L SWING “ FLow ONLY STEER  BRAKE DRIVE BATTERY RELAY
CONTROL| CONTROL
LVE BelVALVE RIGHT REV
IFT ISWING
RIGHT o
ful
1o g ¥
LEFT LEFT FWD o el
BLAGK BLACK g I
. 2 g 3 POWER-M I TE
YEL/RED 2-10 g & GENERATOR =
YEL/RED 2-10 [g/lEL
TAN 6-2 TAN 6-2 L VaLvE
6 [ RELAY
R9 1AN 6-4
ORG/RED 49-8 ORG/RED 49-8
TOWER
a LEVEL RELAYS IN
VALVE MAIN TERMINAL BOX
ORG/RED 49-9 ORG/RED 49-9
ORG/RED 49-2 ORG/RED 49-2 = R1IGNITION
ORG/RED 49-1 ORG/RED 49-1 TILT ORG/RED 49-1 R2  ENGINE RUNNING
HIGH ENG APU C/0
RS HORN
YEL/RED 2-6 7Y YEL/RED 2-6 8 R4 LOW FUEL
FUEL TANK
[ oW LEVEL Low », Low RS HIGH ENGINE
FUEL FUEL GENERATOR CUTOUT
il SWITCH (178) penymr_47-12  [IRELAY LIGHT
R4 RE START
N/C S1DE EL
MOUNTED UP L R7 STARTER LOCKOUT
R8 MID ENGINE
= RO TOWER DOWN LEVEL
N R10 MAIN DUMP VALVE
L0} MALFUNCTION
ORN/RED 49- 3 |NDICATOR L IGHT R11 LIFT-LEVEL C/D
—— ORN/RED R12 LP SELECT
o 49-21 2 Be RI3 HEAD & TAIL LIGHT
= oos ¢ g BRN,/WH
CLOGGED,
RETURN FILTER -4
PRESSURE
BLACK SWITCH (29 PSI1) v | RETURN
BRN/WHT 47-10 FILTER
E & = L% o Pt
= S YEL
TEWPERTURE
AP @ & FILTeR TERtRy o
= ALTERNATOR
3 L o o — Q,—<\; OUTPUT
E R = ENGINE e 8y
¥ -~ o, _TEW e 2
ENGINE COOLANT BRNAHT 47-6 @ al
HIGH TENPERATURE
swited (i1o-c) ,v\ﬂ)\ 510
] CLOGGED o
AIR FILTER AIR FILTER o | 2w
YPASS SWITCH BRNAHT 47-11 ( g 3 WATT
¥ vEL
B H J HMNM R K LJ ENGINE LOW HOUR
0IL PRESSWRE X METER
1 2 {3 13221 3213 T 47 @ SR
s o - 1870099 C
BRN/WHT 47-5 ENGINE OIL PRESSURE

3120750

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-5.ELECTRICAL SCHEMATIC - ISUZU ENGINE MACHINES

7-16

IGN_POWER SOFT _TOUCH DVER RIDE CREEP JRED/WIT 0 PIN 7
PLATEORM ON SPEED INTERLOCK RELAY RED/WHT o pol 5015 SWING & LIFT
TILT @21 Zo7a0S og/rep O RANGE
SYSTEM DISTRESS FROM | os Vas i
+12 VDC EMS IN GH FLOI ORG/RED 1, | ORI 7
IBNITION PLATFORM SOFT TOUCH 208 HIGH RANGE
FROM OVER RIDE -
CRQUND swiTeH ORN/RED
CONTROL - 49-40 RN, ENABLE
— FOOTSWI TCH 3 it
() ! 02 ore (12 = ﬁ_@l
YEL/RED 9-3 o | o YEL/RED 2-4( } BLUE (12) bR
“12.v0e ¥
GROUND BLK (12) RED (12) TSR
CONTROL
+12VDC DUTPUT WHEN TRIP BAR
g ENABLED
I POWER TO
&7 R ASSEMBLY IS MOVED cofjrol
> SOFT TOUCH THAYPEOUTERT  sorT ToucH
5 LIMIT SWITCH PN ITERLGCK ORG/RED 49-20 TIMER HOLD
GROUN S secono SIGNAL FROM
oTReL Wit seoun | £ PRV "EONeTiay
! TiM CIRCUITS
L SOFT TOUCH
SOFT_TOUCH s GRN ORG/RED IND | CATOR
OPTI SOFT TOUCH RN LIGHT
LIMIT SWITCH
YEL/RED 2-7 IGN_POWER UP YEL/RED 2-7 IGN_POWER UP YEL/RED 2-7
YEL/RED 2-8 TGN_POWER PLATFORM ON YEL/RED 2-8 TGN_POWER PLATFORM ON YEL/RED 2-8
ELRO_S/S
o [ty
RED CUTOUT RELAY YEL/RED 2-21 __ FOOTPEDAL DEPRESSED AND CONSOLE ENABLED _ YEL/RED 2-21
WORK LI GHTS
BLACK | +12V0C_FROM S/S FUNCTIONS WHEN ACTIVATED _RED/WHT 50-13
K FLOW CONTROL CARD.
= o DOMESTIG;
RED & L NO_RELAY ClorEe
BLACK ) - YEL/RED 2-21 W/10K OFM
CONNECTS 70 POTENT | OMETERS
= o fes 26 YEL/RED 2-23
B g © o WM | RED/WHT
PLATFORM 34 Ex RED/AWHT o202 P
YEL/RED 57 wgs o 50017
N YEL/RED 2-7(12) 3-8 [E— L | B R0
R YEL /RED I YEL/RED ORG o
al g 2-3(12) | o2-#(12) 7 (12) = Pover ORG/RED 43-13
al 2 - 7 SECOND I
8 5 DELAY ON o o wza =
i ALK v i D 17
S (12 8 ¥ o53 D—@—C
I HORN oq 0% ORG/RED %
>y YE\E/D;ED BLSUZ/ORG I g 8 333 = 49-13 190
¢ 4 & €T g oz ~ 7
R @t FOOTPEDAL DEPRESSED N YEL/RED 2-21 ReLAys Locatep_seion!
[ = _AND CONSOLE' ENABLED VEL/RED 2-21 g g ol AT H-SELEVATION
of & £
i ! Il PLATFORM A&
E YEL/RED 2.7 S O YEL/RED 2-7 e TELESCOPE e YEL/RED "RoTATE G JiB VEL/RED e YRR
ity
A o g FUEL SELECT &=
<. ol ¥ ¥ SWITCH o=
Za e N [l
; R 3 3 ><|
0i\g o g d = N z . . z z
o > >| START/APU w| |53 S T-__T 2 S Je 57___T& S7___72
2| SWITCH VEL Z| | s
<l s Fo ol |25 f %’RED/WHT f ? f TRED/WHT f %’
%) g es'ez | | &g iy 50-10 50-10
& = % 3| P
e A o A | g9 P Al
<o o OPTIONAL =l |z8] 5017 MopELS
06 - slonpLls B Rep T
j <& & RED/WHT L 90
; o | “ BEIN I RED/WHT 50-12 AN
aal 2 E g & Ho| 2o/ 8| ORG/RED 49-21
= R Ny 23 Sal S & z-| 2] o ] wel w] <o o]
adl @ = z7 & | 38| g9 repwT| 51| 3 %7 3 Zol z7] NN EnEn
g @ E BERRE SRR Sl £ B4 83 ENE =4 54
®dD) © (E @2) 9 T 19 (@) N (P i8) (19 28) (29 8) (17) 3
Y= B CONNECTOR AT SV & = =Y 5 sV g
ghaf 2f PLATFORN BOX M gl ax 5o 2o gl =13 ot %Z =le ol 25 g2
g8 Sy v FX 2% oo capLEs: - 2 UE BE 85 =858 3P wluwd LErE wg wa 3¢ 2¢ °s %@ 32
2« %0 By Su N %= 5N s BN S zER =z BEod -2 =8 N es (LS oy g N
2= g8 22 23 22 -16GA/30 COND. 53 &3 Qb3 o e Bp B 28 =3 =3 £a ®S o> o3 E2 B
bz &8¢ 55 °F 2 (NOMBERS ) o & =5 o f 55 ool Bz > g& 3 gz 28 SE Se ELR e
P S H z
3 H ~12G4/4 COND.& & f @ £ 0z 25
= 18GA/10 COND. =
(LETTERS )

3120750



E

TION 7

ELECTRICAL

ICN_PONER LIFT UP & LEVEL DOWN
PLATFORM ON CUTOUT CIRCUIT
ST i3 /o
+12 Voo EMS IN
[N ITION PLATFORM 3 4_BLK LIFT UP & LEVEL DOWN
Ou' FROM BLU CUTOUT RELAY o LeveL
GROUND (12) (12) J— PINK pown GrReU 1T
CONTROL YEL/RED 27 YEL/RED 2-8 2 1 o SEVEE PNk 4 26-¢
(12) H (12) NOT USED T+ 26-1 ‘Zéx(?
YEL/RED 2-3 | o YEL/RED 2-4r R0 (12) . WHT BRN ‘C‘f}(ec}
+12 voc FOOTSWITCH
oo m}%g 1o Lier
GROLND 6
conTROL PROXY SwiTCH ROM LIFT Tag’ I o GlReT
UPauTRUT  TAN d
g ! = 149 RELAYS IN
=) BROMN BLACK 5
&y o CONSOLE BOX
R +12VDC_WHEN
o 13 TILT LIGHT STD DIN
> L SONCOLE M Wi ABOVE ELEVATION STD DIN
—— EXISTING WIRING 0 N a RANGE = SNAIL LIGHT STD B
P
FOR OPTION CONTROL 2URD D/S €70 2Ro B
LEGEND EURO S/5 C/0 EURO B
EURO DRIVE/STEER
FUNCTION CUTOUT
RELAY YEL/RED 2-7 1ON_PONER_UP YEL/RED 2-7
YEL/RED 2-8 TGN _POWER_PLATFORM ON
DOMESTIC NO RELAY- SLSTEY.
YEL/RED 2-2
CONNEGTS TO 870 ] EURO DRIVE/STEER ENABLED YEL/RED 2-22 O LT N
YEL/RED 2-22 kY SEE H-5, H-6, & H-7 .
£ DR VE/STEER
! CONTROLLER
85 B70
= |
& SYSTEM )
HoisTeess &
ORG/RED 49-16 o
Eaa ke Bt [if 8
N
RI a
ORG/RED ORG/RED NGINE SPEED o
48713 48515 SELECTOR ° |
jte7 SWITCH 2WD ONLY 22 &
oRe/RED) owmgn‘ selon +12V0C wHEN 534 o
43-14 48-14 | ELEVATION  FOOTPEDAL DEPRESSED, 35" 2
CONSOLE ENABLED.
RELAY LOCATED  SuA|L SWITCH OFF, HANDLE 0! = g
ATH-3  AND BELOW ELEVATION T AT OER| SYSTEM S
" DISTRESS/ &
LIFT SWING +12VDC WHEN oz 9 AR GENERATOR
CARD CARD FOOTPEDAL DEPRESSED. 5 g [e, ALARM
CONSOLE ENABLED. =2 g 32 (OPTIONY
Sfe-{HicH Rance Ble{1cH RaNGE SNAIL SWITCH OFF — z 5
5252524 $2_82 %24 a0 o
3| 25535257 3| 259252257 BELOW ELEVATION oN  HEAD & TAIL oN
| 5e”s2T 528 B | me” s neg aBovE STEVATION —a LIGHTS
B35S 55 85 GBS 85 8BS RIVE GENERATOR Switeh
- - AND LEVEL SPEED/MODE & Lo—G D—1 ON LIGHT (OPTION)
g g Stviton NG 0% oRN
= | 0| bl
4 = s I ¥
8|28
2 == 2 [ 2 4WD & 2WD & - — I}
| s g El HIGH HIGH | 7| i ) 2I%|g| [FUEL ’
e SO o |22 ENG . |o| 2 - g EE
WHT /YEL I . : o S| 7| ern/mHT =
96 @ g o 4 g g o o i T | o o
2 o] [ T R > o o g I N b :
EREI = s ol A~ < I o g g o 3 | 3
3 s5s g4 [T X g g g
ORG/RED 49-21 ORG/RED 49-21| % E 1S g
= = | ] ORG 55-48 Z 3 S|
Z7 %7 el ey &| 2l 3|
i I I ORG/RED 49-8 | @ 7|
& =d I
4 to X 1) @0 15 (12 — 27 H —
gy > 3 B g & > ik 5 2
Ed & o g
oy T Y = =2 2o do 2y bs o ko L S5 Bs a Sob Sx EE)
L97s =¥ 0% o3 & [ bd =3 o S ¢ 8 o2 =€ g29 =3 oz
33 -% ERS 23 2% g3 2 52 FASEAN &S 83 =5 e es 23 593 [ o
B EE g =@ =g -1 oF o3 Sz T [ 5% TE ZE -2 i Zz ST
goy B & & o3 5 s EL N o Lo 5 Em x5 e trEe 8= §=
B 5 L E H 5 ¢
5 = & R
S H &

3120750

1870098 A

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-5. ELECTRICAL SCHEMATIC - ISUZU ENGINE MACHINES

. g 5w 5. e 25 5 % . B
[ o ~ Gz oz afo 2o s tz o= So & ax E5 =
on Sy B =€ BOOM CABLES: Lx 2 Yz BE o 88 08 R L2z =] ad 2@ 5582 Z2 Ly
3% En By Suw g9 g8 23 £S e 288828 S Egay S te S 5% 8% 2828 R 2
2208 % 2% 82 16630 conn. 23 &3 oby gBoEs  zo PREG o805 58 55 a8 a3 25 g2 =2 H
&= 82 55 og @ titbers) o & &S et 55 o os 5z > LE ca oF o8 S# Sa Lm oo e go
N NP =2 = 2,
SR L N w e yE g
® i ® 96  ©e ¢ ®
RUHE Y Y v
g g 8 S z 3 o 3 RN s g 3 3 S 8 S 3 3 = N £
& & g 2 @ g g ¢ gz & "¢ g 3 g g 3= g s
39] [40 32 yéﬂ 14 ngl -
3 H AT 0 LEVEL
3 Io MOBRLS SWITCH ON
S EURO MODELS
2| 23| ONLY IN M.T.B.
g &
> G.C.
z| G.C. LOWER G.C G.C.
YEL/RED 2-30 | TELE LIFT JI1B LEVEL
] q J
o | &/q) & R iz
g g S )
el g g RUNNING I = g
< 8| B APU C/0 (T 85 g p g
3z 3 RELAY Rz g o i
S #
£ o ¥ ass ] (<8 L
3 & &ra
g . 8 e Y MR [E [19 ¥ Y ¥
g . g 4
nzs S O RELAY 77 " ol . ol LIFT 20
253 2 R A3 (I A 4 b Lever co T =
=Cw = [ i - W © Qo | o RELAY R11 — 1 55-1
‘ - i NN g o 1809 5 =
o< 16N YEL/RED 2-§ f B S § = | Lower | &|roTATE 2| 2| uis T .
= 87 &| & TELE LIFT % @ B[ CIFT o
g 30 o o £¢
i 70 & out DOWN RT DOWN 7|88
| 3 Nl
o) Ry 3 0
S 5 e B E
gl g | N
L = OPTIONAL
3 g g GLOWPLUG P =
© g 3 3| AT IN up up @
—od & BN g Neins BLACK GROUND
<2¢ a ~ WHT/YEL
2oz H 48-6 MOT ION BLU/DRG 52-10 MOT 1N
258 s LY VEL/RED 210 WiD ENGIRE
ol > TAN 6-2 LOWER L IFT DOWN
c B840 RGN MR ERNED
o LF,;‘ETVASTW‘WCH Q@p _SWITeH 18 ACTIVATED
i YEL/RED 2-6 YEL/RED 2-6 T LoN YEL/RED 2-6 o [ JABVE HoR ToVTAL A O
TART i TV QUTRUT N UPPER 0%
2 RELAY R L LOW HOR|ZONTAL 4‘;
= Pl " AR N
WHTYEY E RELAY RED/WHT
+ ? Age GRN OIC WHT B +12VDC_QUTPUT WHEN
T MAIN LEVEL WITHIN 3°* OR 5°
"
ol DUMP TILT SENSOR
ol o RS VALVE ALBLK—E<®/(DOMEST\C 5
M 4 g OR EURO 3°)
4 3 gf = 16N YEL/RED -6 16N
STARTER — <
g g ogar 2| L
g 9 RELAY R7 = [MID|ENGINE WHT/YEL 48-10 MID _ENGINE WHT/YEL - MID ENGINE
&| & ‘
o o SIGNAL LAMP
= 0VDC QUTRLT WEN AT -
ORI IR L wor YEL/RED 2-6—
N4 —BLK—
OPTIONAL 680 mt =
WHT/YEL 48-2 i ~ STROBE
i - )
B 2 2 - YEL/RED 2-7T——
3 s £ RED
J N 3 RED 1-3(12)——
< . = —
g a % 14GA Bk (12)
! g 2 FUSIBLE =
| RED 1-1 (10) LINK
o ALTERNATOR
)
2 1368 i
o c FUSIBLE
B @ LINK N
N I3 STATOR o MTB GLON A ”{
T N PLUG RELAY WIAEL 48-14
z 2 WHT/YEL 48-15(10)
2 =
& &7 870 =
ok < Lo T
i STARTER AUX POWER P4 > WHT/YEL “5"6
£ SOLENDID SOLENO 1D GLOWPLUG:
85 TIMER WATER TEM
SENSOR 3
,,,,,,, GLOW PLUGS
— LAMP LINE BRN/WHT 47-8 LAMP LINE
- ENGINE OIL PRESSURE

7-18

BRN/WHT 47-5

N,
BRN/WHT 47-5 OVDC LOW OR NO ENGINE OIL

PRESSURE APU FROM PLATFORM OK

3120750



SECTION 7

ELECTRICAL

w w q = @ n
o 3 2 = ] 5 4 4
s 2 - 2 =g A o > g ¢ o«

Z £ 5ok > = o to oy s Sa kg o B2 Bs o Sobo Sx EEY
z= S PERT 36 =5 .5 Ud za o o woote I8 58 52¢ =3 S3
£ RS £3¢% S8 33 35 5558 [ 25 eS8 EN @%20% & -8
= TE =0 =g =1 oF 23 EIo S g TE Z& = 2Ezs Z T
g5 &7 ad 5B =% 83 A S = I ERig 82 iz

& £ S 1

g = = £ B 3

3
® @© @) €9 @ @ @
\Y4 \Y4 VARV \Y \v4 \Y4
o w 3 g g 8 " g 2 o 2 8 g @ 3 3
g ER g g 8 g e € g 3 g £ g 3 3 g
z o g z TERMINAL STRIP_IN- [ g g [l £ g 2 - z H
T T ® MATN TERMINAL BOX oo [ > = & & 3 ¢ 3 S z
b b b N T
- - o
T & 0
i 2 8
[ G.C g Z s 2
T swikc 3 2 3 3|
] ' prRom =7 i N
" 7 HEAD & TAIL
=9 ORG
=4 55-46 R 4w LTGHT RELAY
e SECOND INSTANT +12vDC 85 R13
ORG DELAY OFF HE FROM
52547 GENERATOR
- ouT
S WNITS o o < m s -
Ty g 9 E IS o g g e e
B = of of I 20 | Y b - B I 9 :
[ [0 ) ] MID ENG o BLUZORG 52-5
5 [ I GV BT = 3| 3| 8 ™ < 2| K
E- S S o g g S g T 3
o b (- g g
g 8 & suwurs F B AYE I g reo
kS e o 5 e
+12v0C
UPPER 55-46 UNITS FROM  C.B.  GENERATOR
LIFT SWING FLOW ONLY STEER BRAKE DRIVE o BATTERY RELAY
2 ONTROL o7
: [BEVALVE RICHT REV L
B SWING Jla
[id rifed
° RIGHT > g ol .
N glg) Toa
N o =¥ S
@ LEFT LEFT FWD il -
BLACK BLACK gz
—© i ' g 3 PONER-MI TE
@7} BLU/ORG 52-10 YEL/RED 2-10 - I GENERATOR =
L YEL/RED 2-10 YEL/RED 2-10 TORER
TAN 6-2 TAN 6-2 1) VALVE
LOWER 86 1) RELAY
R3 TAN 6-4
ORG/RED 49-8 ORG/RED 49-B aNeI
TOWER
87a LBVEL RELAYS IN
VALVE MAIN TERMINAL BOX
ORG/RED 43-8 ORG/RED 49-8
ORG/RED 49-2 ORG/RED 49-2 = R1IGNITION
ORG/RED 49-1 ORG/RED 49-1 TILT ORG/RED 49-1 R2 ENGINE RUNNING
WHT/YEL 485 WHT/YEL 48-5 HIGH ENG WHT /YEL 484 AU C/0
RS HORN
YEL/RED 2-6 YEL/RED 2-6 IGN YEL/RED 2-6 30 R4 LOW FUEL
FUEL TANK
RS HICH ENGINE
Low LEVEL
oPTION swiTen (1 78) GENERATOR CUTOUT
PULL COIL HOLD COIL Re START
MOT ION 30 MOUNT WITH 85
TS 70 \ 0 o ST L 7 STARTER LockouT
[ RS MID ENGINE
= FUEL ON
9 TOWER DOWN LEVEL
SOLENOID
R10 MAIN DUMP VALVE
A YEL(14)—] puLL F— WHT(14)—<B ¢—WHT(14) R11 LIFT-LEVEL C/0
B «—RED(14)— TCRA\ELR —BLK(14) —<C <—BLK(14) R12 LP SELECT
€ < BLK(14)—| [— RED(14) —<A <—RED(14) BRI WHT RIS HEAD & TAIL LIGHT
47-4 ot BRNAWHT 47-4
wlw cLoGGED
HE RETURN FILTER
22 RETURN| SITGH (26 PSI) o BLACK  (OPTIONAL)
Wi FILTER BRN/WHT 47-10
ik
EE N
B DIESEL ENGINE PR J— YEL
THROTTLE WIRING OUTPUT
[ADDCO 5 POSITION SHIELDE,
1874 CABLE ERC CONTROLLER [lren - & £ HIGH
- v ENGINE
LwiT/YeL 48506 WTE 4 enc (2) /fBLUE C S -
- =108 RED | \ip EnG (1) BLACK D & RNWHT 47-6 VO ERGTNE GOOLANT
D CREEN | | creen &, HIGH TEMPERATURE
BLACk A BLack] A 17 srom . N SWITEE C130-C)
GROUND ADDCO VEL DEVTZ
"] oraNGEG, ERC CLOGGED
V [/ WHITE H ACTUATOR o AIR FILTER AIR FILTER
K BRN/WHT 47-11 5 BYPASS SWITCH| 1870098 A
HIGH ENG]NE 20/7 CABLE Neh
(CW=RETRACT) /7 ¢ 13 YEL ENGINE ENGINE LOW
wo tew: 3060 & R e,
&
(GW=RETRACT) £ BRN/WHT 47-5
BRN/WHT 47-8 LAVP LINE
BRNWHT 47-5 ENGINE OIL PRESSURE

3120750

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

PLATFORM

SWITCH

PRIORTO

S/N 44253
401

S/N 44253

TO PRESENT,

PROXIMITY
SWITCH

2WD/4WD

DRIVE
VALVE
LOW FUEL
23} Ié INDICATOR
S /lﬁ'\)\
I Y. P
318A DS 59 -
WY 4018 SPEED
MAIN VALVE «’4‘ 401C VALVE
il

INSTALLATION FOR

401A . _TOWER
{ &) LEVEL HORN BATTERY CABLE
3 ALVE CALL-OUTS.

U

TILT 3
INDICATOR -

i U
p N
ﬁ @i’/ WN\
601 401A 601A \ ]
f ), 401J go1B 401G > “ NOTE: SEE ENGINE
&) )’ 401F
= &)

7-20 3120750



SECTION 7 ELECTRICAL

GROUND CONTROL BOX

S/N 44253
401
S/N 44253
TO PRESENT, - 705
705A

= 705B
RECEPTICAL 705C
(OPTIONAL) @
7050%@

705F 705H—_ &=

BOOM
571 ELEVATION

572 611B SWITCH
y 573 / 611E (LOWER)
, TO
| \ \ 5 RELAY 711
> = 5 612A 612
7t N 570 AN ‘@‘ 612B
I 611C HEADLIGHTS
AND B
s‘ ‘) 704 ! 1 g} } g TAILLIGH'{'S
/ 704A W “rivER MODULE $ ~
% 1= ], /704B (ISUZU ONLY) GLOow PLUG y

PRIORTO
S/N41790 ONLY
Ve
GENERATOR
BOX

] 535 CONTROL
5! 536 (Isuzu ONY)

566 =

537
538
~
703A
%/—703B
565 [N 705E
ENG. IGN. A LA
7 W =9 N 0 X
= 574 (DL o By \ YA,
602G 6065k ™ \ % 564
(Dlgﬂ-;ﬁ& ‘ ! THI%TTLE é'(;(i
N 602/‘ G CONTROLLER™ . "OrRENGINE
9\9 ) / (FORD ONLY) At
> 602D & 539
gggg THROTTLE N S/PAN
) coh%ggtléER PRESS Oy \g;$ ‘ ((\
602A"602e <3 ) 602D 578 \( BRAKE
602F 579 7/ ALTERNATOR VALVE

3120750 7-21

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

ELECTRICAL

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
HARNESS COMPONENTS INSTALLATION Ref.
4932999 PLATFORM BOX WIRING DIAGRAM Ref. 4/E
1 4922053 Platform Box Harness (Also Includes Terminal Block/ 1 7/G
Rail Assembly - See Section 4)
1A 4460418 Connector - 6 Position 6
4460419 Terminal, Female 34
1B 4460265 Connector - 9 Position 2
4460268 Socket, Female 18
1C 4460266 Connector, Female - 9 Position 1
4460268 Socket, Female 7
1D 4460266 Connector, Female - 9 Position 1
4460268 Socket, Female 9
1E 3990010 Diode - 6 Amp (Not Shown) 10
1F 4460613 Connector - 21 Position 1
4460508 Pin, Male (12 Gauge) 4
4460464 Pin, Male (16 Gauge) 10
4460466 Seal, Plug 1
1G 4460503 Connector - 31 Position 1
4460464 Pin, Male (16 Gauge) 30
4460466 Seal, Plug 1
1H 4460224 Connector - 6 Position (S/N 43370 to Present 1
Only)
4460268 Socket, Female 6
1J 4460225 Connector - 6 Position (S/N 43370 to Present 1
Only)
4460267 Pin, Male 6
1K 4120035 Base, Light 8
4460634 Terminal (16 Gauge) 7
4460635 Terminal (12 Gauge) 8
2103 Not Used
4 3990010 Diode - 6 Amp (Not Shown) 8
5to 11 Not Used
12 4460418 Connector - 6 Position (Not Shown - 2WD/4WD 1
Switch)
13 4460419 Terminal, Female (Not Shown - Used with item 12) 3
14 Cable, Electrical - 12/4 Options: 7ft/2.13m
1060012 Prior to S/N 60663
1060515 S/N 60663 to Present
PLATFORM BOX ASSEMBLY COMPONENTS Ref.
101 4460470 Nut, Conduit 2
102 4460471 Washer 2
103 4460428 Connector, Strain Relief 1
104 2920129 Bulb, Light 8
7-22 3120750




SECTION 7

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

ELECTRICAL

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
BOOM CABLES INSTALLATION
0258301 450A Ref. 8
0258302 450AJ Ref. 7
201 to 231 Not Used
232 4460466 Seal, Plug 8
233 4460502 Terminal - 31 Socket 1
234 4460473 Clamp. Cable 2
235 4460614 Terminal - 21 Socket 1
236 Not Used
237 Cable, Electrical - 12/4-16/10 (Upper) Options:
4922113 450AJ 1 3
4922113 450A (Prior to S/N 47619) 1 3
4922316 450A (S/N 47619 to Present) 1 1
1060603 Cable, Electrical - 12/4-16/10 Options: A/R
450AJ 40ft/12.2m
450A (Prior to S/N 47619) 40ft/12.2m
450A (S/N 47619 to Present) 27.51t/8.4m
237A 4460613 Connector - 21 Position 1
4460466 Seal, Plug 7
237B 4460508 Pin, Male (12 Gauge) 4
4460464 Pin, Male (16 Gauge) 10
237C 4460465 Socket, Female 10
4460509 Socket, Female 4
238 Cabile, Electrical - 16/30 (Upper) Options:
4922109 450AJ 1 3
4922109 450A (Prior to S/N 47619) 1 3
4922317 450A (S/N 47619 to Present) 1 1
1060516 Cable, Electrical - 16/30 Options: A/R
450AJ 40ft/12.2m
450A (Prior to S/N 47619) 40ft/12.2m
450A (S/N 47619 to Present) 27.9f/8.5m
238A 4460503 Connector - 31 Position 1
4460466 Seal, Plug 1
238B 4460464 Pin, Male (16 Gauge) 30
238C 4460465 Socket, Female 30
239 4922115 Cable, Electrical - 12/4-16/10 (Lower) 1 4
1060603 Cable, Electrical - 12/4-16/10 45ft/13.7m
239A 4460614 Terminal - 21 Socket 1
4460466 Seal, Plug 8
239B 4460465 Socket, Female 10
4460509 Socket, Female 4
239C 4460473 Clamp. Cable 1
240 4922112 Cable, Electrical - 16/30 (Lower) 1 4
1060516 Cable, Electrical - 16/30 45ft/13.7m
240A 4460502 Terminal - 31 Socket 1
4460466 Seal, Plug 1
240B 4460465 Socket, Female 30
240C 4460473 Clamp. Cable 1
3120750 7-23

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
241 1060494 Cabile, Electrical - 12/3 (Upper) 32ft/9.8m
242 1060494 Cabile, Electrical - 12/3 (Lower) 40ft/12.2m
GROUND CONTROL BOX WIRING DIAGRAMS
4933053 DEUTZ ENGINE MACHINES Ref. 5/F
4933052 FORD ENGINE MACHINES WITN CARBURETOR Ref. 2/E
(PRIOR TO S/N 43370)
4933093 FORD ENGINE MACHINES WITN CARBURETOR Ref. 3/C
(S/N 43370 TO S/N 46089)
4933089 FORD ENGINE MACHINES WITN EFI (S/N 46089 Ref. 1/A
TO PRESENT)
4933087 ISUZU ENGINE MACHINES Ref. 3/B
301 Harness, Ground Control Box Options: 1
Use 4922287 Deutz Machines Prior to S/N 48629 (Was p/n 3/C
4922162)
4922287 Deutz Machines S/N 48629 to Present 3/C
4922162 Ford Machines (Carbureted) Prior to S/N 43370 2/B
4922287 Ford Machines (Carbureted) S/N 43370 to S/N 3/C
46089
4922293 Ford Machines (EFI) S/N 46089 to Present 3/C
4922287 Isuzu Machines 3/C
3990010 Diode - 6 Amp (Not Shown) A/R
3990001 Diode - 3 Amp (Not Shown) A/R
3730115 Resistor 0-7.5 Ohms 12 Watts (Not Shown) 1
301A 4460418 Connector - 6 Position 8
4460419 Terminal, Female 38
4460714 Terminal 7
301B 4460224 Connector, Female - 6 Position 1
4460268 Socket, Female 6
301C 4460225 Connector, Male - 6 Position 1
4460267 Pin, Male 6
302 to 307 Not Used
308 3990010 Diode 6 Amp (Not Shown) 4
309 4120035 Base, Light 7
310 2920129 Bulb, Light 7
311 3730023 Resistor 510 Ohn 1/2 Watt (Not Shown) 1
312 4460634 Terminal (Single Wire) 3
313 4460635 Terminal (Double Wire) 11
314 to 317 Not Used
318 4922163 Harness, Proportional Control (Prior to S/N 44253 1 3/C
Only. After S/N 44253, this harness combined with
p/n 4922048 Valve Harness)
318A 4460449 DIN Connector without Diode 3
319 to 320 Not Used
321 Add-on Harness Options (Not Shown): A/R
Not Required Deutz and Ford Engine Machines 0
4922268 Isuzu Engine Machines 1
321A 3990010 Diode 6 Amp (Not Shown) 1
7-24 3120750




SECTION 7

ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
GROUND CONTROL BOX ASSY COMPONENTS Ref.
401 4922048 Valve Harness Assembly 1 4/G
401A 4460499 DIN Connector with Diode 19
401B 4460320 Connector - 2 Position 1
401C 4460267 Pin, Male 2
401D 4460424 Connector - 2 Position 1
401E 4460268 Socket, Female 5
401F 4460539 Housing, Terminal - 3 Position 1
401G 4460465 Socket, Female 3
401H 4460445 Connector - 3 Position (Not Shown) 1
401J 4460449 DIN Connector without Diode 1
402 Engine Harness Assembly Options (See Items 501- 1
575 for Breakdown)
4922050 Deutz Engine Machines
4922049 Ford Engine Machines with Carburetor (Prior to
S/N 46089)
4922269 Ford Engine Machines with EFI S/N 46089 to
Present)
4922242 Isuzu Engine Machines
ENGINE HARNESS ASSEMBLIES Ref.
4922050 DEUTZ ENGINE MACHINES Ref. 5/F
FORD ENGINE MACHINES
4922049 Prior to S/N 46089 Ref. 6/E
4922269 S/N 46089 to Present Ref. 7/G
4922242 ISUZU ENGINE MACHINES Ref. 4/E
501 to 534 Not Used
535 4460424 Connector - 2 Position 1
536 4460268 Socket, Female A/R
537 4460320 Connector - 2 Position 2
538 4460267 Pin, Male A/R
539 4460499 DIN Connector with Diode A/R
540 to 549 Not Used
550 Plug, Sealed Options: 1
Not Required Deutz/Isuzu Engine Machines
4460374 Ford Engine Machines
551 Terminal Options: 5
Not Required Deutz/Isuzu Engine Machines
4460375 Ford Engine Machines
552 to 553 Not Used
554 Seal, Terminal (Prior to S/N 46089 Only) 12
Not Required Deutz/Isuzu Engine Machines
4460608 Ford Engine Machines
555 Terminal (Prior to S/N 46089 Only) 12
Not Required Deutz/Isuzu Engine Machines
4460589 Ford Engine Machines
3120750 7-25

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



SECTION 7 ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FPRPO=J-0MrmMm N ZO—-—-IOmMoy

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
556 Housing - 4 Position (Prior to S/N 46089 Only) 1
Not Required Deutz/Isuzu Engine Machines
4460590 Ford Engine Machines
557 Lock, Terminal (Prior to S/N 46089 Only) 1
Not Required Deutz/Isuzu Engine Machines
4460591 Ford Engine Machines
558 Housing - 8 Position (Prior to S/N 46089 Only) 1
Not Required Deutz/Isuzu Engine Machines
4460587 Ford Engine Machines
559 Lock, Terminal (Prior to S/N 46089 Only) 1
Not Required Deutz/Isuzu Engine Machines
4460588 Ford Engine Machines
560 Terminal 3
Not Required Deutz Engine Machines
4460797 Isuzu Engine Machines
4460582 Ford Engine Machines
561 Lock, Terminal 1
Not Required Deutz Engine Machines
4460580 Isuzu Engine Machines
4460580 Ford Engine Machines
562 Housing - 3 Position 1
Not Required Deutz Engine Machines
4460579 Isuzu Engine Machines
4460579 Ford Engine Machines
563 4460460 Connector, Male - 4 Position 1
564 4460457 Terminal, Female 6
565 4460458 Seal, Terminal 6
566 Housing - 6 Position 1
Not Required Deutz Engine Machines
4460784 Isuzu Engine Machines
4460783 Terminal, Spade 5
Not Required Ford Engine Machines
567 Lock, Terminal 1
4460591 Deutz/Isuzu Engine Machines
Not Required Ford Engine Machines
568 Socket, Female 3
4460589 Deutz/Isuzu Engine Machines
Not Required Ford Engine Machines
569 Seal, Terminal 3
4460608 Deutz/Isuzu Engine Machines
Not Required Ford Engine Machines
570 Housing - 2 Position 1
Not Required Deutz Engine Machines
4460780 Isuzu Engine Machines
4460781 Socket, Female 2
Not Required Ford Engine Machines

7-26

3120750




SECTION 7

ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
571 Seal, Terminal (14-16 Ga.) 1
Not Required Deutz Engine Machines
4460458 Isuzu Engine Machines
4460789 Seal, Terminal (10-12 Ga.) 2
Not Required Ford Engine Machines
572 Connector - 3 Position 1
Not Required Deutz Engine Machines
4460459 Isuzu Engine Machines
Not Required Ford Engine Machines
573 4460457 Socket, Female (14-16 Ga.) 1
Not Required Deutz Engine Machines
4460457 Isuzu Engine Machines
Not Required Ford Engine Machines
574 4460449 DIN Connector without Diode (Prior to S/N 44253 1
Only)
575 Housing, Terminal 1
4460777 Deutz Engine Machines
4460777 Isuzu Engine Machines
Not Required Ford Engine Machines
Note: Items 576-583 used on Ford Engine Machines Ref.
Only.
576 4460713 Connector - 42 Position (S/N 46089 to Present) 1
577 4460725 Lock, Wedge (Center) (S/N 46089 to Present) 1
4460726 Lock, Wedge (Right) (S/N 46089 to Present) 1
578 4460800 Plug, Hole (S/N 46089 to Present) 27
579 4460799 Pin, Male 16-18GA (S/N 46089 to Present) 9
4460728 Pin, Male 12-14GA (S/N 46089 to Present) 4
580 2400061 Fuse (Not Shown - S/N 46089 to Present) 2
581 2400060 Holder, Fuse (Not Shown - S/N 46089 to Present) 2
582 Not Used
583 4460742 Connector, Male - 2 Position (S/N 51983 to Present) 1
STANDARD HARNESS COMPONENTS Ref.
601 Not Available Tilt Indicator Harness 1
601A 4460268 Socket, Female 6
601B 4460224 Connector, Female - 6 Position 1
602 Not Available Throttle Actuator/Controller Harness (Deutz & Isuzu) 1
Use 2910000 Throttle Actuator & Controller Assembly (Was p/n 1
0060033)
7008833 Mounting Clamp Kit (Not Shown) 1
7008836 Spring, Retract (Not Shown) 1
602A Not Available Throttle Actuator & Harness (Purchase p/n 1
2910000)
7016336 Boot Kit 1
602B Not Serviced Pin, Male 9
602C Not Serviced Connector, Male 1
602D 2910001 Controller & Harnesses (Purchase p/n 2910000) 1
602E Not Serviced Socket, Female 9
3120750 7-27

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
602F Not Serviced Connector, Female 1
602G Not Available Connector - 4 Position 1

4460693 Pin, Male 4
4460591 Clip 1
4460608 Seal, Terminal 4
603 Not Available Sunstrand Pump Harness 1
603A 7007497 Plug (Pump End) 1
603B 7007498 Plug (Engine Harness End) 1
604 Not Available Controller Harness Assembly (Lift and Swing) 1
604A 4460266 Connector, Female - 9 Position 1
4460267 Pin, Male 9
604B Not Available Connector, Male - 4 Position 2
Not Available Pin, Male 8
604C Not Available Connector, Female - 4 Position 2
Not Available Socket, Female 8
604D Not Available Connector, Female - 3 Position 2
Not Available Socket, Female 6
605 7019124 Controller Harness/Circuit Board Assembly (Drive 1
and Steer)
605A 4460265 Connector - 9 Position 1
4460268 Socket, Female 9
606 Ford Engine Harness Options (For replacement parts 1
refer to Ford engine dealer (Ford Engine Machines):
7019980 Prior to S/N 46089
7022137 S/N 46089 to Present (Engine Control Processor
Harness)
607 Not Available Speed Controller Harness Assembly 1
607A 4460265 Connector - 9 Position 1
4460267 Pin, Male 9
608 4360464 Proximity Switch and Harness Assembly (Harness 1
Not Sold Separately)
609 4922197 Proximity Switch Relay and Harness Assembly 1
(Harness Not Sold Separately/See Section 4 for
Relay Components)
610 Not Available Limit Switch Harness Assembly 1
1060341 Cable, Electrical 16/2 66ft/20.1m
611 0259198 Fuel -On Timer Module & Harness Assembly (Isuzu 1
Engine Machines Only)
611A 4460476 Connector, Female - 3 Position 1
611B 4460475 Pin, Male 3
611C 4460459 Connector - 3 Position 1
611D 4460457 Socket, Female 3
611E 4460458 Seal, Terminal 6
612 Not Available Relay Harness (Isuzu Engine Machines) 1
612A 4460476 Connector, Female - 3 Position 1
612B 4460475 Pin, Male 3
613 Not Available Dual Fuel Shut-Off Filter Harness 1
613A 7023679 Electrical Connector Kit (Includes [1] 2 Position 1
Connector, 2 Pins & 2 Seals)
7-28 3120750




SECTION 7

ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
OPTIONAL HARNESS COMPONENTS Ref.
701 Not Used
702 4921927 Articulating Jib Valve Harness Options (450AJ Only)
702A 4460326 Connector - 3 Position 1
702B 4460267 Pin, Male 3
702C 4460449 DIN Connector without Diode 2
703 Not Available Alarm Harness 1
703A 4460424 Connector - 2 Position 1
703B 4460268 Socket, Female 2
704 Not Available Strobe Light Harness 1
704A 4460320 Connector, Female - 2 Position 1
704B 4460267 Pin, Male 2
705 AC to Platform Receptacle Components Options
0258303 110V GFI Receptacle Ref. 3
0258305 220V GFI Receptacle Ref. 3
705A 0860038 Box, Switch 1
3960422 Gasket 1
705B Receptacle Options: 1
4460346 110V GFI
4460125 220V GFI
705C Shield, Cover Options: 1
4060700 110V GFI
4060092 220V GFI
705D 4460071 Connector, Strain Relief 1
705E Plug, Male Options: 2
4460205 110V GFI
4460233 220V GFlI
705F Harness-Receptacle Box to Boom Options (Prior 1
to S/N 41790 Only):
4921801 110V
Not Available 220V
1060494 Cable, Electrical - 12/3 18in/47cm
705G 4460205 Plug, Male (110V) 1
4460233 Plug, Male (220V) 1
705H 4460134 Receptacle, Female 1
706 Generator Electrical Components
4932915 110Volt Prior to S/N 56107 2/C
4933150 110Volt S/N 56107 to Present 2/B
4932989 220Volt Prior to S/N 56107 1/B
4933149 220Volt S/N 56107 to Present 2/B
3990010 Diode - 6 Amp (Not Shown) 1
706A 4921938 Harness - On/Off Switch (Powermite Control 1
Box to Ground Control Box)
706B 4460027 Receptacle, Electrical (Industrial) (110V) 1
4460125 Receptacle, Electrical (220V) 1
706C 4460190 Receptacle, Electrical (Standard) (110V) 1
4460125 Receptacle, Electrical (220V) 1
3120750 7-29

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7

ELECTRICAL

FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
707 4922432 Harness - Generator Timer to Relay (S/N 56107 1
to Present) (Not Shown - Located in Ground
Control Box)
708 4921827 Generator to Rear of Boom Harness (110V) 1
4921954 Generator to Rear of Boom Harness (220V) 1
Note: Harness used to connect AC at platform har-
ness to generator receptacle to power platform
receptacle.
1060494 Cable, Electrical - 12/3 26ft/8m
708A 4460205 Plug, Male (110V) 1
4460233 Plug, Male (220V) 1
708B 4460134 Receptacle, Female (110V) 1
4460701 Receptacle, Female (220V) 1
709 2920140 Platform Worklights Harness (Includes Light and 2
Wire Only)
2820035 Loom, Vinyl 9ft/2.8m
709A 4460598 Connector, Strain Relief 1
4460442 Terminal (Not Shown-Located in Platform Con- 2
sole)
710 4922140 2WD/4WD Valve Harness Assembly 1
710A 4460499 Din Connector with Diode 3
711 Not Available Lights Harness 1
1060341 Cable, Electrical - 16/2 37ft/11.3m
712to 714A Not Required
TOOLS Ref.
4921850 Service Harness (For setting Deutz Throttle Actuator) 1
801 7002821 Crimper (For Wire to Pin/Socket Connections) 1
802 7002823 Extractor (For Removal of Pin/Socket from Connec- 1
tors)
803 4460467 Extractor, Pin (Blue 16-18 Gauge) (For Removal of 1
Pin/Socket from Connectors)
4460510 Extractor, Pin (Yellow 12-14 Gauge) (For Removal of 1
Pin/Socket from Connectors)
804 7002828 Stripper, Wire 1
7-30 3120750




SECTION 8 DECALS

TABLE OF CONTENTS
FIGURE DESCRIPTION PAGE
8-1 DECALS INSTALLATION (STANDARD) . . . . .ottt e e e e 8-2
8-2 DECAL INSTALLATION (COUNTRY SPEC). . . . .ot eie e e 8-6

3120750

8-1

Ar-epOmU o ZO0=-—-IOmw



Ar-epOmU o ZO0=—-IOmw

SECTION 8 DECALS

FIGURE 8-1.DECALS INSTALLATION (STANDARD)
36 14 6\ 18 16

N = Z=F
= Z=
atiaN 72

5

Z=-

26 27 ==
5

L
b
o

—

8-2 3120750



SECTION 8

DECALS

FIGURE 8-1. DECALS INSTALLATION (STANDARD)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
STANDARD DECAL INSTALLATIONS
0258347 450A Ref. 6
0258348 450AJ Ref. 6
0271017 JLG Logo Decals Ref. 1
1 1703797 *Decal - Danger/Warning 1
2 1703798 *Decal - Danger/Warning 1
3 1703805 *Decal - Danger/Electrocution 2
4 1703804 *Decal - Warning/Crushing 3
5 1702784 *Decal - Legend 1
6 1703808 *Decal - Legend 1
7 Decal - Model Options: 2
1703774 *450A
1703775 *450AJ
8 1702860 *Decal - JLG Lift (5in) 1
9 1702774 *Decal - JLG Lift (3 1/2in) 2
10 1702773 *Decal - JLG (5in) 2
11 1702868 *Decal - - No Hands 2
12 *Decal - Attach Lanyard Here Options: 3
1702612 Prior to S/N 61091
1704277 S/N 61091 to Present
13 1701645 *Decal - 500LBS Max Capacity 1
14 1702688 *Decal - 500LBS Max Capacity 1
15 3251813 *Decal - USA 1
16 1701502 *Decal - High Oil Level 2
17 1701503 *Decal - Low QOil Level 2
18 1701504 *Decal - Hydraulic Oil 2
19 1702153 *Decal - Inspection 1
20 Not Available Decal - Bar Code 1
21 1700584 *Decal - Patent 1
22 Not Available Nameplate - Serial Number 1
23 1701509 *Decal - Manual 1
24 1702300 *Decal - Tie Down /Lift 6
25 1701500 *Decal - Tie Down /Lift 4
26 1701529 *Decal- Arrow 4
27 Nameplate Options: 1
3251243 *120V-60Hz
3252507 220V-/5060Hz
28 0860520 Box, Manual Storage 1
29 1060279 Cable, Lanyard 1
30 0641408 Bolt 1/4”-20NC x 1” 1
31 4751400 Flatwasher 1/4” 6
32 3311405 Locknut 1/4”-20NC 5
33 3820001 Rivet A/R
34 3252347 Decal - Footswitch (Part of 4360031 Footswitch) 1
35 Not Used
3120750 8-3

Ar-r>pOoOmU oo ZO=—-Omwm



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8

DECALS

FIGURE 8-1. DECALS INSTALLATION (STANDARD) (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
36 Decal - Fuel 1
1701542 Ford Engine Machines
1701505 Deutz Engine Machines
37 Decal - LPG Gas A/R
Not Required Non-Dual Fuel Machines 0
1701543 Dual Fuel Machines 1
38 Decal - LP Gas Liquid Withdrawal System A/R
Not Required Non-Dual Fuel Machines 0
1700818 Dual Fuel Machines 1
39 Not Used
40 1702265 *Decal - Upright Level Override 1
2910061 Decal Kit (Includes ltems with Asterisk*)
8-4 3120750




SECTION 8

DECALS

FIGURE 8-1. DECALS INSTALLATION (STANDARD) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3120750

8-5

nre>omo o ZO0—-I0Omo



ArPOMU © ZO0—-Omo®

SECTION 8 DECALS

FIGURE 8-2.DECALS INSTALLATION (COUNTRY SPECS)

36 14 6 18 16
T
o . O
] 4
i / D 3
JhE M 8
L S—
10 24
Oq @]
O O o .
! ' 9
25 TV 24 g S 4
% DW% N \ | [
0 “ q]D Q g .
3y & Sl
=20222119 26
p
C \
|
/G 5/15
| ”J 3—7
— /3

“T\
M

\l\
|

\(\\}"\

W\
5008
1177

(]
i

)

‘l\l\.\

Il
i

8-6 3120750



SECTION 8

DECALS

FIGURE 8-2. DECALS INSTALLATION (COUNTRY SPECS)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
DECAL INSTALLATIONS
0258369 450A Canadian Spec (English/French Languages) Ref. 5
0258371 450A Chinese Spec (English/ChineseLanguages) Ref. 2
0258367 450A Domestic2 Spec (English/Spanish Lan- Ref. 4
guages)
0258363 450A Japanese Spec Ref. 2
0258365 450A Korean Spec Ref. 2
0258373 450A Latin American/Brazil Spec (Spanish/ Ref. 6
Portaguese Languages)
0258370 450AJ Canadian Spec (English/French Languages) Ref. 5
0258372 450AJ Chinese Spec (English/ChineseLanguages) Ref. 2
0258368 450AJ Domestic2 Spec (English/Spanish Lan- Ref. 4
guages)
0258364 450AJ Japanese Spec Ref. 2
0258366 450AJ Korean Spec Ref. 2
0258374 450AJ Latin American/Brazilian Spec (Spanish/ Ref. 6
Portaguese Languages)
0271017 JLG Logo Decals Ref. 1
1 *Decal - Danger/Warning Options: 1
1703924 Canadian Spec
1703925 Chinese Spec
1703923 Domestic2 Spec
1703926 Japanese Spec
1703927 Korean Spec
1703928 Latin American/Brazilian Spec
2 *Decal - Danger/Warning Options: 1
1703930 Canadian Spec
1703931 Chinese Spec
1703929 Domestic2 Spec
1703932 Japanese Spec
1703933 Korean Spec
1703934 Latin American/Brazilian Spec
3 *Decal - Danger Electrocution Options: 1
1703936 Canadian Spec
1703937 Chinese Spec
1703938 Japanese Spec
1703939 Korean Spec
1703940 Latin American/Brazilian Spec
4 *Decal - Warning/Crushing 3
1703948 Canadian Spec
1703949 Chinese Spec
1703950 Japanese Spec
1703951 Korean Spec
1703935 Domestic2 Spec
1703952 Latin American/Brazilian Spec
3120750 8-7

Ar-r>pOoOmU oo ZO=—-Omwm



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8

DECALS

FIGURE 8-2. DECALS INSTALLATION (COUNTRY SPECS) (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
5 *Decal - Legend Options: 1
1702784 Canadian/Domestic2 Spec
Not Required Chinese/Japanese/Korean/Latin American/
Brazilian Spec
6 *Decal - Legend Options: 1
1703808 Canadian/Domestic2 Spec
Not Required Chinese/Japanese/KoreanLatin American/
Brazilian Spec
7 Decal - Model Options: 2
1703774 *450A
1703775 *450AJ
8 1702860 *Decal - JLG Lift (5 in) 1
9 1702774 *Decal - JLG Lift (3 1/2 in) 2
10 1702773 *Decal - JLG (5 in) 2
11 *Decal - No Hands Options: 2
1704000 Canadian Spec
1704001 Domestic2 Spec
1704002 Latin American/Brazilian Spec
Not Required Chinese/Japanese/Korean Spec
12 *Decal - Attach Lanyard Options: 3
1704003 Canadian Spec (Prior to S/N 61091)
1704277 Canadian Spec (S/N 61091 to Present)
1704004 Domestic2 Spec (Prior to S/N 61091)
1704277 Domestic2 Spec (S/N 61091 to Present)
1704005 Latin American/Brazilian Spec (Prior to S/N 61091)
1704277 Latin American/Brazilian Spec (S/N 61091 to
Present)
Not Required Chinese/Japanese/Korean Spec
13 1703996 *Decal - 500LBS Max Capacity 1
14 *Decal - 500LBS Max Capacity Options: 1
1702688 Canadian Spec (Prior to S/N 46476)
1704112 Canadian Spec (S/N 46476 to Present)
1702688 Latin American Spec (Prior to S/N 51137)
1704112 Latin American Spec (S/N 51137 to Present)
1702688 Domestic2/Brazilian Spec (Prior to S/N 61091)
1704112 Domestic2/Brazilian Spec (S/N 61091 to Present)
Not Required Chinese/Japanese/Korean Spec
15 *Decal - USA Options: 1
3251813 Canadian/Domestic2/Latin American/Brazilian
Spec
Not Required Chinese/Japanese/Korean Spec
16 1701502 *Decal - High Oil Level 2
17 1701503 *Decal - Low QOil Level 2
18 1701504 *Decal - Hydraulic Oil 2
8-8 3120750




SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION (COUNTRY SPECS) (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
19 *Decal - Inspection Options: 1
1704006 Canadian Spec
1704007 Domestic2 Spec
1704008 Latin American/Brazilian Spec
Not Required Chinese/Japanese/Korean Spec
20 Not Available Decal - Bar Code 1
21 1700584 *Decal - Patent 1
22 Not Available Nameplate - Serial Number 1
23 1701509 *Decal - Manual 2
24 1702300 *Decal - Tie Down /Lift 6
25 1701500 *Decal - Tie Down /Lift 4
26 1701529 *Decal - Arrow 4
27 Decal Options: A/R
3251243 *120V-60Hz - Canadian/Domestic2/Latin Ameri- 1
can/Brazilian Spec
3252507 220V-50/60Hz - Canadian/Domestic2/Latin Ameri- 1
can/Brazilian Spec
Not Required Chinese/Japanese/Korean Spec 0
28 0860520 Box, Manual Storage 1
29 1060279 Cable, Lanyard 1
30 0641408 Bolt 1/4”-20NC x 1” 1
31 4751400 Flatwasher 1/4” 6
32 3311405 Locknut 1/4”-20NC 5
33 3820001 Rivet A/R
34 *Decal - Footswitch 1
1703984 Canadian Spec
1703982 Chinese Spec
1703983 Domestic2 Spec
1703980 Japanese Spec
1703981 Korean Spec
1703985 Latin American/Brazilian Spec
35 *Decal - Maximum Tire Load Options: A/R
Not Required Canadian/Domestic2 Spec/Latin American/ 0
Brazilian Spec
1703809 Chinese/Japanese/Korean Spec 4
36 Decal - Fuel Options: 1
1701542 Ford Engine Machines
1701505 Deutz Engine Machines
37 Decal - LPG Gas A/R
Not Required Non-Dual Fuel Machines 0
1701543 Dual Fuel Machines 1
38 Decal - LP Gas Liquid Withdrawal System A/R
Not Required Non-Dual Fuel Machines 0
1700818 Dual Fuel Machines (English Language) 1
1704271 Dual Fuel Machines (Canadian Spec) 1
1702720 Dual Fuel Machines (Spanish Language) 1

Ar-r>pOoOmU oo ZO=—-Omwm

3120750 8-9



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8

DECALS

FIGURE 8-2. DECALS INSTALLATION (COUNTRY SPECS) (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
39 Decal - CSA Options: A/R
3252221 Canadian Spec 1
Not Required Chinese/Domestic2/Japanese/Korean/Latin 0
American/Brazilian Spec
40 *Decal - Upright Level Override Options: 1
1702265 Canadian Spec
1703988 Chinese Spec
1703989 Domestic2 Spec
1703986 Japanese Spec
1703987 Korean Spec
1703991 Latin American/Brazilian Spec 1
Decal Kit Options (Includes items with asterisk* when 1
equipped with that spec):
2910115 Canadian Spec
2910114 Domestic2 Spec
2910116 Chinese Spec
2910112 Japanese Spec
2910113 Korean Spec
2910117 Latin American/Brazilian Spec
8-10 3120750




SECTION 9 RECOMMENDED SERVICE PARTS STOCK

MODELS 450A/450AJ WITH PROPORTIONAL CONTROLS
The following list will service fleets of machines (built to current production per date on the front cover) with
emergency repair parts which can be installed in the field. Parts from the list should be replaced when inven-
tory is depleted to keep service parts stock supplied. For further infomation, contact your JLG dealer or the
JLG Industries Parts Department.

JLG PART DESCRIPTION QTY PER FLEET
NUMBER 1-10 10-20 20 OR MORE
STANDARD PARTS
7012944 Coil (Figures 1-10, 2-1 & 2-2) 1 1 1
7012943 Coil (FigureS 1-10 & 2-2) 1 1 1
2120150 Element, Filter (Figure 2-1) 4 8 12
2120158 Element Filter (Figure 2-1) 4 8 12
7017451 Coil (Figure 2-2) 1 1 1
7012664 Element, Air Cleaner (Figures 2-6, 2-9 & 2-13) 1 Dozen 1 Dozen 1 Dozen
3740067 Relay (Figures 2-6, 2-9 & 2-13) 1 1 1
4360501 Breaker, Circuit (Figures 2-6, 2-9, 2-12 & 2-13) 1 1 1
7007496 Coil (Figure 2-15) 1 1 1
7014811 Breather, Hydraulic Tank (Figure 2-16) 1 2 3
4360475 Switch, Mushroom (Figures 2-17 & 4-2) 1 1 1
4360469 Switch, Key (Figure 2-17) 1 1 1
2860030 Key, Replacement (Figure 2-17) 1 1 1
3740112 Relay (Figure 2-17) 1 1 1
4360314 Switch, Toggle (Figures 2-17 & 4-2) 1 1 1
4360476 Contact, Switch Block (Figures 2-17 & 4-2) 1 1 1
3740049 Relay (Figures 2-17 & 4-2) 1 1 1
3740057 Relay (Figure 2-17) 1 1 1
3740113 Relay, Timer (Figures 2-17 & 4-2) 1 1 1
2940074 Latch (Figure 4-1) 1 1 1
3740115 Relay, Timer (Figure 4-2) 1 1 1
4360387 Switch, Push Button (Figures 2-16, 4-2 & 4-8) 1 1 1
3740058 Relay (Figure 4-2) 1 1 1
4360232 Breaker, Circuit (Figure 4-2) 1 1 1
7003961 Microswitch (Figures 4-4 & 4-6) 1 1 1
7019178 Potentiometer (Figure 4-4) 1 1 1
7019190 PC Board Assembly (Lift) (Figure 4-4) 1 1 1
7019189 PC Board Assembly (Swing) (Figure 4-4) 1 1 1
7019124 Board, Circuit with Potentiometer (Figure 4-6) 1 1 1
7019182 Switch, Rotary (Figure 4-7) 1 1 1
7019187 Board, Circuit with Potentiometer (Figure 4-7) 1 1 1
3990010 Diode (Figure 7-6) 2 2 2
3990001 Diode (Figure 7-6) 2 2 2
4360464 Switch, Proximity (Figure 7-6) 1 1 1
VARIABLE PARTS

7016331 Filter, Oil (Deutz Engine Machines) (Figure 2-6) 1 Dozen 1 Dozen 1 Dozen
7020023 Filter, Fuel (Deutz Engine Machines) (Figure 2-6) 1 Dozen 1 Dozen 1 Dozen
7014501 Filter, Oil (Ford Engine Machines) (Figure 2-9) 1 Dozen 1 Dozen 1 Dozen
7021868 Filter, Fuel (Ford Engine Machines) (Figure 2-9) 1 Dozen 1 Dozen 1 Dozen

3120750 9-1

ROO0O=-HUVW V=HIP>TYT MO—<TIMY UMUZM==00mMIT © Z0==-O0MY



ROO=» V=IJP>TV MO—<IM»W UOMUZM==00mMIT © Z0==-IOM®

SECTION 9

MODELS 450A/450AJ WITH PROPORTIONAL CONTROLS
The following list will service fleets of machines (built to current production per date on the front cover) with
emergency repair parts which can be installed in the field. Parts from the list should be replaced when inven-
tory is depleted to keep service parts stock supplied. For further infomation, contact your JLG dealer or the
JLG Industries Parts Department.

RECOMMENDED SERVICE PARTS STOCK

JLG PART DESCRIPTION QTY PER FLEET
NUMBER 1-10 10-20 20 OR MORE
3740080 Relay (Ford Engine Machines) (Figure 2-9) 1 1 1
7022111 Filter, Oil (Isuzu Engine Machines) (Figure 2-13) 1 Dozen 1 Dozen 1 Dozen
7022113 Filter, Fuel (Isuzu Engine Machines) (Figure 2-13) 1 Dozen 1 Dozen 1 Dozen
0259198 Relay, Timer (Isuzu Engine Machines) (Figure 2-13) 1 1 1
3740080 Relay (Machines with Generator Option) (Figures 2-7, 2-12 1 1 1
& 2-14)
4360501 Breaker, Circuit (Deutz & Isuzu Engine Machines with 1 1 1
Generator Option) (Figures 2-7 & 2-14)
4360336 Switch, Toggle (Machines with Generator Option) (Figures 1 1 1
2-7,2-12 & 2-14)
3740118 Timer, Delay (4WD Machines) (Figure 2-17) 1 1 1
4360321 Switch, Limit (Figure 3-1) 1 1 1
4360057 Switch, Limit (Soft Touch System) (Figure 4-8) 1 1 1
2400061 Fuse (Ford Engine Machines) (Figure 7-6) 2 2 2
9-2 3120750



Note: This list is to accomodate machines ordered with special equipment. Options may not

SECTION 10 SPECIAL OPTIONS

be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
10-1 MISCELLANEOUS SPECIAL OPTIONS Ref.
1340061 Air Cleaner with Dust Evacuator Valve Ref.
0270723 Beacon Installation Mounted Under Platform Ref.
Bellows Installations Ref.
0258807 450A with Oscillating Axle Ref.
0258808 450A with Fixed Axle Ref.
0258804 450AJ with Oscillating Axle Ref.
0258806 450AJ with Fixed Axle Ref.
0258443 Boom Wiper Installation Ref.
0256789 Camera Mount Assembly Ref.
Cold Weather Start Kits Ref.
0258921 Deutz Engine Machines (Ether) Ref.
0258920 Deutz Engine Machines (Glow Plugs) Ref.
0258923 Ford Engine Machines Ref.
0258999 Isuzu Engine Machines Ref.
Decal Installations Ref.
1702788 Decal - Biodegradable Hydraulic Fluid (All except 1
German Spec)
1703479 Decal - Biodegradable Hydraulic Fluid (German Spec 1
Only)
0257195 Decal - Government Warranty Installation Ref.
1704150 Decal - Glow Plug Warning 1
0274530 Decal - H&E Small400 1
1703175 Decal - Lanyard Attach (GM K-1 Spec) 1
0270464 Decal - Nations Rent 1
1702962 Decal - Prop 65 Warning (Diesel Machines) (Califor- 1
nia Spec)
1702961 Decal - Prop 65 Warning (Gasoline Machines) (Cali- 1
fornia Spec)
0271111/1283029 Decal Installation - Sunbelt Ref.
0270956/1283029 Decal Installation - United Rentals Ref.
0258922 Engine Block Heater Installation (Ford Engines) Ref.
0258919 Ether Start Installation (Deutz Engine Machines) Ref.
Footswitch Shield Installation Ref.
4060959 Shield, Footswitch 1
0258835 Glow Plug Installation (Deutz Engine Machines) Ref.
3120750 10-1

Z20=—=-1OmMm®»n

NnZ0==-TO0 r»-0O0muon o=



20==0mMwm

NZ20==TVO0 r>=-0MUVyV O=

SECTION 10

SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
Lift Companion Components
Data Recorder Installations:
0258584 Lift Companion 5 Ref.
0258585 Lift Companion 6 Ref.
2901662 Start up Kit Ref.
Collection Box Kits:
2901659 All Specs except Latin American Ref.
2901663 Latin American Spec Ref.
0258430 Noise Reduction Components Installation (Deutz Ref.
Engine Machines)
2820099 Insulation 3
2820100 Insulation 2
3580277 Pulley, Fan (Top) (Prior to S/N 41036 Only) 1
3580278 Pulley, Fan (Bottom) (Prior to S/N 41036 Only) 1
0258703 Platform Cover Installation Ref.
1670870 Cover 1
0258427 Platform Overload Installation Ref.
2901557 Load Sensing Component Kit (Includes Amplifier, 1
Display Unit & Load Cells)
0258918 Platform Utility Rack Assembly (Michigan OSHA Ref.
Spec)
Tools for Service Ref.
8896941 Wire Stripper 1
7002821 Wire Crimper (To install wire ends to wires) 1
7002823 Pin/Socket Extractor - Universal (To Remove Pins/ 1
Sockets from Connectors)
4460467 Extractor - 16-18 Gauge (For Removal of Pin/Sock- 1
ets
from Deutsch Connectors)
4460510 Extractor - 12-14 Gauge (For Removal of Pin/Sock- 1
ets
from Deutsch Connectors)
7002822 Screwdriver, Potentiometer (To Adjust Drive Control- 1
lers)
7016654 Screwdriver, Magnetic 1
7004275 Seal Installation Tool - 1” 1
7004276 Seal Installation Tool - 1 1/2” 1
7002826 Seal Installation Tool - 2” 1
7016655 Wire Rope Sheave Gauge 1
4921850 Throttle Service Harness 1
4922012 Horsepower Card Service Harness 1
10-2 3120750




Note: This list is to accomodate machines ordered with special equipment. Options may not

SECTION 10

SPECIAL OPTIONS

be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
7002840 Anti-Rotation Pin Removal Tool (Use to Disassemble 1
Lockout Valve)
7016652 Huck Fastener Tool (For Small Huck Fastener Only) 1
0257728 Tube Rack Installation Ref.
3120750 10-3

Z0==-1OmM®»

NnZ20==-T0 r-0mMuoyn o=



20==0mMwm

NZ20==TVO0 r>=-0MUVyV O=

SECTION 10

SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTYy.

REV.

10-4

3120750






3120750

®

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

USA

&= (717) 485-5161
2 (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

B +61265811111

+612 65810122

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

& +55 19 3295 0407

+55 19 3295 1025

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP - England

B +44 (0)161 654 1000
+44 (0)161 654 1001

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

2 +33(0)553883170
+33 (0)5 53 88 31 79

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude - Ihlpohl
Germany

2B +49 (0)421 69 350 20
+49 (0)421 69 350 45

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N. T.

Hong Kong

2 (852) 2639 5783

(852) 2639 5797

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

2 +39 029 359 5210

+39 029 359 5845

Oshkosh-JLG Singapore
Technology Equipment Pte Ltd
29 Tuas Ave 4,

Jurong Industrial Estate
Singapore, 639379

B +65-6591 9030
+65-6591 9031

JLG Polska

ULl. Krolewska

00-060 Warsawa

Poland

B +48(0)914 320 245
+48 (0)914 358 200

JLG Industries (Scotland)
Wright Business Centre

1 Lonmay Road

Queenslie, Glasgow G33 4EL
Scotland

T +44 (0)141 781 6700
+44 (0)141 773 1907

Plataformas Elevadoras

JLG lberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur

08755 Castellbisbal, Barcelona
Spain

B +34 93772 4700

+34 93 771 1762

JLG Sverige AB
Enkopingsvagen 150
Box 704

SE - 176 27 Jarfalla
Sweden

22 +46 (0)850 659 500

&, +46 (0)850 659 534

www.jlg.com



	SECTION 1 FRAME
	FIGURE 1-1. AXLE AND STEERING INSTALLATION - 2WD WITHOUT TOW BAR
	FIGURE 1-2. AXLE AND STEERING INSTALLATION - 2WD WITH TOW BAR
	FIGURE 1-3. AXLE AND STEERING INSTALLATION - 4WD
	FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS
	FIGURE 1-5. DRIVE BRAKE ASSEMBLY
	FIGURE 1-6. DRIVE HUB ASSEMBLY (PRIOR TO S/N 39594)
	FIGURE 1-7. DRIVE HUB ASSEMBLY (S/N 39594 TO PRESENT)
	FIGURE 1-8. DRIVE MOTOR ASSEMBLY - REAR
	FIGURE 1-9. DRIVE MOTOR ASSEMBLY - FRONT
	FIGURE 1-10. DRIVE VALVES INSTALLATIONS
	FIGURE 1-11. TOW BAR INSTALLATION
	FIGURE 1-12. SEMI-TRACK INSTALLATION

	SECTION 2 TURNTABLE
	FIGURE 2-1. CONTROL VALVES INSTALLATIONS
	FIGURE 2-2. MAIN CONTROL VALVE ASSEMBLY - PROPORTIONAL
	FIGURE 2-3. TURNTABLE AND SWING DRIVE INSTALLATIONS
	FIGURE 2-4. SWING MOTOR ASSEMBLY
	FIGURE 2-5. SWING BEARING ASSEMBLY
	FIGURE 2-6. DEUTZ ENGINE INSTALLATION
	FIGURE 2-7. GENERATOR INSTALLATION - DEUTZ MACHINES (OPTIONAL)
	FIGURE 2-8. FORD ENGINE INSTALLATION (WITH CARBURETOR) (PRIOR TO S/N 46089)
	FIGURE 2-9. FORD ENGINE INSTALLATION (WITH EFI) (S/N 46089 TO PRESENT)
	FIGURE 2-10. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (PRIOR TO S/N 46089)
	FIGURE 2-11. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (S/N 46089 TO PRESENT)
	FIGURE 2-12. GENERATOR INSTALLATION - FORD MACHINES (OPTIONAL)
	FIGURE 2-13. ISUZU ENGINE INSTALLATION
	FIGURE 2-14. GENERATOR INSTALLATION - ISUZU MACHINES (OPTIONAL)
	FIGURE 2-15. PISTON PUMP ASSEMBLY
	FIGURE 2-16. TANK INSTALLATIONS
	FIGURE 2-17. GROUND CONTROL BOX ASSEMBLY
	FIGURE 2-18. ELECTRICAL OPTIONS INSTALLATION (TURNTABLE MOUNTED)
	FIGURE 2-19. HOODS INSTALLATION

	SECTION 3 BOOM
	FIGURE 3-1. TOWER/MID BOOMS AND CYLINDERS INSTALLATION
	FIGURE 3-2. MAIN BOOM AND CYLINDERS INSTALLATION - 450A
	FIGURE 3-3. MAIN BOOM AND CYLINDERS INSTALLATION - 450AJ
	FIGURE 3-4. MAIN BOOM ASSEMBLIES
	FIGURE 3-5. BOOM COVERS, CABLES AND CLAMPS INSTALLATION

	SECTION 4 PLATFORM
	FIGURE 4-1. PLATFORM INSTALLATION
	FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY
	FIGURE 4-3. CONTROLLER ASSEMBLY (LIFT AND SWING) (PRIOR TO S/N39857)
	FIGURE 4-4. CONTROLLER ASSEMBLY (LIFT & SWING) (S/N39857 TO PRESENT)
	FIGURE 4-5. CONTROLLER ASSEMBLY (DRIVE & STEER) (PRIOR TO S/N39857)
	FIGURE 4-6. CONTROLLER ASSEMBLY (DRIVE & STEER) (S/N39857 TO PRESENT)
	FIGURE 4-7. CONTROLLER ASSEMBLY (SPEED)
	FIGURE 4-8. SOFT TOUCH SYSTEM INSTALLATION (S/N 49601 TO PRESENT)

	SECTION 5 CYLINDER
	FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY
	FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY
	FIGURE 5-3. LIFT CYLINDER ASSEMBLY - JIB (450AJ ONLY)
	FIGURE 5-4. LIFT CYLINDER ASSEMBLY - MAIN
	FIGURE 5-5. LIFT CYLINDER ASSEMBLY - MID
	FIGURE 5-6. LIFT CYLINDER ASSEMBLY - TOWER
	FIGURE 5-7. ROTATOR CYLINDER ASSEMBLY - PLATFORM
	FIGURE 5-8. STEER CYLINDER ASSEMBLY
	FIGURE 5-9. TELESCOPE CYLINDER ASSEMBLY

	SECTION 6 HYDRAULIC
	FIGURE 6-1. AXLE LOCKOUT HYDRAULIC DIAGRAM - 2WD
	FIGURE 6-2. TOW BAR HYDRAULIC DIAGRAM
	FIGURE 6-3. AXLE LOCKOUT HYDRAULIC DIAGRAM - 4WD
	FIGURE 6-4. DRIVE HYDRAULIC DIAGRAM - 2WD
	FIGURE 6-5. DRIVE HYDRAULIC DIAGRAM - 4WD
	FIGURE 6-6. STANDARD HYDRAULIC DIAGRAM
	FIGURE 6-7. HYDRAULIC DIAGRAM LIST

	SECTION 7 ELECTRICAL
	FIGURE 7-1. ELECTRICAL DIAGRAM LIST
	FIGURE 7-2. ELECTRICAL SCHEMATIC - DEUTZ ENGINE MACHINES
	FIGURE 7-3. ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH CARBURETOR
	FIGURE 7-4. ELECTRICAL SCHEMATIC - FORD ENGINE MACHINES WITH EFI
	FIGURE 7-5. ELECTRICAL SCHEMATIC - ISUZU ENGINE MACHINES
	FIGURE 7-6. HARNESS COMPONENTS INSTALLATION

	SECTION 8 DECALS
	FIGURE 8-1. DECALS INSTALLATION (STANDARD)
	FIGURE 8-2. DECALS INSTALLATION (COUNTRY SPECS)

	SECTION 9 RECOMMENDED SERVICE PARTS STOCK
	SECTION 10 SPECIAL OPTIONS



